FCC Test Report

Report No.: RF201119E01-6
FCC ID: J9C-QCNFA765
Test Model: QCNFA765
Received Date: Nov. 19, 2020
Test Date: Jan. 27 to Mar. 20, 2021

Issued Date: Apr. 09, 2021

Applicant: Qualcomm Technologies, Inc.

Address: 5775 Morehouse Drive, San Diego, CA92121-1714

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Hsin Chu Laboratory

Lab Address: E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,

Taiwan
Test Location: E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,
Taiwan
FCC Registration / 723255 / TW2022

Designation Number:

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification.

Report No.: RF201119E01-6 Page No. 1/1508 Report Format Version:6.1.1




Table of Contents

R [=r Y= oY a4 o] I =T oTo Y o [P PPPPPPPPPPPRt 4
1 Certificate Of CONTOIMITY ...oiiiiiiiiei et e e st e e e nbr e e e aneees 5
2 SUMMArY Of TEST RESUILS ..t e e e e e st e e e e e e e e s s bnbaeeeaaeeeas 6
2.1 Measurement UNCEIAINTY ........ccuuiiiiiiee e i s it e e e e s s st e e e e e e s e st a e e e e e e s e ssastaaeeeeeeesesnnntanneeeeeeessannrnnnnees 6
P22\ oo 1 Tot=Vilo] T L= oo} o [PPSO 6
3 General INformMation ... 7
3.1 General Description Of EUT ... e e e s e s r e e e e e s st e e e e e e e s s nnntarae e e e e e e s snnnrennnees 7
R I B =YY od ] ) o 0 Y11= ] - SO PERP 10
3.3 DeSCription Of TESE MOUES ......ccoiiiiiiiiie et e e e e s e e e e e s e st e e e eeeesestntanaeaeeeesaannnneees 11
3.3.1 Test Mode Applicability and Tested Channel Detall...........cccveeeiiiiiiiiiiiie e 14
3.4 DUty CyCle Of TEST SIQNAI ...eeiiieiiiiiiiiiiii e e e e e s e s e e e e e e s s s ba e e e e eeeessssnranaeeeeeesaannes 26
3.5  Description Of SUPPOIt UNILS .......cuuiiiiiiie et ee e st e e e e s s st e e e e e e s e st e e e e e e s s e snnnraneeeeeeesannnes 33
3.5.1 Configuration of System Under TeSt ........ccooviiiiiii i 34
3.6  General Description of Applied Standard...............cooo oo, 35
4 TESt TYPES ANA RESUILS .eeiiiieiii ittt e e e e e e e et e e e e e e e e snnteeeeeeeaeeeannnrneeees 36
4.1 Radiated Emission and Bandedge Measurement............cccoooeeieieeie e, 36
4.1.1 Limits of Radiated Emission and Bandedge Measurement .............cccceeeeieiei e, 36
o A [T A 1S (U] =] | £ R 37
4.1.3 TESE PIOCEAUIE ...coiiiiiiiiiiee ettt ettt e e e s ettt et e e a4 e e e b b e b et et e e e e e asnnbb e et e eaeesaannbnneeeeeeesaannnes 40
O S T ST <7 L U] SRR PPRT P 42
4.1.5 EUT Operating ConditiON ......ccoooiiiiie e 43
4.1.6 Test Results (Radiated MeasSUIrEmMENt) ........ccocveeiiii i 44
4.1.7 TeStRESUIS (MO 1)....cccoeeiiieicec e, 45
4.1.8 TeSt RESUIS (MO 2)......ccooieiiieiee e, 144
4.1.9 Test Results (Conducted MeasUremMeNt) ........ccooeeeeiiiii e 272
4.2  In-Band Emission (Mask) MeasuremMeNt...........ccooeeieiiiiiii e, 1215
4.2.1 Limits of In-Band Emission (Mask) Measurement.............cccooeiiiei 1215
O =T ST <7 LU | o PRSPPI 1215
4.2.3 TS INSITUMENTS ..o e e e e e e e e e e e e e e e e e e e e e e e e e aaaaeas 1215
A.2.4 TESEPIOCEAUIE ....ooiiiiiiiitiee ettt e oottt e e e e e s bbbt e e e e e e e s aabb b b e et e e e e e e annbbbneeaaaeaeas 1216
4.2.5 EUT Operating Condition .......cooooiiiiiii e 1216
4.2.6 TeStRESUILS (MO 1).....cccoeiiieieeee e 1217
4.2.7 TeStRESUIS (MO 2)......ccooiiieieeee e 1249
4.3 Conducted EmiSSION MEASUIEIMENT .......cciiiiiiiiiiiiiee ettt e e ettt e e e e e e bbb e e e e e e e s ababeeeeaaeeeas 1309
4.3.1 Limits of Conducted EmIiSSION MEASUIEMENT ......ccciiiiiiiiiiiiiiie ettt ee e e e 1309
4.3.2 TS INSITUMENTS ..o e e e e e e e e e e e e e e e e e e e e e e e e aaaaeas 1309
4.3.3 TESE PIOCEAUIE ....coiiiiiiiititie et e oottt e e e e e e bbb e et e e e e e e s abb b b e et e e e e e e annbbbneeaaaeeeas 1310
B T ST < LU | o PRSPPI 1310
4.3.5 EUT Operating Condition .......ccoooiiiiiiii e 1310
.36 TESERESUILS .....eeeeeiiee ettt ettt e e e e e e e bbbttt e e e e e s bbb e e et e e e e e e nbbbeeeaaaeaeaan 1311
4.4 Transmit POWEr MEASUIEIMENT ........uuuiiiiiieei ittt ettt e e e e s e st e e e e e e e e e e aannbbbeeeaaaeeeas 1313
4.4.1 Limits of Transmit POWEr MEASUIEIMENT ..........uuuiiiiiieiiiiiiie it ettt e e e e e eea e e as 1313
O =T ST <7 LU | o PP PRSPPI 1313
A.4.3 TS INSIIUMENTS L.uuuiiiiiiii ittt s e e et e e et e e et et eae bt e e e e et eeetab s eeeaeesasban s eeeeeeensenen 1313
4. 4.4 TESLPIOCEAUIE ... 1314
4.4.5 EUT Operating CONAITION .....cociiiiiiiiiiiiie ettt e e e e et e e e e e s e s anbebeeeaa e e e e sannbnbaeeaaaaaeas 1314
4.4.6 TeSt RESUIL (IMOUE 1) ...ttt ettt e e e e e s bbb e e e e e e e e s anbb b e e e e e e e e e e anbabbeeaaaaeeas 1315
447 TeSt RESUIL (IMOUE 2) ...ttt e e e e et bttt e e e e e e s ab b be e e e e e e e e e anbbbaeeeaaaaeas 1322
4.5  Emission Bandwidth Measurement............coooooiiiiii i 1336
4.5.1 Limits of Emission Bandwidth Measurement..............ccooooiiiii 1336
4.5, 2 TSt S U ittt 1336
4.5.3 ST INSIIUMENTS L.uuiiiii it e e e e e e et e e et e e e aa bt e e e e et eeatas s e eeeeesasbanaeeeeeeensenen 1336
454 TESLPIrOCEAUIE ..o 1336

Report No.: RF201119E01-6 Page No. 2 /1508 Report Format Version:6.1.1




4.5.5 TeSt RESUILS (MOUE 1).....uuuiiiiieeiiiiiiiiiieee e et e e e e e e s e e e e e e e s et e e e e e e s s santnteeeeaeeeesannnraneeeaeenas 1337

4.5.6 TESt RESUIS (MOUE 2)......uuiiiiiieiii ittt e e s s e e e e e e st e e e e e e s s sa st e taeeeeeeessannnraneeaaeenas 1362
4.6 Peak Power Spectral Density MEASUIEMENL ..........ccouiiciiiieiieeeeeiiiiiiieeee e e s e sstnreeeeee e s e snnnrneeeeeeeeas 1397
4.6.1 Limits of Peak Power Spectral Density MEasSUremMENT .........ccceeviiiciiuiieiieeeieiiinireeee e e s s ssrneneeeeeeeens 1397
I =TS ST <7 (U] TP PP SPPPPPPPTNS 1397
TG I [T A 1 S (U] 0T £ 1397
R A 1Ty A o Tot=To [ = RSO PRRPTPI 1397
4.6.5 EUT Operating CONITION .....cieeeiiiiiieiieiee e e e s sttt e e e e s s s e e e e e e e seatare e s e e e e s e sastntneeeeeeeesnnnnnsaneeeaeeass 1397
4.6.6 TESt RESUIS (MOUE 1).....uuuiiiiieeiieiiiiiiie it e e et e e e e e e s e e e e e e st e e e e e e s s sanbataeeeaaeeesannnranneeaeenss 1398
4.6.7 TeSt RESUILS (MOUE 2).....uiiieiiie ittt e e e e e e e e e e e s et e e e e e e e s santabeereeaeaesansraaaeneeaeanaanns 1411
4.7  Contention Based ProtoCol MEASUIEMENT .........coiuuiiiiiiiiiie ittt ssieee et sbeee e sneeee s 1429
4.7.1 Limits of Contention Based Protocol MEasUrEMENt ...........coiueiiiiiiiieeiiiiie e 1429
O A 1 =T ST < (U] o SO PPPPPPPPPPTNS 1429
G I [T A 1 S (U] =T | £ 1429
A 1Ty A o Tot=To [ (= PRSPPI 1430
4.7.5 EUT Operating CONITION .....cceieiiiiiiiieiee e e e s ettt e e e e e s s st e e e e e e s e seatn e s e e e e s s sastnrneeeaeeessnnnnsaneeaaeeeas 1430
A.7.6 TESERESUITS ...ttt e ettt e e e e e s bbb e e et e e e e e s abb b b e e e e e e e e aannbnbneeeaaeeeas 1431
4.8  Frequency Stability Measurement............cooooeiii i 1455
4.8.1 Limits of Frequency Stability Measurement ..., 1455
B =TS AT <7 LU | o TSP PP PP PUPPTN 1455
TG I [T A 1 S (U] =] | £ R 1455
4.8.4 TSt PIOCEAUIE ....ooiiiiiiiitiie ettt ettt e e oo oottt e e e e e s bbb e et e e e e e s nnbbbb e e e e e e e e eannbnbneeeaaeeeas 1455
4.8.5 EUT Operating ConditioN ......ccoooeeiiiie e, 1455
4.8.6 TESE RESUILS .....eeeeiiieeeii et e oottt e e e e e s bbb e et e e e e e e e abebr e e e e e e e e aanbnreeeeaaeeeas 1456
4.9  Dual Client- Proper Power AdjUSIMENt ........coooiiiiiii i, 1457
4.9.1 Limits of Frequency Stability Measurement ..., 1457
e B =T ST < U] SO PP PPN 1457
e TG I [T A 1 S (U] 1 =] | R 1457
4.9.4 TESE PIOCEAUIE ....ooiiiiiiiitiie ettt ettt e e e e e ettt et e e e e e s bbb et e e e e e e s nnbbbb e e e e e e e e sannbnbneeeaaaeeas 1457
4.9.5 EUT Operating ConditioN ......ccoooeeiiiii e, 1458
4.9.6 TESE RESUILS .....eeeeiiieieii oo e et e e e e e e e s bbb e e et e e e e e s R bebr e e e e e e e e aanbnbreeaaaee s 1458
4.10 Operational Restrictions for 6GHz U-NII DEeVICES .......ccccoviiiiiiiiiii 1459
4.10.1 Limits of Operational Restrictions for 6 GHz U-NII DeViCeS...........cccceeviiiiiiii 1459
O TS ST < LU | o PP PRSPPI 1459
4.00.3 TSt INSITUMENTS ...t e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaeas 1459
A.10.4TESE PIrOCEAUIE ....coiiiiiiiiiee ittt e oottt e e e e e s bbbt e e e e e e e s abb b b e et e e e e e e annbabneeaaaeeeas 1459
A.10.5TESE RESUILS ...t e ettt e e e e e s bbb et e e e e e e s ab e be e e e e e e e e aannbebneeaaeeeeas 1459
5 Pictures Of TeSt ArTanNQEMENTS . .ii it e e e e s e s e e e e e e s e an et ereeeeesannnnneeeeeaeeeas 1460
Appendix A— Information of the TeSting LabOratOrieS . ......ocueiiiiiiiiiiiiiiie e 1461
Appendix B - Radiated EMiSSION MEASUIEMENT ........oviiiiiiiiiiiiiiiee e e e ettt ee e e e e s seeeeeee e e e e e s e snnneeereeeeeeeannes 1462
5.1.1 Limits of Radiated Emission and Bandedge MeasuremMent ...........ccccceeeeeieiiiieiieiesssesesesese s s 1462
5.1.2 TS INSIIUMEBINTS ...ttt s 1463
5.1.3 TESE PIOCEAUIE ...ttt et e oo e ekttt e e e e e e e e bbb b et e e e e e e s e s nnbbeeeeeeeeeaannnes 1464
5.1.4 Deviation from TeSt StANAAI .........ccoiiiiiiiiiiiiiii et e e e e e s ee e e e e e e e aeees 1464
TR T =TS AR (U o PSPPSRt 1464
5.1.6 EUT Operating CONItION ...........uuuuuuiniiiiii s 1464
5.1.7 TeSt RESUILS (MOAE 1).. ..ttt ettt e e e e et b e e e e e e e s bbb e e e e e e e e e s anbbbneeaaaeeeas 1465
5.1.8 TSt RESUILS (MOAE 2).....eeeiiiiiiieii ittt e e e e ettt e e e e e e s nbbbe e e e e e e e e e anbabneeeaaaaeas 1489

Report No.: RF201119E01-6 Page No. 3/1508 Report Format Version:6.1.1




Release Control Record

Issue No.

Description

Date Issued

RF201119E01-6

Original release.

Apr. 09, 2021

Report No.: RF201119E01-6

Page No. 4 /1508

Report Format Version:6.1.1




1 Certificate of Conformity

Product: Wi-Fi 6E BT 5.2 M.2 2230 Module
Brand: Qualcomm
Test Model: QCNFA765
Sample Status: Engineering sample
Applicant: Qualcomm Technologies, Inc.
Test Date: Jan. 27 to Mar. 20, 2021

Standard: 47 CFR FCC Part 15, Subpart E (Section 15.407)
ANSI C63.10: 2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by : , Date: Apr. 09, 2021
Vivian Huang / Specialist

Approved by : , Date: Apr. 09, 2021
Clark Lin / Technical Manager
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2  Summary of Test Results

47 CFR FCC Part 15, Subpart E (Section 15.407)

FCC
Test Item Result Remarks
Clause
Meet the requirement of limit.
15.407(b)(8) | AC Power Conducted Emissions PASS | Minimum passing margin is -13.09dB
at 0.57578MHz.
Meet the requirement of limit.
15'4%)“))(5) Radiated Emissions PASS | Minimum passing margin is -5.2dB at
36.89MHz.
15.407(b)(6) | In-Band Emission (Mask) PASS | Meet the requirement of limit.
15.407(a) , . -
Max Average Transmit Power PASS | Meet the requirement of limit.
(4/5/6/718)
15.407(a)(10) | Emission Bandwidth Measurement PASS | Meet the requirement of limit.
15.407(a) . . -
Peak Power Spectral Density PASS | Meet the requirement of limit.
(4/516/718)
15.407 (d)(6) | Contention-based Protocol. PASS | Meet the requirement of limit.
15.407(g) Frequency Stability PASS | Meet the requirement of limit.
15.407(a)(7 ient-
@) Dugl Client- Proper Power PASS | Declaration by applicant.
(8) Adjustment
Operational restrictions for 6 GHz . .
15.407(d) U-NII devices PASS Declaration by applicant
15.203 Antenna Requirement PASS Antenna connector is i-pex(MHF 4L)
not a standard connector.
Note:

Determining compliance based on the results of the compliance measurement, not taking into account

measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Expanded
Measurement Frequency Uncertainty
k=2) (¥

Conducted Emissions at mains ports 150kHz ~ 30MHz 1.9dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 3.1dB
1GHz ~ 6GHz 5.5dB
Radiated Emissions above 1 GHz 6GHz ~ 18GHz 5.1dB
18GHz ~ 40GHz 5.3dB

2.2 Modification Record

There were no modifications required for compliance.

Report No.: RF201119E01-6 Page No. 6 / 1508

Report Format Version:6.1.1




3  General Information

3.1 General Description

of EUT

Wi-Fi 6E BT 5.2 M.2 2230 Module

Product
Test Model QCNFA765

Status of EUT

Engineering sample

Power Supply Rating

3.3Vdc from host equipment

Modulation Type

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM

1024QAM for OFDM in 11ac mode and VHT20/40 in 2.4GHz mode
4096QAM for OFDMA in 11ax HE mode

Modulation Technology

DSSS, OFDM, OFDMA

Transfer Rate

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n: up to 300Mbps
VHT20/40: up to 500Mbps
802.11ac: up to 2166.7Mbps
802.11ax: up to 2969.7Mbps

Operating Frequency

2.4GHz: 2.412 ~ 2.472GHz

5GHz: 5.18~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5 ~ 5.72GHz, 5.745 ~ 5.825GHz
6GHz:

Under control by Standard Power AP:

5.935 ~ 6.415GHz, 6.535 ~ 6.855GHz

Under control by Low-powerindoor AP:

5.935 ~ 6.415GHz, 6.435 ~ 6.525GHz, 6.535 ~ 6.855GHz, 6.865 ~ 7.115GHz

Number of Channel

2.4GHz:

802.11b, 802.11g, 802.11n (HT20), VHT20, 802.11ax (HE20): 13
802.11n (HT40), VHT40, 802.11ax (HE40): 9

5GHz:

802.114a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 25
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 12
802.11ac (VHT80), 802.11ax (HE80): 6

802.11ac (VHT160), 802.11ax (HE160): 2
6GHz:

802.11a/ax (HE20): 60
802.11ax (HE40): 29
802.11ax (HES80): 14
802.11ax (HE160): 7
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Output Power

2.4GHz: 756.279mW

5.18 ~ 5.25GHz: 154.489mW

5.25 ~ 5.32GHz: 153.87mW

5.5 ~5.72GHz: 152.442mW

5.745 ~ 5.825GHz: 151.553mW

Under control of a Standard Power AP:

5.935 ~ 6.415GHz: 152.069 mW (EIRP: 29.97 dBm / 993.116 mW)
6.535 ~ 6.855GHz:; 151.395 mW (EIRP: 29.97 dBm / 993.116 mW)
Under control of a Low-power Indoor AP:

5.935 ~ 6.415GHz: 23.162 mW (EIRP: 21.80 dBm / 151.356 mW)
6.435 ~ 6.525GHz: 23.607 mW (EIRP: 21.83 dBm / 152.405 mW)
6.535 ~ 6.855GHz: 23.692 mW (EIRP: 21.92 dBm / 155.597 mW)
6.865 ~ 7.115GHz: 22.235 mW (EIRP: 21.60 dBm / 144.544 mW)

Antenna Type Refer to section 3.2
Antenna Connector Refer to section 3.2
Accessory Device NA
Data Cable Supplied NA

Note:

1. This device of WLAN (2.4GHz & 5GHz U-NII-1 Band) can support hotspot mode.
2. Simultaneously transmission condition.

Condition Technology
1 WLAN(2.4GHz) WLAN(6GHZz)
2 WLAN(2.4GHz) WLAN(5GHZz)
3 WLAN(6GHz) Bluetooth
4 WLAN(5GHz) Bluetooth

Note: The emission of the simultaneous operation has been evaluated and no non-compliance was found.

3. The device of WLAN (2.4GHz) and Bluetooth technology can't transmit simultaneously, it was used timely

shared coexistence technology.
4. The module has two variant designs as following table:

SKU No. Description
SKU #1 M.2 2230 E-key
SKU #2 M.2 2230 AE-key

From the above variants designs, the worst case was found in SKU #1. Therefore only the test data of the
mode was recorded in this report.

5. The product provides option to depopulate external LNA (Low-Noise amplifier) from 5GHz/6GHz receive
path. This test report covers variation of with/without external LNA and test was conducted to confirm not

change in RF compliance and EMC. And worst case was found in without external LNA.
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6. The EUT incorporates a MIMO function:

2.4GHz Band
MODULATION MODE TX & RX CONFIGURATION
802.11b 2TX 2RX
802.11g 2TX 2RX
802.11n (HT20) 2TX 2RX
802.11n (HT40) 2TX 2RX
VHT20 2TX 2RX
VHT40 2TX 2RX
802.11ax (HE20) 2TX 2RX
802.11ax (HE40) 2TX 2RX
802.11ax
(RU26/52/106/242/484) 2TX 2RX
5GHz Band
MODULATION MODE TX & RX CONFIGURATION
802.11a 2TX 2RX
802.11n (HT20) 2TX 2RX
802.11n (HT40) 2TX 2RX
802.11ac (VHT20) 2TX 2RX
802.11ac (VHT40) 2TX 2RX
802.11ac (VHT80) 2TX 2RX
802.11ac (VHT160) 2TX 2RX
802.11ax (HE20) 2TX 2RX
802.11ax (HE40) 2TX 2RX
802.11ax (HE80) 2TX 2RX
802.11ax (HE160) 2TX 2RX
802.11ax
(RU26/52/106/242/484/996/1992) 2TX 2RX
6GHz Band
MODULATION MODE TX & RX CONFIGURATION
802.11a 2TX 2RX
802.11ax (HE20) 2TX 2RX
802.11ax (HE40) 2TX 2RX
802.11ax (HE80) 2TX 2RX
802.11ax (HE160) 2TX 2RX
802.11ax
(RU26/52/106/242/484/996/1992) 2TX 2RX

Note: The EUT support Beamforming and non-beamforming mode, therefore both mode were investigated
and the worst case scenario was identified. The worst case data were presented in test report.

7. The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.
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3.2 Description of Antenna

The antenna gain was declared by client; please refer to the following table:

Antenna | RF Chain Antenn.a Cable Antenna Connector Cable
Brand Model Net Gain Frequency Range
Set No. . Loss (dB) Type Type Length
(dBi)
3.53 2.4~2.4835 GHz 0.76
3.06 5.15~5.25 GHz 1.16
1 Chain0/1 | HONGBO | 260-25094 3.07 5.25~5.35 GHz 1.18 PIFA i-pex(MHF 4L) | 300mm
4.81 5.47~5.725 GHz 12
4.2 5.725~5.850 GHz 1.27
5.09 5.850~5.895 GHz 1.29
5.14 5.925~6.425 GHz 1.32
2 Chain0/1 | HONGBO | 260-25083 5.09 6.425~6.525 GHz 1.35 PIFA i-pex(MHF 4L) | 300mm
5.16 6.525~6.875 GHz 14
5.12 6.875~7.125 GHz 1.45
3.22 2.4~2.4835 GHz 0.5
3.35 5.150~5.250 GHz 0.76
3.42 5.250~5.350 GHz 0.78
4.77 5.470~5.725 GHz 0.81
. 4.72 5.725~5.850 GHz 0.85 .
3 Chain0/1 | HONGBO | 260-25084 Monopole | i-pex(MHF 4L) | 200mm
4.71 5.850~5.895 GHz 0.86
4.75 5.925~6.425 GHz 0.87
4.29 6.425~6.525 GHz 0.91
4381 6.525~6.875 GHz 0.96
4.74 6.875~7.125 GHz 0.98

Note: The above Antenna information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications, the laboratory shall not be held responsible.
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3.3

Description of Test Modes

U-NII-5 (5925 ~ 6425MHz): Under control of a Low-power Indoor AP and Standard Power AP
25 channels are provided for 802.11a, 802.11ax (HE20):

Channel Frequency | Channel Frequency | Channel Frequency | Channel | Frequency
2 5935 MHz 1 5955 MHz 5 5975 MHz 9 5955 MHz
13 6015 MHz 17 6035 MHz 21 6055 MHz 25 6075 MHz
29 6095 MHz 33 6115 MHz 37 6135 MHz 41 6155 MHz
45 6175 MHz 49 6195 MHz 53 6215 MHz 57 6235 MHz
61 6255 MHz 65 6275 MHz 69 6295 MHz 73 6315 MHz
77 6335 MHz 81 6355 MHz 85 6375 MHz 89 6395 MHz
93 6415MHz
12 channels are provided for 802.11ax (HE40):
Channel Frequency | Channel Frequency | Channel Frequency | Channel | Frequency
3 5965 MHz 11 6005 MHz 19 6045 MHz 27 6085 MHz
35 6125 MHz 43 6165 MHz 51 6205 MHz 59 6245 MHz
67 6285MHz 75 6325 MHz 83 6365 MHz 91 6405 MHz
6 channels are provided for 802.11ax (HE80):
Channel Frequency | Channel Frequency | Channel Frequency | Channel |Frequency
7 5985 MHz 23 6065 MHz 39 6145 MHz 55 6225 MHz
71 6305 MHz 87 6385 MHz
3 channels are provided for 802.11ax (HE160):
Channel Frequency Channel Frequency Channel Frequency
15 6025 MHz 47 6185 MHz 79 6345 MHz

Report No.: RF201119E01-6

Page No. 11 /1508

Report Format Version:6.1.1




U-NII-6 (6425 ~ 6525MHz): Under control of a Low-power Indoor AP

5 channels are provided for 802.11a, 802.11ax (HE20):

Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency
97 6435 MHz 101 6455 MHz 105 6475 MHz 109 6495 MHz
113 6515 MHz

3 channels are provided for 802.11ax (HE40):

Channel Frequency | Channel Frequency | Channel Frequency

99 6445 MHz 107 6485 MHz *115 6525 MHz

1 channel is provided for 802.11ax (HE80):

Channel Frequency
103 6465 MHz

1 channel is provided for 8
Channel Frequency
*111 6505 MHz

02.11ax (HE160):

U-NII-7 (6525 ~ 6875MHz): Under control of a Low-power Indoor AP and Standard Power AP
17 channels are provided for 802.11a, 802.11ax (HE20):

Channel Frequency | Channel Frequency | Channel Frequency | Channel | Frequency
117 6535 MHz 121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz 145 6675 MHz
149 6695 MHz 153 6715 MHz 157 6735 MHz 161 6755 MHz
165 6775 MHz 169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz

8 channels are provided for 802.11ax (HE40):

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
123 6565 MHz 131 6605 MHz 139 6645 MHz 147 6685 MHz
155 6725 MHz 163 6765 MHz 171 6805 MHz 179 6845 MHz

4 channels are provided for 802.11ax (HE80):

Channel Frequency Channel Frequency Channel Frequency Channel [Frequency

*119 6545 MHz 135 6625 MHz 151 6705 MHz 167 6785 MHz

2 channels are provided fo

r 802.11ax (HE160):

Channel

Frequency

Channel

Frequency

143

6665 MHz

175

*6825 MHz
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U-NII-8 (6875 ~ 7125MHz): Under control of a Low-power Indoor AP
13 channels are provided for 802.11a, 802.11ax (HE20):

Channel Frequency | Channel Frequency | Channel Frequency | Channel Frequency
185 6875 MHz 189 6895 MHz 193 6915 MHz 197 6935 MHz
201 6955 MHz 205 6975 MHz 209 6995 MHz 213 7015 MHz
217 7035 MHz 221 7055 MHz 225 7075 MHz 229 7095 MHz
233 7115 MHz

6 channels are provided for 802.11ax (HE40):

Channel Frequency | Channel Frequency | Channel Frequency
187 6885 MHz 195 6925 MHz 203 6965 MHz
211 7005 MHz 219 7045 MHz 227 7085 MHz

3 channels are provided for 802.11ax (HE80):

Channel Frequency Channel Frequency Channel Frequency

*183 6865 MHz 199 6945 MHz 215 7025 MHz

1 channel is provided for 802.11ax (HE160):

Channel

Frequency

207

6985 MHz

Note:

* mean these’s straddle channels and operating under control by Low-power indoor AP only.
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3.3.1 Test Mode Applicability and Tested Channel Detail
EUT Configure Applicable To .
d Description
e RE21G | RE<IG IBE PLC CBP APCM
1 \/ \/ \/ - \ Under control by Standard Power AP
2 v \/ - N v Under control by Low-power Indoor AP
Where RE>1G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission
IBE: In-Band Emission (MASK)

Under control of a Standard Power AP (Mode 1)
Radiated Emission Measurement (Above 1GHz):

APCM: Antenna Port Conducted Measurement

CBP:Contention Based Protocol

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1,2,45,93 OFDM BPSK 6Mb/s
802.11a
6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s
5955-6415 1to 93 1,2,45,93 OFDMA BPSK MCSO0
802.11ax (HE20)
6535-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0
5965-6405 3t0 91 3,43,91 OFDMA BPSK MCSO0
802.11ax (HE40)
6525-6885 123 to 179 123, 155, 179 OFDMA BPSK MCSO0
5985-6385 7 to 87 7,39, 87 OFDMA BPSK MCS0
802.11ax (HE80)
6525-6875 135 to 167 135,151,167 OFDMA BPSK MCSO0
6025-6345 15t0 79 15,47,79 OFDMA BPSK MCS0
802.11ax (HE160)
6665-6825 143 143 OFDMA BPSK MCSO0
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FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242
z
1 26/0 52/37 106/53 242/61
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCSO0
6425 45 26/4 52/38 106/53 242/61
20 93 26/8 52/40 106/54 242/61
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCS0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242 RU484
z
3 26/9 52/41 106/55 242/63 484/65
5925-
6425 3t091 43 OFDMA BPSK MCSO0 26/27 52/48 106/58 242162 484/65
91 26/27 52/48 106/58 242/62 484/65
40
123 26/9 52/41 106/55 242/63 484/65
6525-
6875 123 t0 179 155 OFDMA BPSK MCSO0 26/9 52/41 106/55 242/63 484/65
179 26/27 52/48 106/58 242/62 484/65
FREQ. RU Configuration
Preamble e Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU996
z
7 996/67
5925-
710 87 39 OFDMA BPSK MCS0 996/67
6425
87 996/67
80
135 996/67
6525-
6875 135to 167 151 OFDMA BPSK MCS0 996/67
167 996/67
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU1992
z
1992/68
5925-
6425 15t0 79 15,47,79 OFDMA BPSK MCSO0 1992/68
1992/68
160
1992/68
6525-
143 143 OFDMA BPSK MCSO0 1992/68
6875
1992/68

Radiated Emission Measurement (Below 1GHz): (Radiated & Conducted Measurement)

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93
802.11a 117 OFDM BPSK 6Mb/s
6525-6875 117 to 181
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In-Band Emission (MASK) Measurement:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1,2,45,93 OFDM BPSK 6Mb/s
802.11a
6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s
5955-6415 1to 93 1,2,45,93 OFDMA BPSK MCSO0
802.11ax (HE20)
6535-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0
5965-6405 3t091 3,43,91 OFDMA BPSK MCSO0
802.11ax (HE40)
6525-6885 123 to 179 123, 155, 179 OFDMA BPSK MCSO0
5985-6385 710 87 7,39, 87 OFDMA BPSK MCSO0
802.11ax (HE80)
6525-6875 135 to 167 135,151,167 OFDMA BPSK MCSO0
6025-6345 15to0 79 15,47,79 OFDMA BPSK MCSO0
802.11ax (HE160)
6665-6825 143 143 OFDMA BPSK MCSO0
FREQ. . RU Configuration
Preamble P Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242
z
1 26/0 52/37 106/53 242/61
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCSO0
6425 45 26/4 52/38 106/53 242/61
20 93 26/8 52/40 106/54 242/61
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCSO0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242 RU484
z
3 26/9 52/41 106/55 242/63 484/65
5925-
6425 3t091 43 OFDMA BPSK MCS0 26/27 52/48 106/58 242/62 484/65
91 26/27 52/48 106/58 242/62 484/65
40
123 26/9 52/41 106/55 242/63 484/65
6525-
6875 123 to 179 155 OFDMA BPSK MCSO0 26/9 52/41 106/55 242/63 484/65
179 26/27 52/48 106/58 242162 484/65
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU996
z
7 996/67
5925-
71087 39 OFDMA BPSK MCSO0 996/67
6425
87 996/67
80
135 996/67
6525-
6875 135 to 167 151 OFDMA BPSK MCSO0 996/67
167 996/67
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FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU1992
z
1992/68
5925-
6425 15t0 79 15,47,79 OFDMA BPSK MCSO0 1992/68
1992/68
160
1992/68
6525-
143 143 OFDMA BPSK MCS0 1992/68
6875
1992/68

Power Line Conducted Emission Measurement:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93
802.11a 117 OFDM BPSK 6Mb/s
6525-6875 117 to 181

Antenna Port Conducted Measurement:

X This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1, 2, 45,93 OFDM BPSK 6Mb/s
802.11a
6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s
5955-6415 1to 93 1, 2, 45,93 OFDMA BPSK MCSO0
802.11ax (HE20)
6535-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0
5965-6405 3to 91 3,43,91 OFDMA BPSK MCSO0
802.11ax (HE40)
6525-6885 123 to 179 123, 155, 179 OFDMA BPSK MCSO0
5985-6385 710 87 7,39, 87 OFDMA BPSK MCSO0
802.11ax (HE80)
6525-6875 135 to 167 135,151,167 OFDMA BPSK MCSO0
6025-6345 15t0 79 15,47,79 OFDMA BPSK MCSO0
802.11ax (HE160)
6665-6825 143 143 OFDMA BPSK MCSO0
FREQ. . RU Configuration
Preamble Band Available Tested Modulation |Modulation| Data Rate
an
(MHz) (MH2) Channel Channel | Technology Type Parameter RU26 RU52 RU106 RU242
z
1 26/0 52/37 106/53 242/61
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCS0
6425 45 26/4 52/38 106/53 242/61
20 93 26/8 52/40 106/54 242/61
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCSO0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
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FREQ. RU Configuration
Preamble B Available Tested Modulation |Modulation| Data Rate
an
(MHz) (MH2) Channel Channel | Technology Type Parameter RU26 RU52 RU106 RU242 RU484
z
3 26/9 52/41 106/55 242163 484/65
5925-
6425 3t091 43 OFDMA BPSK MCS0 26/27 52/48 106/58 242162 484/65
91 26/27 52/48 106/58 242162 484/65
40
123 26/9 52/41 106/55 242/63 484/65
6525-
6875 123 to 179 155 OFDMA BPSK MCS0 26/9 52/41 106/55 242/63 484/65
179 26/27 52/48 106/58 242162 484/65
FREQ. . RU Configuration
Preamble B Available Tested Modulation |Modulation| Data Rate
an
(MHz) (MH2) Channel Channel | Technology Type Parameter RU996
z
7 996/67
925 | 2 a7 39 OFDMA BPSK MCS0 996/67
0
6425
87 996/67
80
135 996/67
6525-
6875 135 to 167 151 OFDMA BPSK MCSO0 996/67
167 996/67
FREQ. RU Configuration
Preamble e Available Tested Modulation [Modulation| Data Rate
an
(MHz) (MH2) Channel Channel | Technology Type Parameter RU1992
z
1992/68
5925-
6425 15t0 79 15,47,79 OFDMA BPSK MCS0 1992/68
1992/68
160
1992/68
6525-
143 143 OFDMA BPSK MCSO0 1992/68
6875
1992/68
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Under control of a Low-power Indoor AP (Mode 2)

Radiated Emission Measurement (Above 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1,2,45,93 OFDM BPSK 6Mb/s
6425-6525 97 to 113 97, 105, 113 OFDM BPSK 6Mb/s
802.11a

6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s

6875-7125 185 to 233 185, 209, 229, 233 OFDM BPSK 6Mb/s

5925-6425 1to 93 1,2,45,93 OFDMA BPSK MCSO0

6425-6525 97 to 113 97, 105, 113 OFDMA BPSK MCSO0
802.11ax (HE20)

6525-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0

6875-7125 185 to 233 185, 209, 229, 233 OFDMA BPSK MCSO0

5925-6425 3to 91 3,43,91 OFDMA BPSK MCSO0

6425-6525 99 to 115 99, 107, 115 OFDMA BPSK MCSO0
802.11ax (HE40)

6525-6875 123 to 179 123, 155, 179 OFDMA BPSK MCSO0

6875-7125 187 to 227 187, 211, 227 OFDMA BPSK MCSO0

5925-6425 710 87 7,39, 87 OFDMA BPSK MCS0

6425-6525 103 103 OFDMA BPSK MCSO0
802.11ax (HE80)

6525-6875 119 to 183 119, 151, 183 OFDMA BPSK MCSO0

6875-7125 199 to 215 199, 215 OFDMA BPSK MCSO0

5925-6425 15t0 79 15, 47,79 OFDMA BPSK MCSO0

6425-6525 111 111 OFDMA BPSK MCSO0
802.11ax (HE160)

6525-6875 143 to 175 143, 175 OFDMA BPSK MCSO0

6875-7125 207 207 OFDMA BPSK MCSO0
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FREQ. RU Configuration
Preamble Band Available Tested Modulation |Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242
z
1, 26/0 52/37 106/53 242/61
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCSO0
6425 45 26/4 52/38 106/53 242/61
93 26/8 52/40 106/54 242/61
97 26/0 52/37 106/53 242/61
6425-
6525 97 to 113 105 OFDMA BPSK MCS0 26/4 52/38 106/53 242/61
113 26/8 52/40 106/54 242/61
20
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCSO0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
185 26/0 52/37 106/53 242/61
6875- 209 26/4 52/38 106/54 242/61
185 to 233 OFDMA BPSK MCS0
7125 229 26/8 52/40 106/54 242/61
233 26/8 52/40 106/54 242/61
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242 RU484
z
3 26/9 52/41 106/55 242/63 484/65
5925-
6425 3t091 4 OFDMA BPSK MCS0 26/27 52/48 106/58 242/62 484/65
91 26/27 52/48 106/58 242/62 484/65
99 26/9 52/41 106/55 242/63 484/65
6425-
6525 99 to 115 107 OFDMA BPSK MCSO0 26/9 52/41 106/55 242/63 484/65
115 26/27 52/48 106/58 242/62 484/65
40
123 26/9 52/41 106/55 242/63 484/65
6525-
6875 123to 179 155 OFDMA BPSK MCSO0 26/9 52/41 106/55 242/62 484/65
179 26/27 52/48 106/58 242/62 484/65
187 26/9 52/41 106/55 242/63 484/65
6875-
7125 187 to 227 211 OFDMA BPSK MCSO0 26/9 52/41 106/55 242/63 484/65
227 26/27 52/48 106/58 242/62 484/65
FREQ. RU Configuration
Preamble - Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU996
z
7 996/67
5925-
7to 87 39 OFDMA BPSK MCS0 996/67
6425
87 996/67
6425-
103 103 OFDMA BPSK MCS0 996/67
6525
80
119 996/67
6525-
6875 119 to 183 151 OFDMA BPSK MCS0 996/67
183 996/67
6875- 199 996/67
199 to 215 OFDMA BPSK MCS0
7125 215 996/67
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FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an

(MHz) (MH2) Channel Channel Technology Type Parameter RU1992
z

15 1992/68
5925-

6425 15t0 79 47 OFDMA BPSK MCSO0 1992/68

79 1992/68
6425-

111 111 OFDMA BPSK MCSO0 1992/68
160 6525

6525- 143 1992/68

143 to 175 OFDMA BPSK MCSO0

6875 175 1992/68
6875-

7125 207 207 OFDMA BPSK MCSO0 1992/68

Radiated Emission Measurement (Below 1GHz): (Conducted measurement)

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 15 to 79
6425-6525 111
802.11ax (HE160) 143 OFDMA BPSK MCSO0

6525-6875 143 1to 175
6875-7125 207

In-Band Emission (MASK) Measurement:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1,2,45,93 OFDM BPSK 6Mb/s
6425-6525 97 to 113 97, 105, 113 OFDM BPSK 6Mb/s
802.11a

6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s

6875-7125 185 to 233 185, 209, 229, 233 OFDM BPSK 6Mb/s

5925-6425 1to 93 1,2, 45,93 OFDMA BPSK MCSO0

6425-6525 97 to 113 97, 105, 113 OFDMA BPSK MCSO0
802.11ax (HE20)

6525-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0

6875-7125 185 to 233 185, 209, 229, 233 OFDMA BPSK MCSO0

5925-6425 3t091 3,43,91 OFDMA BPSK MCSO0

6425-6525 99 to 115 99, 107, 115 OFDMA BPSK MCSO0
802.11ax (HE40)

6525-6875 123 to 179 123, 155, 179 OFDMA BPSK MCSO0

6875-7125 187 to 227 187, 211, 227 OFDMA BPSK MCSO0

5925-6425 710 87 7,39, 87 OFDMA BPSK MCSO0

6425-6525 103 103 OFDMA BPSK MCSO0
802.11ax (HE80)

6525-6875 119 to 183 119, 151, 183 OFDMA BPSK MCSO0

6875-7125 199 to 215 199, 215 OFDMA BPSK MCSO0

Report No.: RF201119E01-6

Page No. 21/ 1508

Report Format Version:6.1.1




5925-6425 15to 79 15, 47,79 OFDMA BPSK MCSO0
6425-6525 111 111 OFDMA BPSK MCSO0
802.11ax (HE160)
6525-6875 143 to 175 143, 175 OFDMA BPSK MCSO0
6875-7125 207 207 OFDMA BPSK MCSO0
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MHz) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242
z
1, 26/0 52/37 106/53 242/61
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCSO0
6425 45 26/4 52/38 106/53 242/61
93 26/8 52/40 106/54 242/61
97 26/0 52/37 106/53 242/61
6425-
6525 97 to 113 105 OFDMA BPSK MCSO0 26/4 52/38 106/53 242/61
113 26/8 52/40 106/54 242/61
20
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCsSO0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
185 26/0 52/37 106/53 242/61
6875- 209 26/4 52/38 106/54 242/61
185 to 233 OFDMA BPSK MCSO0
7125 229 26/8 52/40 106/54 242/61
233 26/8 52/40 106/54 242/61
FREQ. RU Configuration
Preamble —_ Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 | RU242 RU484
z
26/9 52/41 106/55 | 242/63 484/65
5925-
6425 3t0 91 4 OFDMA BPSK MCS0 26/27 52/48 106/58 | 242/62 484/65
91 26/27 52/48 106/58 | 242/62 484/65
99 26/9 52/41 106/55 | 242/63 484/65
6425-
6525 99 to 115 107 OFDMA BPSK MCSO0 26/9 52/41 106/55 | 242/63 484165
115 26/27 52/48 106/58 | 242/62 484/65
40
123 26/9 52/41 106/55 242163 484/65
6525-
6875 123 to 179 155 OFDMA BPSK MCSO0 26/9 52/41 106/55 242162 484/65
179 26/27 52/48 106/58 | 242/62 484/65
187 26/9 52/41 106/55 | 242/63 484165
6875-
7125 187 to 227 211 OFDMA BPSK MCSO0 26/9 52/41 106/55 242163 484/65
227 26/27 52/48 106/58 242162 484/65
FREQ. . RU Configuration
Preamble i Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU996
z
7 996/67
5925-
7to 87 39 OFDMA BPSK MCSO0 996/67
6425
87 996/67
6425-
103 103 OFDMA BPSK MCSO0 996/67
6525
80
119 996/67
6525-
6875 119 to 183 151 OFDMA BPSK MCSO0 996/67
183 996/67
6875- 199 996/67
119 to 215 OFDMA BPSK MCSO0
7125 215 996/67
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FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an

(MHz) (MH2) Channel Channel Technology Type Parameter RU1992
z

15 1992/68
5925-

6425 15t0 79 47 OFDMA BPSK MCSO0 1992/68

79 1992/68
6425-

111 111 OFDMA BPSK MCSO0 1992/68
160 6525

6525- 143 1992/68

143 to 175 OFDMA BPSK MCSO0

6875 175 1992/68
6875-

7125 207 207 OFDMA BPSK MCSO0 1992/68

Antenna Port Conducted Measurement:

X This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 1,2,45,93 OFDM BPSK 6Mb/s
6425-6525 97 to 113 97, 105, 113 OFDM BPSK 6Mb/s
802.11a

6525-6875 117 to 181 117, 149, 181 OFDM BPSK 6Mb/s

6875-7125 185 to 233 185, 209, 229, 233 OFDM BPSK 6Mb/s

5925-6425 1to 93 1,2,45,93 OFDMA BPSK MCSO0

6425-6525 97 to 113 97, 105, 113 OFDMA BPSK MCSO0
802.11ax (HE20)

6525-6875 117 to 181 117, 149, 181 OFDMA BPSK MCSO0

6875-7125 185 to 233 185, 209, 229, 233 OFDMA BPSK MCSO0

5925-6425 3t091 3,43,91 OFDMA BPSK MCSO0

6425-6525 99 to 115 99, 107, 115 OFDMA BPSK MCSO0
802.11ax (HE40)

6525-6875 123to0 179 123, 155, 179 OFDMA BPSK MCSO0

6875-7125 187 to 227 187, 211, 227 OFDMA BPSK MCSO0

5925-6425 710 87 7,39, 87 OFDMA BPSK MCSO0

6425-6525 103 103 OFDMA BPSK MCSO0
802.11ax (HE80)

6525-6875 119 to 183 119, 151, 183 OFDMA BPSK MCSO0

6875-7125 199 to 215 199, 215 OFDMA BPSK MCSO0

5925-6425 15t0 79 15, 47,79 OFDMA BPSK MCSO0

6425-6525 111 111 OFDMA BPSK MCSO0
802.11ax (HE160)

6525-6875 143 to0 175 143, 175 OFDMA BPSK MCSO0

6875-7125 207 207 OFDMA BPSK MCSO0
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FREQ. . RU Configuration
Preamble P Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MHz) Channel Channel Technology Type Parameter RU26 RU52 RU106 RU242
z
1, 26/0 52/37 106/53 242161
5925- 2 26/0 52/37 106/53 242/61
1to 93 OFDMA BPSK MCSO0
6425 45 26/4 52/38 106/53 242/61
93 26/8 52/40 106/54 242/61
97 26/0 52/37 106/53 242/61
6425-
6525 97 to 113 105 OFDMA BPSK MCS0 26/4 52/38 106/53 242/61
113 26/8 52/40 106/54 242/61
20
117 26/0 52/37 106/53 242/61
6525-
6875 117 to 181 149 OFDMA BPSK MCSO0 26/4 52/38 106/54 242/61
181 26/8 52/40 106/54 242/61
185 26/0 52/37 106/53 242/61
6875- 209 26/4 52/38 106/54 242/61
185 to 233 OFDMA BPSK MCS0
7125 229 26/8 52/40 106/54 242/61
233 26/8 52/40 106/54 242/61
FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU26 RU52 RU106 | RU242 RU484
z
3 26/9 52/41 106/55 | 242/63 484165
5925-
6425 3t091 4 OFDMA BPSK MCS0 26/27 52/48 106/58 | 242/62 484/65
91 26/27 52/48 106/58 | 242/62 484/65
99 26/9 52/41 106/55 | 242/63 484165
6425-
6525 99 to 115 107 OFDMA BPSK MCSO0 26/9 52/41 106/55 | 242/63 484165
115 26/27 52/48 106/58 | 242/62 484/65
40
123 26/9 52/41 106/55 | 242/63 484/65
6525-
6875 123 to 179 155 OFDMA BPSK MCSO0 26/9 52/41 106/55 | 242/62 484165
179 26/27 52/48 106/58 | 242/62 484165
187 26/9 52/41 106/55 242163 484/65
6875-
7125 187 to 227 211 OFDMA BPSK MCSO0 26/9 52/41 106/55 242163 484/65
227 26/27 52/48 106/58 | 242/62 484/65
FREQ. RU Configuration
Preamble - Available Tested Modulation | Modulation | Data Rate
an
(MHz) (MH2) Channel Channel Technology Type Parameter RU996
z
7 996/67
5925-
7to 87 39 OFDMA BPSK MCS0 996/67
6425
87 996/67
6425-
103 103 OFDMA BPSK MCS0 996/67
6525
80
119 996/67
6525-
6875 119 to 183 151 OFDMA BPSK MCS0 996/67
183 996/67
6875- 199 996/67
199 to 215 OFDMA BPSK MCS0
7125 215 996/67
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FREQ. RU Configuration
Preamble Band Available Tested Modulation | Modulation | Data Rate
an

(MHz) (MH2) Channel Channel Technology Type Parameter RU1992
z

15 1992/68
5925-

6425 15t0 79 47 OFDMA BPSK MCSO0 1992/68

79 1992/68
6425-

111 111 OFDMA BPSK MCSO0 1992/68
160 6525

6525- 143 1992/68

143 to 175 OFDMA BPSK MCSO0

6875 175 1992/68
6875-

7125 207 207 OFDMA BPSK MCSO0 1992/68

Contention Based Protocol Measurement:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

FREQ. Band Available Modulation . Data Rate
Mode Tested Channel Modulation Type
(MHz) Channel Technology Parameter
5925-6425 1to 93 33 OFDMA BPSK MCSO0
6425-6525 97 to 113 97 OFDMA BPSK MCSO0
802.11ax (HE20)
6525-6875 117 to 181 129 OFDMA BPSK MCSO0
6875-7125 185 to 233 193 OFDMA BPSK MCSO0
5925-6425 15t0 79 47 OFDMA BPSK MCSO0
6425-6525 111 111 OFDMA BPSK MCSO0
802.11ax (HE160)
6525-6875 143 to 175 143 OFDMA BPSK MCS0
6875-7125 207 207 OFDMA BPSK MCSO0
Test Condition:
Applicable To Environmental Conditions Input Power (System) Tested By
RE>1G 24deg. C, 66%RH 120Vac, 60Hz Tom Yang
RE<1G 24deg. C, 65%RH 120Vac, 60Hz Tom Yang
PLC 24deg. C, 65%RH 120Vac, 60Hz Tom Yang
APCM 25deg. C, 60%RH 120Vac, 60Hz Eric Peng
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3.4 Duty Cycle of Test Signal

Duty cycle of test signal is = 98 %, duty factor is not required.

802.11a: Duty cycle = 1.974 ms/1.994 ms= 0.99

802.11ax (HE20): Duty cycle = 4.687 ms/4.713 ms= 0.994
802.11ax (HE40): Duty cycle = 5.172 ms/5.192 ms= 0.996
802.11ax (HES80): Duty cycle = 2.965 ms/2.988 ms= 0.992
802.11ax (HE160): Duty cycle = 2.157 ms/2.176 ms= 0.991

For Mode 1

20MHz Preamble (RU26): Duty cycle = 5.103 ms /5.125 ms = 0.996
20MHz Preamble (RU52): Duty cycle = 5.111 ms /5.133 ms = 0.996
20MHz Preamble (RU106): Duty cycle = 4.847 ms /4.869 ms = 0.995
20MHz Preamble (RU242): Duty cycle = 4.659 ms /4.685 ms = 0.994
40MHz Preamble (RU26): Duty cycle = 5.105 ms /5.126 ms = 0.996
40MHz Preamble (RU52): Duty cycle = 5.111 ms /5.141 ms = 0.994
40MHz Preamble (RU106): Duty cycle = 4.848 ms /4.885 ms = 0.992
40MHz Preamble (RU242): Duty cycle = 1.158 ms /1.176 ms = 0.985
40MHz Preamble (RU484): Duty cycle = 3.327 ms /3.354 ms = 0.992
80MHz Preamble (RU996): Duty cycle = 1.624 ms /1.645 ms = 0.987
160MHz Preamble (RU1992): Duty cycle = 2.154 ms /2.174 ms = 0.991

For Mode 2

20MHz Preamble (RU26): Duty cycle = 5.104 ms /5.127 ms = 0.996
20MHz Preamble (RU52): Duty cycle = 5.112 ms /5.132 ms = 0.996
20MHz Preamble (RU106): Duty cycle = 4.849 ms /4.874 ms = 0.995
20MHz Preamble (RU242): Duty cycle = 4.667 ms /4.695 ms = 0.995
40MHz Preamble (RU26): Duty cycle = 5.104 ms /5.129 ms = 0.995
40MHz Preamble (RU52): Duty cycle = 5.111 ms /5.132 ms = 0.996
40MHz Preamble (RU106): Duty cycle = 4.847 ms /4.873 ms = 0.995
40MHz Preamble (RU242): Duty cycle = 1.158 ms /1.177 ms = 0.984
40MHz Preamble (RU484): Duty cycle = 3.323 ms /3.347 ms = 0.993
80MHz Preamble (RU996): Duty cycle = 1.626 ms /1.644 ms = 0.989
160MHz Preamble (RU1992): Duty cycle = 2.153 ms /2.172 ms = 0.991
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802.11a 802.11ax (HE20)

802.11ax (HE40) 802.11ax (HE80)

802.11ax (HE160)
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For Mode 1

20MHz Preamble (RU26) Chain 0

20MHz Preamble (RU26) Chain 1

20MHz Preamble (RU52) Chain 0

20MHz Preamble (RU52) Chain 1

20MHz Preamble (RU106) Chain O

20MHz Preamble (RU26) Chain 1

20MHz Preamble (RU242) Chain 0

20MHz Preamble (RU242) Chain 1
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40MHz Preamble (RU26) Chain 0 40MHz Preamble (RU26) Chain 1

40MHz Preamble (RU52) Chain 0 40MHz Preamble (RU52) Chain 1

40MHz Preamble (RU106) Chain O 40MHz Preamble (RU106) Chain 1
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40MHz Preamble (RU242) Chain 0 40MHz Preamble (RU242) Chain 1

40MHz Preamble (RU484) Chain O 40MHz Preamble (RU484) Chain 1

80MHz Preamble (RU996) Chain O 80MHz Preamble (RU996) Chain 1

160MHz Preamble (RU1992)
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For Mode 2

20MHz Preamble (RU26)

20MHz Preamble (RU52)

20MHz Preamble (RU106)

20MHz Preamble (RU242)

40MHz Preamble (RU26)

40MHz Preamble (RU52)

40MHz Preamble (RU106)

40MHz Preamble (RU242)
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40MHz Preamble (RU484) 80MHz Preamble (RU996)

160MHz Preamble (RU1992)
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3.5 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
ID Product Brand Model No. Serial No. FCCID Remarks
A. Laptop Dell E5420 6FGHKV1 NA Provided by Lab
B. Test Tool Qualcomm Y6570 NA NA Supplied by client
C. Adapter PHIHONG PSAA12A-120L6 NA NA Supplied by client
Note:
1. All power cords of the above support units are non-shielded (1.8m).
ID Descriptions Qty. Length (m) Shielding Cores (Qty.) Remarks
(Yes/No)
1. DC Cable 1.2 No 0 Supplied by client
2. USB Cable 0.6 No 0 Provided by Lab
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3.5.1 Configuration of System under Test

For Conducted Emissions test:

For other test:
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3.6  General Description of Applied Standard

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards and references:

Test Standard:
FCC Part 15, Subpart E (15.407)
ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.

References Test Guidance:

KDB 987594 D02 EMC Measurement v01rO01

KDB 789033 D02 General UNII Test Procedure New Rules v02r01
KDB 662911 DO1 Multiple Transmitter Output v02r01

All test items have been performed as a reference to the above KDB test guidance.
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4 Test Types and Results

4.1 Radiated Emission and Bandedge Measurement

4.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits

specified as below table.

Frequencies Field Strength :
(MHZ) (microvolts/meter) Measurement Distance (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

Limits of unwanted emission out of the restricted bands
Frequencies

EIRP Limit Equivalent Field

(MHz)

Strength at 3m

5925MHz > F > 7125MHz

Peak:-7 (dBm/MHz)

88.2(dBuV/m)

Average: -27 (dBm/MHz)

68.2(dBuV/m)

Note:
The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

__ 1000000 +/30P
- 3

puV/m, where P is the eirp (Watts).
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Report No.: RF201119E01-6 Page No. 36 / 1508




4.1.2 Test Instruments

For radiated emission test: (Below 1GHz)

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL
Test Receiver N9038A MY51210202 | Dec. 01, 2020 | Nov. 30, 2021
Agilent
Erl\‘j?lmp“f'er EMC001340 980142 May 25,2020 | May 24, 2021
Loop Antenna EM-6879 264 Mar. 05, 2021 | Mar. 04, 2022
Electro-Metrics
RF Cable 5D-FB LOOPCAB-001 | Jan. 07, 2021 | Jan. 06, 2022
RF Cable 5D-FB LOOPCAB-002 | Jan. 07, 2021 | Jan. 06, 2022
gjgmp"f'er EMC330N 980701 Mar. 10, 2021 | Mar. 09, 2022
Trilog Broadband
Antenna VULB 9168 9168-406 Nov. 06, 2020 | Nov. 05, 2021
SCHWARZBECK
RF Cable 8D 966-4-1 Mar. 17, 2021 | Mar. 16, 2022
RF Cable 8D 966-4-2 Mar. 17, 2021 | Mar. 16, 2022
RF Cable 8D 966-4-3 Mar. 17, 2021 | Mar. 16, 2022
Fixed attenuator UNAT-5+ PAD-ATT5-03 | Jan. 11,2021 | Jan. 10, 2022
Mini-Circuits
Software ADT_ Radiated V8.7.08 | NA NA NA
Boresight Antenna Tower
& Turn Table MF-7802BS MF780208530 | NA NA
Max-Full

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
NML/ROC and NIST/USA.

2. The test was performed in 966 Chamber No. 4.

3. Loop antenna was used for all emissions below 30 MHz.

4. Tested Date: Mar. 20, 2021
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For radiated emission test: (Above 1GHz)

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL
Test Receiver N9038A MY51210202 | Dec. 01, 2020 | Nov. 30, 2021
Agilent
Horn_Antenna
SO ARBECK BBHA 9120D 9120D-783 Nov. 22, 2020 | Nov. 21, 2021
Erl\j?lmp"f'er EMC 12630 SE 980638 Apr. 08, 2020 | Apr. 07, 2021
RF Cable EMC104-SM-SM-1200 | 160922 Dec. 25, 2020 | Dec. 24, 2021
RF Cable EMC104-SM-SM-2000 | 180502 Apr. 29, 2020 | Apr. 28, 2021
RF Cable EMC104-SM-SM-6000 | 180418 Apr. 29, 2020 | Apr. 28, 2021
Erl\jgmp"f'er EMC184045SE 080387 Jan. 11,2021 | Jan. 10, 2022
Horn_Antenna
LT ARBECK BBHA 9170 BBHA9170519 | Nov. 22, 2020 | Nov. 21, 2021
RF Cable EMC102-KM-KM-1200 | 160924 Jan. 11, 2021 | Jan. 10, 2022
RF Cable EMC-KM-KM-4000 200214 Mar. 10, 2021 | Mar. 09, 2022
Software ADT_Radiated_Vv8.7.08 | NA NA NA
Boresight Antenna Tower
& Turn Table MF-7802BS MF780208530 | NA NA
Max-Full

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
NML/ROC and NIST/USA.

2. The test was performed in 966 Chamber No. 4.

3. Tested Date: Mar. 13 to 16, 2021
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For other test items:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

gg‘;c”“m Analyzer FSV40 100964 May 29, 2020 | May 28, 2021

Power meter ML2495A 1529002 July 22,2020 |July 21, 2021

Anritsu

Power sensor MA2411B 1339443 July 22,2020  |July 21, 2021

Anritsu

Fixed Attenuator MDCS18N-10 MDCS18N-10-01 |Apr. 14,2020  |Apr. 13, 2021

Mini-Circuits

DC Power Supply 6603D 795558 NA NA

Topward

Temperature &

Humidity Chamber GTH-150-40-SP-AR | MAA0812-008 Jan. 14,2021  |Jan. 13, 2022

Giant Force

ELUSKFEMS Clamp Meter | 5,5 31130711WS June 06,2020 | June 05, 2021
ADT_RF Test Software

Software V6.6.5.4 NA NA NA

NOTE: 1. The test was performed in Oven room 2.

2. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
3. Tested Date: Feb. 03, 2021
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4.1.3 Test Procedure

Following FCC KDB 789033 D02 General UNII Test Procedures:

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port
conducted measurements in conjunction with cabinet emissions tests are permitted to demonstrate
compliance.

The following steps was performed:

a.

Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet
emissions are below the emission limits. For the cabinet-emission measurements the antenna was
replaced by a termination matching the nominal impedance of the antenna.

Conducted tests was performed using equipment that matches the nominal impedance of the antenna
assembly used with the EUT.

EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi)
shall be added to the measured antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper bound on antenna gain
for a device with a single RF output shall be selected as the maximum in-band gain of the antenna
across all operating bands or 2 dBi, whichever is greater.

EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication 662911)
For all of Radiation emission test
For Radiated emission below 30MHz

e-1.1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

e-1.2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

e-1.3. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the
measurement.

e-1.4. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was
turned from 0 degrees to 360 degrees to find the maximum reading.

e-1.5. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at
frequency below 30MHz.

2. KDB 414788 OATS and Chamber Correlation Justification
-Based on FCC 15.31(f)(2) : measurements may be performed at a distance closer than that
specified in the regulations; however, an attempts should be made to avoid making
measurements in the near field.
-OATs and chamber correlation testing had been performed and chamber measured test result is
the worst case test result.
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For Radiated emission above 30MHz

e-2.1.

e-2.2.

e-2.3.

e-2.4,

e-2.5.

e-2.6.

Note:

The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters
(for above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the ground to determine the

maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna was

tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to

360 degrees to find the maximum reading.

The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

The test-receiver system was set to peak and average detects function and specified bandwidth

with maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also

meets average limit, measurement with the average detector is unnecessary.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
3 MHz for Peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
= 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency
above 1GHz.

. All modes of operation were investigated and the worst-case emissions are reported.
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4.1.4 Test Setup
For radiated configuration:

For Radiated emission below 30MHz

EUT&

1m

3m

]

Support Units I

Turn Table

e

SOCmT

L

Ground Plane

Test Receiver

\ |
O O 0O O
/W 0 0 0 o=y
For Radiated emission 30MHz to 1GHz
Ant. Tower 1-4m
Variable
EUT& - 3m N
Support Unjts ' ‘
Turn Table
80cm
L

Ground Plane

Test Receiver
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For Radiated emission above 1GHz

Ant. Tower
Variable
EUT& 3m
Support Units | I
7]
T Tabl
’_lx__l_‘ urn Table Absorber
T T A, —
150cr| MMASAANA
= T
Ground Plane
Test Receiver
\ R —
0O 0O 00
At © O O &=y
For conducted configuration:
Spectrum
EUT Attenuator | ‘ Analyzer

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.5 EUT Operating Condition

a. Connected the EUT with the Laptop which is placed on the testing table.

b. Controlling software (QRCT 4.0.00177.0) has been activated to set the EUT under transmission condition

continuously.
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4.1.6 Test Results (Radiated Measurement)
Radiated versus Conducted Measurement

[] Conducted measurement XI Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted

spurious emissions).
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4.1.7 Test Results (Mode 1)
Radiated test was done with 500hm terminator on antenna port
Above 1GHz Data:

RF Mode TX 802.11a 6G Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 39.1 PK 74.0 -34.9 1.56 H 230 27.7 11.4
2 | 11870.00 28.2 AV 54.0 -25.8 1.56 H 230 16.8 11.4
3 | 17805.00 46.7 PK 74.0 -27.3 1.75H 45 26.2 20.5
4 | 17805.00 34.8 AV 54.0 -19.2 1.75H 45 14.3 20.5
5 | 23740.00 48.0 PK 74.0 -26.0 2.06 H 111 51.3 -3.3
6 | 23740.00 37.0 AV 54.0 -17.0 2.06 H 111 40.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission I : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 11870.00 38.9 PK 74.0 -35.1 1.68V 90 275 11.4
2 | 11870.00 27.6 AV 54.0 -26.4 1.68V 90 16.2 11.4
3 | 17805.00 54.1 PK 74.0 -19.9 217V 101 33.6 20.5
4 | 17805.00 40.1 AV 54.0 -13.9 217V 101 19.6 20.5
5 | 23740.00 45.5 PK 74.0 -28.5 1.99 vV 168 48.8 -3.3
6 | 23740.00 35.2 AV 54.0 -18.8 1.99 vV 168 38.5 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11a 6G Channel CH 1 : 5955 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 39.7 PK 74.0 -34.3 1.63 H 244 28.2 11.5
2 | 11910.00 28.4 AV 54.0 -25.6 1.63H 244 16.9 11.5
3 | 17865.00 47.5 PK 74.0 -26.5 1.76 H 52 25.9 21.6
4 | 17865.00 35.6 AV 54.0 -18.4 1.76 H 52 14.0 21.6
5 | 23820.00 47.8 PK 74.0 -26.2 211H 113 51.1 -3.3
6 | 23820.00 37.1AV 54.0 -16.9 211H 113 40.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 39.1 PK 74.0 -34.9 1.69 V 79 27.6 11.5
2 | 11910.00 27.7 AV 54.0 -26.3 1.69 V 79 16.2 11.5
3 | 17865.00 54.6 PK 74.0 -19.4 214V 86 33.0 21.6
4 | 17865.00 40.6 AV 54.0 -13.4 214V 86 19.0 21.6
5 | 23820.00 45,7 PK 74.0 -28.3 2.00V 181 49.0 -3.3
6 | 23820.00 35.5 AV 54.0 -18.5 2.00V 181 38.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11a 6G Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 39.2 PK 74.0 -34.8 1.59 H 238 28.6 10.6
2 | 12350.00 28.2 AV 54.0 -25.8 1.59 H 238 17.6 10.6
3 | 18525.00 47.6 PK 74.0 -26.4 1.73H 56 54.2 -6.6
4 | 18525.00 35.5 AV 54.0 -18.5 1.73H 56 42.1 -6.6
5 | #24700.00 47.7 PK 88.2 -40.5 2.03H 131 49.8 2.1
6 | #24700.00 37.0 AV 68.2 -31.2 2.03H 131 39.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 38.9 PK 74.0 -35.1 1.70V 89 28.3 10.6
2 | 12350.00 27.7 AV 54.0 -26.3 1.70V 89 17.1 10.6
3 | 18525.00 53.9 PK 74.0 -20.1 222V 103 60.5 -6.6
4 | 18525.00 39.7 AV 54.0 -14.3 222V 103 46.3 -6.6
5 | #24700.00 45,7 PK 88.2 -42.5 1.99V 177 47.8 2.1
6 | #24700.00 35.5 AV 68.2 -32.7 1.99V 177 37.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 93 : 6415 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 39.5 PK 88.2 -48.7 1.55H 233 28.7 10.8
2 | #12830.00 28.3 AV 68.2 -39.9 1.55H 233 17.5 10.8
3 | 19245.00 47.1 PK 74.0 -26.9 1.68 H 42 53.7 -6.6
4 | 19245.00 35.0 AV 54.0 -19.0 1.68 H 42 41.6 -6.6
5 | #25660.00 48.5 PK 88.2 -39.7 2.05H 116 49.8 -1.3
6 | #25660.00 37.5AV 68.2 -30.7 2.05H 116 38.8 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 38.8 PK 88.2 -49.4 1.73V 92 28.0 10.8
2 | #12830.00 27.2 AV 68.2 -41.0 1.73V 92 16.4 10.8
3 | 19245.00 53.6 PK 74.0 -20.4 214V 102 60.2 -6.6
4 | 19245.00 39.8 AV 54.0 -14.2 214V 102 46.4 -6.6
5 | #25660.00 45.3 PK 88.2 -42.9 1.99V 159 46.6 -1.3
6 | #25660.00 35.3AV 68.2 -32.9 1.99V 159 36.6 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.3 PK 88.2 -47.9 1.53H 225 29.2 11.1
2 | #13070.00 29.0 AV 68.2 -39.2 1.53H 225 17.9 11.1
3 | 19605.00 46.8 PK 74.0 -27.2 1.71H 53 53.0 -6.2
4 | 19605.00 35.1 AV 54.0 -18.9 1.71H 53 41.3 -6.2
5 | #26140.00 48.2 PK 88.2 -40.0 2.05H 111 49.2 -1.0
6 | #26140.00 37.1AV 68.2 -31.1 2.05H 111 38.1 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 39.6 PK 88.2 -48.6 1.63V 75 28.5 11.1
2 | #13070.00 28.1 AV 68.2 -40.1 1.63V 75 17.0 11.1
3 | 19605.00 53.9 PK 74.0 -20.1 214V 89 60.1 -6.2
4 | 19605.00 39.6 AV 54.0 -14.4 214V 89 45.8 -6.2
5 | #26140.00 45.8 PK 88.2 -42.4 1.98V 182 46.8 -1.0
6 | #26140.00 35.4 AV 68.2 -32.8 1.98V 182 36.4 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 39.5 PK 74.0 -34.5 1.52 H 224 27.2 12.3
2 | 13390.00 28.1 AV 54.0 -25.9 1.52 H 224 15.8 12.3
3 | 20085.00 46.7 PK 74.0 -27.3 1.71H 48 52.4 -5.7
4 | 20085.00 34.9 AV 54.0 -19.1 1.71H 48 40.6 -5.7
5 | #26780.00 48.8 PK 88.2 -39.4 2.08H 134 49.4 -0.6
6 | #26780.00 37.5AV 68.2 -30.7 2.08H 134 38.1 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 39.0 PK 74.0 -35.0 1.65V 81 26.7 12.3
2 | 13390.00 27.4 AV 54.0 -26.6 1.65V 81 15.1 12.3
3 | 20085.00 54.6 PK 74.0 -19.4 215V 91 60.3 -5.7
4 | 20085.00 40.5 AV 54.0 -135 215V 91 46.2 -5.7
5 | #26780.00 44.8 PK 88.2 -43.4 2.02V 177 45.4 -0.6
6 | #26780.00 34.7 AV 68.2 -335 2.02V 177 35.3 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 39.4 PK 88.2 -48.8 1.54 H 224 26.3 13.1
2 | #13710.00 28.3 AV 68.2 -39.9 1.54 H 224 15.2 13.1
3 | 20565.00 47.2 PK 74.0 -26.8 1.71H 38 52.3 -5.1
4 | 20565.00 35.3AV 54.0 -18.7 1.71H 38 40.4 -5.1
5 | #27420.00 48.2 PK 88.2 -40.0 2.10H 105 49.7 -1.5
6 | #27420.00 37.1AV 68.2 -31.1 2.10H 105 38.6 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 38.8 PK 88.2 -49.4 1.72V 81 25.7 13.1
2 | #13710.00 27.4 AV 68.2 -40.8 1.72V 81 14.3 13.1
3 | 20565.00 53.8 PK 74.0 -20.2 218V 109 58.9 -5.1
4 | 20565.00 39.7 AV 54.0 -14.3 218V 109 44.8 -5.1
5 | #27420.00 45.4 PK 88.2 -42.8 2.04V 181 46.9 -1.5
6 | #27420.00 35.1AV 68.2 -33.1 2.04V 181 36.6 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 2 : 5935 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.8 PK 74.0 -32.2 1.46 H 344 30.4 11.4
2 | 11870.00 30.0 AV 54.0 -24.0 1.46 H 344 18.6 11.4
3 | 17805.00 45.9 PK 74.0 -28.1 1.55H 7 25.4 20.5
4 | 17805.00 34.2 AV 54.0 -19.8 1.55H 7 13.7 20.5
5 | 23740.00 48.8 PK 74.0 -25.2 2.02H 59 52.1 -3.3
6 | 23740.00 37.3AV 54.0 -16.7 2.02H 59 40.6 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.7 PK 74.0 -32.3 3.79V 113 30.3 11.4
2 | 11870.00 29.7 AV 54.0 -24.3 3.79V 113 18.3 11.4
3 | 17805.00 44.1 PK 74.0 -29.9 217V 109 23.6 20.5
4 | 17805.00 31.0 AV 54.0 -23.0 217V 109 10.5 20.5
5 | 23740.00 46.1 PK 74.0 -27.9 1.94V 156 49.4 -3.3
6 | 23740.00 35.4 AV 54.0 -18.6 1.94V 156 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE20) Channel CH 1 : 5955 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 41.8 PK 74.0 -32.2 1.45H 337 30.3 11.5
2 | 11910.00 30.0 AV 54.0 -24.0 1.45H 337 18.5 11.5
3 | 17865.00 46.1 PK 74.0 -27.9 1.55H 13 245 21.6
4 | 17865.00 34.2 AV 54.0 -19.8 1.55H 13 12.6 21.6
5 | 23820.00 49.1 PK 74.0 -24.9 2.06 H 66 52.4 -3.3
6 | 23820.00 37.8 AV 54.0 -16.2 2.06 H 66 41.1 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 41.9 PK 74.0 -32.1 3.83V 104 30.4 11.5
2 | 11910.00 29.6 AV 54.0 -24.4 3.83V 104 18.1 11.5
3 | 17865.00 44.3 PK 74.0 -29.7 213V 124 22.7 21.6
4 | 17865.00 31L.1AV 54.0 -22.9 213V 124 9.5 21.6
5 | 23820.00 45.8 PK 74.0 -28.2 1.96 V 166 49.1 -3.3
6 | 23820.00 35.0 AV 54.0 -19.0 1.96 V 166 38.3 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE20) Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 42.1 PK 74.0 -31.9 1.52 H 343 315 10.6
2 | 12350.00 30.1 AV 54.0 -23.9 1.52 H 343 19.5 10.6
3 | 18525.00 45.9 PK 74.0 -28.1 1.58 H 4 52.5 -6.6
4 | 18525.00 34.0 AV 54.0 -20.0 1.58 H 4 40.6 -6.6
5 | #24700.00 49.1 PK 88.2 -39.1 1.96 H 61 51.2 2.1
6 | #24700.00 37.6 AV 68.2 -30.6 1.96 H 61 39.7 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.2 PK 74.0 -32.8 3.77V 122 30.6 10.6
2 | 12350.00 29.4 AV 54.0 -24.6 3.77V 122 18.8 10.6
3 | 18525.00 44.2 PK 74.0 -29.8 215V 123 50.8 -6.6
4 | 18525.00 30.9 AV 54.0 -23.1 215V 123 37.5 -6.6
5 | #24700.00 45.8 PK 88.2 -42.4 2.00V 155 47.9 2.1
6 | #24700.00 34.9 AV 68.2 -33.3 2.00V 155 37.0 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 93 : 6415 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41,5 PK 88.2 -46.7 1.49 H 333 30.7 10.8
2 | #12830.00 29.8 AV 68.2 -38.4 1.49H 333 19.0 10.8
3 | 19245.00 45.9 PK 74.0 -28.1 1.52 H 5 52.5 -6.6
4 | 19245.00 34.4 AV 54.0 -19.6 1.52 H 5 41.0 -6.6
5 | #25660.00 48.7 PK 88.2 -39.5 2.05H 72 50.0 -1.3
6 | #25660.00 37.3AV 68.2 -30.9 2.05H 72 38.6 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.3 PK 88.2 -46.9 3.82V 128 30.5 10.8
2 | #12830.00 29.5 AV 68.2 -38.7 3.82V 128 18.7 10.8
3 | 19245.00 44.0 PK 74.0 -30.0 214V 125 50.6 -6.6
4 | 19245.00 31L.1AV 54.0 -22.9 214V 125 37.7 -6.6
5 | #25660.00 46.8 PK 88.2 -41.4 1.95V 145 48.1 -1.3
6 | #25660.00 35.9 AV 68.2 -32.3 1.95V 145 37.2 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.9 PK 88.2 -46.3 1.50 H 360 30.8 11.1
2 | #13070.00 30.0 AV 68.2 -38.2 1.50 H 360 18.9 11.1
3 | 19605.00 45,7 PK 74.0 -28.3 1.49H 7 51.9 -6.2
4 | 19605.00 34.0 AV 54.0 -20.0 1.49H 7 40.2 -6.2
5 | #26140.00 49.1 PK 88.2 -39.1 2.06 H 58 50.1 -1.0
6 | #26140.00 37.4 AV 68.2 -30.8 2.06 H 58 38.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.9 PK 88.2 -46.3 3.81V 107 30.8 11.1
2 | #13070.00 29.9 AV 68.2 -38.3 3.81V 107 18.8 11.1
3 | 19605.00 44.0 PK 74.0 -30.0 222V 116 50.2 -6.2
4 | 19605.00 30.7 AV 54.0 -23.3 222V 116 36.9 -6.2
5 | #26140.00 46.8 PK 88.2 -41.4 1.94V 161 47.8 -1.0
6 | #26140.00 35.9 AV 68.2 -32.3 1.94V 161 36.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 42.4 PK 74.0 -31.6 1.50 H 331 30.1 12.3
2 | 13390.00 30.5 AV 54.0 -23.5 1.50 H 331 18.2 12.3
3 | 20085.00 45,7 PK 74.0 -28.3 1.59 H 6 51.4 -5.7
4 | 20085.00 34.3 AV 54.0 -19.7 1.59 H 6 40.0 -5.7
5 | #26780.00 49.2 PK 88.2 -39.0 2.02H 49 49.8 -0.6
6 | #26780.00 37.7 AV 68.2 -30.5 2.02H 49 38.3 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 41.6 PK 74.0 -32.4 3.78V 103 29.3 12.3
2 | 13390.00 29.6 AV 54.0 -24.4 3.78V 103 17.3 12.3
3 | 20085.00 44.5 PK 74.0 -29.5 214V 112 50.2 -5.7
4 | 20085.00 31.3AV 54.0 -22.7 214V 112 37.0 -5.7
5 | #26780.00 46.6 PK 88.2 -41.6 1.94V 165 47.2 -0.6
6 | #26780.00 35.8 AV 68.2 -32.4 1.94V 165 36.4 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.1 PK 88.2 -46.1 1.42 H 346 29.0 13.1
2 | #13710.00 30.4 AV 68.2 -37.8 1.42H 346 17.3 13.1
3 | 20565.00 46.1 PK 74.0 -27.9 1.59 H 6 51.2 -5.1
4 | 20565.00 34.1 AV 54.0 -19.9 1.59 H 6 39.2 -5.1
5 | #27420.00 48.9 PK 88.2 -39.3 2.06 H 65 50.4 -1.5
6 | #27420.00 37.6 AV 68.2 -30.6 2.06 H 65 39.1 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 41.7 PK 88.2 -46.5 3.73V 105 28.6 13.1
2 | #13710.00 29.7 AV 68.2 -38.5 3.73V 105 16.6 13.1
3 | 20565.00 44.7 PK 74.0 -29.3 211V 111 49.8 -5.1
4 | 20565.00 314 AV 54.0 -22.6 211V 111 36.5 -5.1
5 | #27420.00 46.3 PK 88.2 -41.9 1.96 V 161 47.8 -1.5
6 | #27420.00 35.6 AV 68.2 -32.6 1.96 V 161 37.1 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 3 : 5965 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 41.1 PK 74.0 -32.9 1.51H 328 29.6 11.5
2 | 11930.00 30.0 AV 54.0 -24.0 1.51H 328 18.5 11.5
3 | 17895.00 46.0 PK 74.0 -28.0 1.54 H 1 23.9 22.1
4 | 17895.00 34.6 AV 54.0 -19.4 1.54 H 1 12.5 22.1
5 | 23860.00 50.1 PK 74.0 -23.9 2.18H 32 53.4 -3.3
6 | 23860.00 38.2 AV 54.0 -15.8 2.18H 32 415 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 41.4 PK 74.0 -32.6 3.66 V 83 29.9 11.5
2 | 11930.00 29.3 AV 54.0 -24.7 3.66 V 83 17.8 11.5
3 | 17895.00 44.3 PK 74.0 -29.7 222V 131 22.2 22.1
4 | 17895.00 31.3AV 54.0 -22.7 222V 131 9.2 22.1
5 | 23860.00 47.0 PK 74.0 -27.0 1.85V 118 50.3 -3.3
6 | 23860.00 35.3AV 54.0 -18.7 1.85V 118 38.6 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE40) Channel CH 43 : 6165 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 41.2 PK 74.0 -32.8 1.42 H 345 30.5 10.7
2 | 12330.00 29.6 AV 54.0 -24.4 1.42H 345 18.9 10.7
3 | 18495.00 45.8 PK 74.0 -28.2 1.51H 1 52.4 -6.6
4 | 18495.00 33.9AV 54.0 -20.1 1.51H 1 40.5 -6.6
5 | #24660.00 49.9 PK 88.2 -38.3 2.17H 44 52.0 2.1
6 | #24660.00 38.0 AV 68.2 -30.2 2.17H 44 40.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 41.0 PK 74.0 -33.0 3.69 V 84 30.3 10.7
2 | 12330.00 29.0 AV 54.0 -25.0 3.69 V 84 18.3 10.7
3 | 18495.00 44.3 PK 74.0 -29.7 222V 111 50.9 -6.6
4 | 18495.00 31.2 AV 54.0 -22.8 222V 111 37.8 -6.6
5 | #24660.00 46.7 PK 88.2 -41.5 1.83V 142 48.8 2.1
6 | #24660.00 35.3AV 68.2 -32.9 1.83V 142 37.4 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 91 : 6405 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41,5 PK 88.2 -46.7 1.50 H 335 30.7 10.8
2 | #12810.00 30.0 AV 68.2 -38.2 1.50 H 335 19.2 10.8
3 | 19215.00 45.4 PK 74.0 -28.6 1.60 H 7 51.9 -6.5
4 | 19215.00 33.8 AV 54.0 -20.2 1.60 H 7 40.3 -6.5
5 | #25620.00 49.8 PK 88.2 -38.4 2.14H 57 51.1 -1.3
6 | #25620.00 38.1AV 68.2 -30.1 2.14H 57 39.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.1 PK 88.2 -47.1 3.68V 110 30.3 10.8
2 | #12810.00 29.0 AV 68.2 -39.2 3.68V 110 18.2 10.8
3 | 19215.00 44.7 PK 74.0 -29.3 214V 111 51.2 -6.5
4 | 19215.00 314 AV 54.0 -22.6 214V 111 37.9 -6.5
5 | #25620.00 46.3 PK 88.2 -41.9 1.85V 120 47.6 -1.3
6 | #25620.00 35.0 AV 68.2 -33.2 1.85V 120 36.3 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 123 : 6565 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.7 PK 88.2 -46.5 1.51H 346 30.3 11.4
2 | #13130.00 30.0 AV 68.2 -38.2 1.51H 346 18.6 11.4
3 | 19695.00 46.3 PK 74.0 -27.7 1.51H 5 52.5 -6.2
4 | 19695.00 34.4 AV 54.0 -19.6 1.51H 5 40.6 -6.2
5 | #26260.00 49.4 PK 88.2 -38.8 2.15H 33 50.4 -1.0
6 | #26260.00 37.7 AV 68.2 -30.5 2.15H 33 38.7 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.5 PK 88.2 -47.7 3.70V 82 29.1 11.4
2 | #13130.00 28.7 AV 68.2 -39.5 3.70V 82 17.3 11.4
3 | 19695.00 44.0 PK 74.0 -30.0 215V 108 50.2 -6.2
4 | 19695.00 31.2 AV 54.0 -22.8 215V 108 37.4 -6.2
5 | #26260.00 46.6 PK 88.2 -41.6 1.84V 144 47.6 -1.0
6 | #26260.00 34.9 AV 68.2 -33.3 1.84V 144 35.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 41.7 PK 88.2 -46.5 1.44 H 348 29.1 12.6
2 | #13450.00 30.1 AV 68.2 -38.1 1.44H 348 17.5 12.6
3 | 20175.00 46.4 PK 74.0 -27.6 1.53H 28 51.8 -5.4
4 | 20175.00 34.6 AV 54.0 -19.4 1.53H 28 40.0 -5.4
5 | #26900.00 50.1 PK 88.2 -38.1 2.18H 52 51.1 -1.0
6 | #26900.00 38.3AV 68.2 -29.9 2.18H 52 39.3 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.5 PK 88.2 -47.7 3.65V 98 27.9 12.6
2 | #13450.00 28.5 AV 68.2 -39.7 3.65V 98 15.9 12.6
3 | 20175.00 45.0 PK 74.0 -29.0 215V 126 50.4 -5.4
4 | 20175.00 31.9AV 54.0 -22.1 215V 126 37.3 -5.4
5 | #26900.00 46.5 PK 88.2 -41.7 1.84V 137 47.5 -1.0
6 | #26900.00 34.9 AV 68.2 -33.3 1.84V 137 35.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 179 : 6845 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 41,5 PK 88.2 -46.7 1.40 H 341 28.3 13.2
2 | #13690.00 30.2 AV 68.2 -38.0 1.40 H 341 17.0 13.2
3 | 20535.00 46.3 PK 74.0 -27.7 1.53H 15 51.5 -5.2
4 | 20535.00 34.6 AV 54.0 -19.4 1.53H 15 39.8 -5.2
5 | #27380.00 49.6 PK 88.2 -38.6 2.18H 41 51.0 -1.4
6 | #27380.00 37.7 AV 68.2 -30.5 2.18H 41 39.1 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 41.5 PK 88.2 -46.7 3.69 V 93 28.3 13.2
2 | #13690.00 29.4 AV 68.2 -38.8 3.69V 93 16.2 13.2
3 | 20535.00 44.6 PK 74.0 -29.4 219V 125 49.8 -5.2
4 | 20535.00 314 AV 54.0 -22.6 219V 125 36.6 -5.2
5 | #27380.00 47.4 PK 88.2 -40.8 1.93V 144 48.8 -1.4
6 | #27380.00 35.8 AV 68.2 -32.4 1.93V 144 37.2 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 7 : 5985 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 39.7 PK 74.0 -34.3 1.51H 337 28.4 11.3
2 | 11970.00 28.6 AV 54.0 -25.4 1.51H 337 17.3 11.3
3 | 17955.00 45.9 PK 74.0 -28.1 1.72H 2 22.3 23.6
4 | 17955.00 34.7 AV 54.0 -19.3 1.72H 2 11.1 23.6
5 | 23940.00 48.5 PK 74.0 -25.5 1.96 H 41 51.6 -3.1
6 | 23940.00 36.7 AV 54.0 -17.3 1.96 H 41 39.8 -3.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 39.7 PK 74.0 -34.3 3.68V 84 28.4 11.3
2 | 11970.00 27.8 AV 54.0 -26.2 3.68V 84 16.5 11.3
3 | 17955.00 45.2 PK 74.0 -28.8 2.26V 114 21.6 23.6
4 | 17955.00 31.9AV 54.0 -22.1 2,26V 114 8.3 23.6
5 | 23940.00 46.9 PK 74.0 -27.1 1.92V 115 50.0 -3.1
6 | 23940.00 35.8 AV 54.0 -18.2 1.92V 115 38.9 -3.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE80) Channel CH 39 : 6145 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 40.5 PK 74.0 -33.5 1.50 H 314 29.6 10.9
2 | 12290.00 29.1 AV 54.0 -24.9 1.50 H 314 18.2 10.9
3 | 18435.00 45,7 PK 74.0 -28.3 1.68 H 16 52.3 -6.6
4 | 18435.00 34.4 AV 54.0 -19.6 1.68 H 16 41.0 -6.6
5 | #24580.00 48.4 PK 88.2 -39.8 1.94H 48 50.7 -2.3
6 | #24580.00 36.5 AV 68.2 -31.7 1.94H 48 38.8 -2.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 39.9 PK 74.0 -34.1 3.74V 99 29.0 10.9
2 | 12290.00 27.7 AV 54.0 -26.3 3.74V 99 16.8 10.9
3 | 18435.00 45.0 PK 74.0 -29.0 220V 95 51.6 -6.6
4 | 18435.00 32.0AV 54.0 -22.0 220V 95 38.6 -6.6
5 | #24580.00 46.8 PK 88.2 -41.4 1.86V 126 49.1 -2.3
6 | #24580.00 35.4 AV 68.2 -32.8 1.86V 126 37.7 -2.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 87 : 6385 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12770.00 40.3 PK 88.2 -47.9 1.58 H 323 29.5 10.8
2 | #12770.00 29.0 AV 68.2 -39.2 1.58 H 323 18.2 10.8
3 | 19155.00 45.8 PK 74.0 -28.2 1.67H 13 52.3 -6.5
4 | 19155.00 34.5 AV 54.0 -19.5 1.67H 13 41.0 -6.5
5 | #25540.00 48.9 PK 88.2 -39.3 1.94H 33 50.3 -1.4
6 | #25540.00 37.1AV 68.2 -31.1 1.94H 33 38.5 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12770.00 40.0 PK 88.2 -48.2 3.72V 81 29.2 10.8
2 | #12770.00 28.0 AV 68.2 -40.2 3.72V 81 17.2 10.8
3 | 19155.00 45.3 PK 74.0 -28.7 221V 105 51.8 -6.5
4 | 19155.00 317 AV 54.0 -22.3 221V 105 38.2 -6.5
5 | #25540.00 46.5 PK 88.2 -41.7 1.89V 135 47.9 -1.4
6 | #25540.00 35.1AV 68.2 -33.1 1.89V 135 36.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 135 : 6625 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 40.5 PK 74.0 -33.5 1.50 H 317 28.7 11.8
2 | 13250.00 29.0 AV 54.0 -25.0 1.50 H 317 17.2 11.8
3 | 19875.00 46.0 PK 74.0 -28.0 1.67H 10 52.0 -6.0
4 | 19875.00 34.5 AV 54.0 -19.5 1.67H 10 40.5 -6.0
5 | #26500.00 49.2 PK 88.2 -39.0 1.99H 43 49.6 -0.4
6 | #26500.00 37.4 AV 68.2 -30.8 1.99 H 43 37.8 -0.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 40.3 PK 74.0 -33.7 3.62V 98 28.5 11.8
2 | 13250.00 28.6 AV 54.0 -25.4 3.62V 98 16.8 11.8
3 | 19875.00 43.8 PK 74.0 -30.2 215V 111 49.8 -6.0
4 | 19875.00 30.8 AV 54.0 -23.2 215V 111 36.8 -6.0
5 | #26500.00 47.3 PK 88.2 -40.9 1.97V 112 47.7 -0.4
6 | #26500.00 35.8 AV 68.2 -32.4 1.97V 112 36.2 -0.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 151 : 6705 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 40.4 PK 88.2 -47.8 1.54 H 333 28.1 12.3
2 | #13410.00 28.9 AV 68.2 -39.3 1.54 H 333 16.6 12.3
3 | 20115.00 46.0 PK 74.0 -28.0 1.61H 1 51.5 -5.5
4 | 20115.00 34.9 AV 54.0 -19.1 1.61H 1 40.4 -5.5
5 | #26820.00 48.6 PK 88.2 -39.6 2.00H 21 49.4 -0.8
6 | #26820.00 37.0 AV 68.2 -31.2 2.00H 21 37.8 -0.8
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 40.0 PK 88.2 -48.2 3.66 V 104 27.7 12.3
2 | #13410.00 27.9 AV 68.2 -40.3 3.66 V 104 15.6 12.3
3 | 20115.00 45.0 PK 74.0 -29.0 2.25V 117 50.5 -5.5
4 | 20115.00 32.0AV 54.0 -22.0 225V 117 37.5 -5.5
5 | #26820.00 47.1 PK 88.2 -41.1 1.90 V 108 47.9 -0.8
6 | #26820.00 35.9 AV 68.2 -32.3 1.90 V 108 36.7 -0.8
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 167 : 6785 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 40.3 PK 88.2 -47.9 1.53H 329 27.3 13.0
2 | #13570.00 29.0 AV 68.2 -39.2 1.53H 329 16.0 13.0
3 | 20355.00 45.8 PK 74.0 -28.2 1.66 H 11 51.3 -5.5
4 | 20355.00 34.5 AV 54.0 -19.5 1.66 H 11 40.0 -5.5
5 | #27140.00 48.7 PK 88.2 -39.5 1.97H 33 50.1 -1.4
6 | #27140.00 36.9 AV 68.2 -31.3 1.97H 33 38.3 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 40.1 PK 88.2 -48.1 3.69 V 94 27.1 13.0
2 | #13570.00 28.1 AV 68.2 -40.1 3.69 V 94 15.1 13.0
3 | 20355.00 44.9 PK 74.0 -29.1 221V 103 50.4 -5.5
4 | 20355.00 31.6 AV 54.0 -22.4 221V 103 37.1 -5.5
5 | #27140.00 46.6 PK 88.2 -41.6 1.89V 123 48.0 -1.4
6 | #27140.00 35.5 AV 68.2 -32.7 1.89V 123 36.9 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 15 : 6025 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 41.3 PK 74.0 -32.7 1.58 H 305 30.1 11.2
2 | 12050.00 29.5 AV 54.0 -24.5 1.58 H 305 18.3 11.2
3 | 18075.00 46.3 PK 74.0 -27.7 1.64 H 14 45.2 1.1
4 | 18075.00 34.8 AV 54.0 -19.2 1.64 H 14 33.7 1.1
5 | #24100.00 48.6 PK 88.2 -39.6 2.02H 101 51.5 -2.9
6 | #24100.00 37.5AV 68.2 -30.7 2.02H 101 40.4 -2.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 40.6 PK 74.0 -33.4 3.60 V 102 29.4 11.2
2 | 12050.00 28.9 AV 54.0 -25.1 3.60 V 102 17.7 11.2
3 | 18075.00 44.6 PK 74.0 -29.4 215V 82 43.5 1.1
4 | 18075.00 31.6 AV 54.0 -22.4 215V 82 30.5 1.1
5 | #24100.00 48.3 PK 88.2 -39.9 1.89V 144 51.2 -2.9
6 | #24100.00 36.3 AV 68.2 -31.9 1.89V 144 39.2 -2.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 47 : 6185 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 41.0 PK 74.0 -33.0 1.63 H 317 30.6 10.4
2 | 12370.00 29.3 AV 54.0 -24.7 1.63H 317 18.9 10.4
3 | 18555.00 46.0 PK 74.0 -28.0 1.62 H 17 52.6 -6.6
4 | 18555.00 34.6 AV 54.0 -19.4 1.62 H 17 41.2 -6.6
5 | #24740.00 49.3 PK 88.2 -38.9 2.00H 96 51.4 2.1
6 | #24740.00 38.0 AV 68.2 -30.2 2.00H 96 40.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.6 PK 74.0 -33.4 3.58V 117 30.2 10.4
2 | 12370.00 28.9 AV 54.0 -25.1 3.58V 117 18.5 10.4
3 | 18555.00 44.0 PK 74.0 -30.0 211V 86 50.6 -6.6
4 | 18555.00 31L.1AV 54.0 -22.9 211V 86 37.7 -6.6
5 | #24740.00 48.7 PK 88.2 -39.5 1.88V 132 50.8 2.1
6 | #24740.00 36.5 AV 68.2 -31.7 1.88V 132 38.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 79 : 6345 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12690.00 41,5 PK 74.0 -32.5 1.61H 305 30.7 10.8
2 | 12690.00 29.6 AV 54.0 -24.4 1.61H 305 18.8 10.8
3 | 19035.00 46.5 PK 74.0 -27.5 1.66 H 4 52.8 -6.3
4 | 19035.00 35.3AV 54.0 -18.7 1.66 H 4 41.6 -6.3
5 | #25380.00 48.2 PK 88.2 -40.0 2.02H 104 49.8 -1.6
6 | #25380.00 37.4 AV 68.2 -30.8 2.02H 104 39.0 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12690.00 40.7 PK 74.0 -33.3 3.55V 111 29.9 10.8
2 | 12690.00 29.3 AV 54.0 -24.7 3.55V 111 18.5 10.8
3 | 19035.00 45.2 PK 74.0 -28.8 2.09V 81 51.5 -6.3
4 | 19035.00 31.9AV 54.0 -22.1 2.09V 81 38.2 -6.3
5 | #25380.00 48.3 PK 88.2 -39.9 1.85V 156 49.9 -1.6
6 | #25380.00 36.5 AV 68.2 -31.7 1.85V 156 38.1 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 143 : 6665 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 41.9 PK 74.0 -32.1 1.60 H 306 29.9 12.0
2 | 13330.00 30.0 AV 54.0 -24.0 1.60 H 306 18.0 12.0
3 | 19995.00 46.2 PK 74.0 -27.8 1.68 H 14 52.1 -5.9
4 | 19995.00 34.9 AV 54.0 -19.1 1.68 H 14 40.8 -5.9
5 | #26660.00 48.9 PK 88.2 -39.3 2.00H 112 49.2 -0.3
6 | #26660.00 38.0 AV 68.2 -30.2 2.00H 112 38.3 -0.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.2 PK 74.0 -33.8 3.64V 92 28.2 12.0
2 | 13330.00 28.7 AV 54.0 -25.3 3.64V 92 16.7 12.0
3 | 19995.00 44.6 PK 74.0 -29.4 216V 78 50.5 -5.9
4 | 19995.00 317 AV 54.0 -22.3 216V 78 37.6 -5.9
5 | #26660.00 48.2 PK 88.2 -40.0 1.85V 154 48.5 -0.3
6 | #26660.00 36.5 AV 68.2 -31.7 1.85V 154 36.8 -0.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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20MHz Preamble

RU26
RF Mode ;gfffg??&;%’;‘b'e Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.4 PK 74.0 -32.6 1.50 H 332 30.0 11.4
2 | 11870.00 29.7 AV 54.0 -24.3 1.50 H 332 18.3 11.4
3 | 17805.00 45.6 PK 74.0 -28.4 1.65H 6 25.1 20.5
4 | 17805.00 34.1 AV 54.0 -19.9 1.65H 6 13.6 20.5
5 | 23740.00 49.6 PK 74.0 -24.4 2.05H 51 52.9 -3.3
6 | 23740.00 37.9 AV 54.0 -16.1 2.05H 51 41.2 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 40.5 PK 74.0 -335 3.67V 80 29.1 11.4
2 | 11870.00 28.8 AV 54.0 -25.2 3.67V 80 17.4 11.4
3 | 17805.00 43.0 PK 74.0 -31.0 231V 99 225 20.5
4 | 17805.00 32.5AV 54.0 -21.5 231V 99 12.0 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 1.98V 141 49.7 -3.3
6 | 23740.00 35.8 AV 54.0 -18.2 1.98V 141 39.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.6 PK 74.0 -31.4 151 H 342 31.1 11.5
2 11910.00 31.1 AV 54.0 -22.9 151 H 342 19.6 11.5
3 17865.00 45.0 PK 74.0 -29.0 1.57H 1 23.4 21.6
4 17865.00 33.4 AV 54.0 -20.6 1.57H 1 11.8 21.6
5 23820.00 49.1 PK 74.0 -24.9 2.10H 88 52.4 -3.3
6 23820.00 37.6 AV 54.0 -16.4 2.10 H 88 40.9 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 40.7 PK 74.0 -33.3 3.69V 118 29.2 11.5
2 11910.00 29.2 AV 54.0 -24.8 3.69V 118 17.7 11.5
3 17865.00 43.6 PK 74.0 -30.4 2.32V 109 22.0 21.6
4 17865.00 32.6 AV 54.0 -21.4 2.32V 109 11.0 21.6
5 23820.00 48.0 PK 74.0 -26.0 1.66V 199 51.3 -3.3
6 23820.00 35.5 AV 54.0 -18.5 1.66V 199 38.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;éfffﬁi'i&i%;“b'e Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.1 PK 74.0 -32.9 1.47H 310 30.5 10.6
2 | 12350.00 29.2 AV 54.0 -24.8 1.47H 310 18.6 10.6
3 | 18525.00 45.0 PK 74.0 -29.0 1.65H 10 51.6 -6.6
4 | 18525.00 33.4 AV 54.0 -20.6 1.65H 10 40.0 -6.6
5 | #24700.00 50.5 PK 88.2 -37.7 2.03H 45 52.6 -2.1
6 | #24700.00 38.7 AV 68.2 -29.5 2.03H 45 40.8 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 40.5 PK 74.0 -335 3.90 vV 82 29.9 10.6
2 | 12350.00 29.3 AV 54.0 -24.7 3.90 vV 82 18.7 10.6
3 | 18525.00 44.3 PK 74.0 -29.7 213V 84 50.9 -6.6
4 | 18525.00 31.2 AV 54.0 -22.8 213V 84 37.8 -6.6
5 | #24700.00 45,1 PK 88.2 -43.1 1.83V 153 47.2 2.1
6 | #24700.00 34.8 AV 68.2 -33.4 1.83V 153 36.9 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.4 PK 88.2 -46.8 1.49H 322 30.6 10.8
2 | #12830.00 29.3 AV 68.2 -38.9 1.49H 322 18.5 10.8
3 19245.00 46.1 PK 74.0 -27.9 1.68H 18 52.7 -6.6
4 19245.00 34.0 AV 54.0 -20.0 1.68H 18 40.6 -6.6
5 | #25660.00 50.2 PK 88.2 -38.0 2.02H 30 51.5 -1.3
6 #25660.00 38.7 AV 68.2 -29.5 2.02H 30 40.0 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.2 PK 88.2 -48.0 3.82V 68 29.4 10.8
2 | #12830.00 29.0 AV 68.2 -39.2 3.82V 68 18.2 10.8
3 19245.00 44.3 PK 74.0 -29.7 2.00V 94 50.9 -6.6
4 19245.00 31.4 AV 54.0 -22.6 2.00V 94 38.0 -6.6
5 | #25660.00 45.7 PK 88.2 425 1.88V 168 47.0 -1.3
6 | #25660.00 35.1 AV 68.2 -33.1 1.88V 168 36.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 117 : 6535 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 42.1 PK 88.2 -46.1 152 H 329 31.0 1.1
2 | #13070.00 29.9 AV 68.2 -38.3 152 H 329 18.8 1.1
3 19605.00 46.2 PK 74.0 -27.8 1.61H 21 52.4 -6.2
4 19605.00 34.7 AV 54.0 -19.3 1.61H 21 40.9 -6.2
5 | #26140.00 48.7 PK 88.2 -39.5 1.85H 105 49.7 -1.0
6 | #26140.00 37.5AV 68.2 -30.7 1.85H 105 385 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.5 PK 88.2 -47.7 3.79V 73 29.4 1.1
2 | #13070.00 28.8 AV 68.2 -39.4 3.79V 73 17.7 1.1
3 19605.00 43.4 PK 74.0 -30.6 2.32V 135 49.6 -6.2
4 19605.00 32.6 AV 54.0 -21.4 2.32V 135 38.8 -6.2
5 | #26140.00 46.2 PK 88.2 -42.0 1.73V 166 47.2 -1.0
6 | #26140.00 34.1 AV 68.2 -34.1 1.73V 166 35.1 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 149 : 6695 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 42.7 PK 74.0 -31.3 152 H 300 30.4 12.3
2 13390.00 29.9 AV 54.0 -24.1 152 H 300 17.6 12.3
3 20085.00 46.0 PK 74.0 -28.0 1.62H 38 51.7 5.7
4 20085.00 34.4 AV 54.0 -19.6 1.62H 38 40.1 5.7
5 | #26780.00 48.3 PK 88.2 -39.9 1.87H 115 48.9 -0.6
6 | #26780.00 36.8 AV 68.2 -31.4 1.87H 115 37.4 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 40.7 PK 74.0 -33.3 3.85V 103 28.4 12.3
2 13390.00 29.1 AV 54.0 -24.9 3.85V 103 16.8 12.3
3 20085.00 44.7 PK 74.0 -29.3 2.05V 101 50.4 5.7
4 20085.00 31.4 AV 54.0 -22.6 2.05V 101 37.1 5.7
5 | #26780.00 45.9 PK 88.2 -42.3 191V 139 46.5 -0.6
6 | #26780.00 35.3AV 68.2 -32.9 191V 139 35.9 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;éfffﬁi'i&i%;“b'e Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.3 PK 88.2 -45.9 1.56 H 305 29.2 13.1
2 | #13710.00 30.7 AV 68.2 -37.5 1.56 H 305 17.6 13.1
3 | 20565.00 46.3 PK 74.0 -27.7 1.67H 27 51.4 -5.1
4 | 20565.00 34.5 AV 54.0 -19.5 1.67H 27 39.6 -5.1
5 | #27420.00 49.2 PK 88.2 -39.0 1.95H 73 50.7 -1.5
6 | #27420.00 37.9 AV 68.2 -30.3 1.95H 73 39.4 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.7 PK 88.2 -47.5 3.91V 74 27.6 13.1
2 | #13710.00 29.0 AV 68.2 -39.2 3.91V 74 15.9 13.1
3 | 20565.00 44,1 PK 74.0 -29.9 2.05V 83 49.2 -5.1
4 | 20565.00 31.0 AV 54.0 -23.0 2.05V 83 36.1 -5.1
5 | #27420.00 46.1 PK 88.2 -42.1 1.90 V 176 47.6 -1.5
6 | #27420.00 35.5 AV 68.2 -32.7 1.90 V 176 37.0 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RUS52

RF Mode ET,S(Z_Zfl“Q?ERPJZZTb'e Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 41.7 PK 74.0 -32.3 1.53 H 349 30.3 11.4
2 11870.00 30.2 AV 54.0 -23.8 1.53 H 349 18.8 11.4
3 | 17805.00 46.6 PK 74.0 -27.4 1.69 H 13 26.1 20.5
4 | 17805.00 34.5 AV 54.0 -19.5 1.69 H 13 14.0 20.5
5 | 23740.00 49.1 PK 74.0 -24.9 1.93H 73 52.4 -3.3
6 | 23740.00 38.0 AV 54.0 -16.0 1.93H 73 41.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 40.8 PK 74.0 -33.2 3.83V 70 29.4 11.4
2 11870.00 28.8 AV 54.0 -25.2 3.83V 70 17.4 11.4
3 | 17805.00 43.5 PK 74.0 -30.5 2.24V 123 23.0 20.5
4 | 17805.00 32.4 AV 54.0 -21.6 2.24V 123 11.9 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 1.79V 175 49.7 -3.3
6 | 23740.00 34.7 AV 54.0 -19.3 1.79V 175 38.0 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.2 PK 74.0 -31.8 1.47H 316 30.7 11.5
2 11910.00 30.1 AV 54.0 -23.9 1.47H 316 18.6 11.5
3 17865.00 46.4 PK 74.0 -27.6 1.71H 59 24.8 21.6
4 17865.00 34.3AV 54.0 -19.7 1.71H 59 12.7 21.6
5 23820.00 50.7 PK 74.0 -23.3 1.98H 57 54.0 -3.3
6 23820.00 39.1 AV 54.0 -14.9 1.98 H 57 42.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 41.5 PK 74.0 -325 3.95V 59 30.0 11.5
2 11910.00 30.2 AV 54.0 -23.8 3.95V 59 18.7 11.5
3 17865.00 445 PK 74.0 -29.5 2.19V 98 22.9 21.6
4 17865.00 32.0 AV 54.0 -22.0 2.19V 98 10.4 21.6
5 23820.00 46.2 PK 74.0 -27.8 191V 168 495 -3.3
6 23820.00 35.1 AV 54.0 -18.9 191V 168 38.4 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 42.0 PK 74.0 -32.0 1.54 H 307 31.4 10.6
2 12350.00 29.3 AV 54.0 -24.7 1.54 H 307 18.7 10.6
3 18525.00 45.8 PK 74.0 -28.2 1.68H 31 52.4 -6.6
4 18525.00 34.0 AV 54.0 -20.0 1.68H 31 40.6 -6.6
5 | #24700.00 49.0 PK 88.2 -39.2 1.90H 94 51.1 21
6 | #24700.00 37.3AV 68.2 -30.9 1.90 H 94 39.4 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 40.1 PK 74.0 -33.9 3.85V 68 29.5 10.6
2 12350.00 28.4 AV 54.0 -25.6 3.85V 68 17.8 10.6
3 18525.00 43.9 PK 74.0 -30.1 2.28V 149 50.5 -6.6
4 18525.00 32.7 AV 54.0 -21.3 2.28V 149 39.3 -6.6
5 | #24700.00 46.4 PK 88.2 -41.8 1.79V 163 485 21
6 | #24700.00 34.5 AV 68.2 -33.7 1.79V 163 36.6 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 42.0 PK 88.2 -46.2 152 H 350 31.2 10.8
2 | #12830.00 30.3 AV 68.2 -37.9 152 H 350 19.5 10.8
3 19245.00 45.2 PK 74.0 -28.8 1.61H 12 51.8 -6.6
4 19245.00 33.7AV 54.0 -20.3 1.61H 12 40.3 -6.6
5 | #25660.00 49.3 PK 88.2 -38.9 1.88H 82 50.6 -1.3
6 #25660.00 37.6 AV 68.2 -30.6 1.88 H 82 38.9 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.1 PK 88.2 -47.1 3.88V 85 30.3 10.8
2 | #12830.00 29.4 AV 68.2 -38.8 3.88V 85 18.6 10.8
3 19245.00 445 PK 74.0 -29.5 2.15V 82 51.1 -6.6
4 19245.00 31.3AV 54.0 -22.7 2.15V 82 37.9 -6.6
5 | #25660.00 45.7 PK 88.2 425 1.90V 185 47.0 -1.3
6 | #25660.00 34.9 AV 68.2 -33.3 1.90V 185 36.2 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ET,S(Z_Zfl“Q?ERPJZZTb'e Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.7 PK 88.2 -46.5 1.41H 335 30.6 11.1
2 | #13070.00 29.8 AV 68.2 -38.4 1.41H 335 18.7 11.1
3 | 19605.00 48.3 PK 74.0 -25.7 1.74 H 38 54.5 -6.2
4 | 19605.00 36.0 AV 54.0 -18.0 1.74H 38 42.2 -6.2
5 | #26140.00 50.4 PK 88.2 -37.8 1.84 H 56 51.4 -1.0
6 | #26140.00 38.6 AV 68.2 -29.6 1.84H 56 39.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.1 PK 88.2 -47.1 3.83V 78 30.0 11.1
2 | #13070.00 29.3 AV 68.2 -38.9 3.83V 78 18.2 11.1
3 | 19605.00 45.3 PK 74.0 -28.7 2,26V 100 51.5 -6.2
4 | 19605.00 32.5AV 54.0 -21.5 2,26V 100 38.7 -6.2
5 | #26140.00 46.6 PK 88.2 -41.6 1.86V 154 47.6 -1.0
6 | #26140.00 35.8 AV 68.2 -32.4 1.86V 154 36.8 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 149 : 6695 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 42.4 PK 74.0 -31.6 1.58 H 305 30.1 12.3
2 13390.00 29.6 AV 54.0 -24.4 1.58 H 305 17.3 12.3
3 20085.00 46.1 PK 74.0 -27.9 1.65H 70 51.8 5.7
4 20085.00 33.7AV 54.0 -20.3 1.65H 70 39.4 5.7
5 | #26780.00 50.2 PK 88.2 -38.0 1.93H 119 50.8 -0.6
6 #26780.00 38.2 AV 68.2 -30.0 1.93H 119 38.8 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 40.3 PK 74.0 -33.7 3.85V 73 28.0 12.3
2 13390.00 28.7 AV 54.0 -25.3 3.85V 73 16.4 12.3
3 20085.00 44.4 PK 74.0 -29.6 221V 142 50.1 5.7
4 20085.00 33.0 AV 54.0 -21.0 221V 142 38.7 5.7
5 | #26780.00 46.7 PK 88.2 -41.5 1.76 V 134 473 -0.6
6 | #26780.00 35.0 AV 68.2 -33.2 1.76 V 134 35.6 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 181 : 6855 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.4 PK 88.2 -45.8 1.53H 348 29.3 13.1
2 | #13710.00 30.6 AV 68.2 -37.6 1.53H 348 17.5 13.1
3 20565.00 48.4 PK 74.0 -25.6 1.78 H 59 53.5 5.1
4 20565.00 36.4 AV 54.0 -17.6 1.78 H 59 415 5.1
5 | #27420.00 49.7 PK 88.2 -38.5 1.97H 63 51.2 -15
6 | #27420.00 38.0 AV 68.2 -30.2 1.97H 63 39.5 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 41.4 PK 88.2 -46.8 3.82V 89 28.3 13.1
2 | #13710.00 29.8 AV 68.2 -38.4 3.82V 89 16.7 13.1
3 20565.00 44.4 PK 74.0 -29.6 2.23V 165 495 5.1
4 20565.00 32.4 AV 54.0 -21.6 2.23V 165 375 5.1
5 | #27420.00 46.5 PK 88.2 -41.7 1.84V 156 48.0 -15
6 | #27420.00 34.1 AV 68.2 -34.1 1.84V 156 35.6 -15
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU106
RF Mode ;gz_zfl'\g)'jidei%rg)b'e Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 42.6 PK 74.0 -31.4 1.38 H 346 31.2 11.4
2 11870.00 30.8 AV 54.0 -23.2 1.38 H 346 19.4 11.4
3 | 17805.00 47.5 PK 74.0 -26.5 1.67H 38 27.0 20.5
4 | 17805.00 35.3 AV 54.0 -18.7 1.67H 38 14.8 20.5
5 | 23740.00 50.3 PK 74.0 -23.7 1.86 H 57 53.6 -3.3
6 | 23740.00 38.1 AV 54.0 -15.9 1.86 H 57 41.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 42.3 PK 74.0 -31.7 3.96 V 84 30.9 11.4
2 11870.00 30.6 AV 54.0 -23.4 3.96 V 84 19.2 11.4
3 | 17805.00 44.6 PK 74.0 -29.4 222V 97 24.1 20.5
4 | 17805.00 32.0AV 54.0 -22.0 222V 97 11.5 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 2.01V 145 49.7 -3.3
6 | 23740.00 35.8 AV 54.0 -18.2 2.01V 145 39.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 40.6 PK 74.0 -33.4 1.43H 313 29.1 11.5
2 11910.00 29.2 AV 54.0 -24.8 1.43H 313 17.7 11.5
3 17865.00 45.1 PK 74.0 -28.9 1.74 H 8 23.5 21.6
4 17865.00 33.6 AV 54.0 -20.4 1.74 H 8 12.0 21.6
5 23820.00 49.2 PK 74.0 -24.8 1.95H 42 52.5 -3.3
6 23820.00 37.6 AV 54.0 -16.4 1.95H 42 40.9 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.9 PK 74.0 -31.1 3.95V 71 31.4 11.5
2 11910.00 30.8 AV 54.0 -23.2 3.95V 71 19.3 11.5
3 17865.00 45.4 PK 74.0 -28.6 221V 107 23.8 21.6
4 17865.00 32.2 AV 54.0 -21.8 221V 107 10.6 21.6
5 23820.00 46.8 PK 74.0 -27.2 1.99V 136 50.1 -3.3
6 23820.00 35.7 AV 54.0 -18.3 1.99V 136 39.0 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 42.6 PK 74.0 -31.4 1.42H 345 32.0 10.6
2 12350.00 30.6 AV 54.0 -23.4 1.42H 345 20.0 10.6
3 18525.00 47.6 PK 74.0 -26.4 1.72H 31 54.2 -6.6
4 18525.00 35.6 AV 54.0 -18.4 1.72H 31 422 -6.6
5 | #24700.00 49.2 PK 88.2 -39.0 1.89H 74 51.3 21
6 | #24700.00 37.5AV 68.2 -30.7 1.89 H 74 39.6 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 40.1 PK 74.0 -33.9 3.93V 73 29.5 10.6
2 12350.00 29.1 AV 54.0 -24.9 3.93V 73 18.5 10.6
3 18525.00 44.9 PK 74.0 -29.1 2.34V 78 51.5 -6.6
4 18525.00 32.1AV 54.0 -21.9 2.34V 78 38.7 -6.6
5 | #24700.00 46.0 PK 88.2 -42.2 1.95V 161 48.1 21
6 | #24700.00 35.4 AV 68.2 -32.8 1.95V 161 375 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.5 PK 88.2 -46.7 1.54 H 323 30.7 10.8
2 | #12830.00 30.0 AV 68.2 -38.2 1.54 H 323 19.2 10.8
3 19245.00 48.1 PK 74.0 -25.9 1.59 H 8 54.7 -6.6
4 19245.00 35.9 AV 54.0 -18.1 1.59 H 8 425 -6.6
5 | #25660.00 48.5 PK 88.2 -39.7 1.92H 95 498 -1.3
6 #25660.00 37.9 AV 68.2 -30.3 1.92H 95 39.2 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.2 PK 88.2 -48.0 3.86V 85 29.4 10.8
2 | #12830.00 29.0 AV 68.2 -39.2 3.86V 85 18.2 10.8
3 19245.00 44.0 PK 74.0 -30.0 2.31V 80 50.6 -6.6
4 19245.00 31.5 AV 54.0 -225 2.31V 80 38.1 -6.6
5 | #25660.00 45.4 PK 88.2 -42.8 1.84V 163 46.7 -1.3
6 | #25660.00 34.4 AV 68.2 -33.8 1.84V 163 35.7 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 117 : 6535 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.5 PK 88.2 -46.7 152 H 358 30.4 1.1
2 | #13070.00 30.5 AV 68.2 -37.7 152 H 358 19.4 1.1
3 19605.00 46.1 PK 74.0 -27.9 1.53H 23 52.3 -6.2
4 19605.00 34.4 AV 54.0 -19.6 1.53H 23 40.6 -6.2
5 | #26140.00 49.7 PK 88.2 -38.5 2.07H 72 50.7 -1.0
6 | #26140.00 38.6 AV 68.2 -29.6 2.07H 72 39.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.7 PK 88.2 -475 3.89V 61 29.6 1.1
2 | #13070.00 29.2 AV 68.2 -39.0 3.89V 61 18.1 1.1
3 19605.00 44.8 PK 74.0 -29.2 2.28V 52 51.0 -6.2
4 19605.00 32.2 AV 54.0 -21.8 2.28V 52 38.4 -6.2
5 | #26140.00 45.6 PK 88.2 -42.6 1.84V 156 46.6 -1.0
6 | #26140.00 34.9 AV 68.2 -33.3 1.84V 156 35.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;gz_zfl'\g)'jidei%rg)b'e Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.7 PK 74.0 -33.3 1.51H 326 28.4 12.3
2 | 13390.00 29.5 AV 54.0 -24.5 1.51H 326 17.2 12.3
3 | 20085.00 48.6 PK 74.0 -25.4 1.62 H 15 54.3 -5.7
4 | 20085.00 36.3 AV 54.0 -17.7 1.62 H 15 42.0 -5.7
5 | #26780.00 48.5 PK 88.2 -39.7 1.95H 99 49.1 -0.6
6 | #26780.00 37.2 AV 68.2 -31.0 1.95H 99 37.8 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.3 PK 74.0 -33.7 3.92V 57 28.0 12.3
2 | 13390.00 29.0 AV 54.0 -25.0 3.92V 57 16.7 12.3
3 | 20085.00 43,5 PK 74.0 -30.5 2.32V 98 49.2 -5.7
4 | 20085.00 31.0 AV 54.0 -23.0 2.32V 98 36.7 -5.7
5 | #26780.00 45,9 PK 88.2 -42.3 1.89V 165 46.5 -0.6
6 | #26780.00 35.3AV 68.2 -32.9 1.89V 165 35.9 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 181 : 6855 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.1 PK 88.2 -48.1 1.46 H 309 27.0 13.1
2 | #13710.00 28.5 AV 68.2 -39.7 1.46 H 309 15.4 13.1
3 20565.00 45.1 PK 74.0 -28.9 1.68H 6 50.2 5.1
4 20565.00 33.6 AV 54.0 -20.4 1.68H 6 38.7 5.1
5 | #27420.00 48.9 PK 88.2 -39.3 1.95H 34 50.4 -15
6 | #27420.00 37.2 AV 68.2 -31.0 1.95H 34 38.7 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.0 PK 88.2 -48.2 3.82V 47 26.9 13.1
2 | #13710.00 29.1 AV 68.2 -39.1 3.82V 47 16.0 13.1
3 20565.00 44.4 PK 74.0 -29.6 2.34V 50 495 5.1
4 20565.00 32.2 AV 54.0 -21.8 2.34V 50 37.3 5.1
5 | #27420.00 45.1 PK 88.2 -43.1 191V 147 46.6 -15
6 | #27420.00 34.1 AV 68.2 -34.1 191V 147 35.6 -15
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU242

RF Mode ;g;ffg??:&;igble Channel CH 2 : 5935 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 41.1 PK 74.0 -32.9 1.58 H 308 29.7 11.4
2 11870.00 29.3 AV 54.0 -24.7 1.58 H 308 17.9 11.4
3 | 17805.00 48.3 PK 74.0 -25.7 1.60 H 13 27.8 20.5
4 | 17805.00 36.2 AV 54.0 -17.8 1.60 H 13 15.7 20.5
5 | 23740.00 48.2 PK 74.0 -25.8 1.98 H 81 51.5 -3.3
6 | 23740.00 37.8AV 54.0 -16.2 1.98 H 81 41.1 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 39.8 PK 74.0 -34.2 3.81V 49 28.4 11.4
2 11870.00 28.6 AV 54.0 -25.4 3.81V 49 17.2 11.4
3 | 17805.00 44.4 PK 74.0 -29.6 237V 61 23.9 20.5
4 | 17805.00 31.9AV 54.0 -22.1 237V 61 11.4 20.5
5 | 23740.00 44.9 PK 74.0 -29.1 1.85V 151 48.2 -3.3
6 | 23740.00 34.3 AV 54.0 -19.7 1.85V 151 37.6 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 40.8 PK 74.0 -33.2 1.59H 303 29.3 11.5
2 11910.00 29.2 AV 54.0 -24.8 1.59H 303 17.7 11.5
3 17865.00 47.6 PK 74.0 -26.4 1.63H 10 26.0 21.6
4 17865.00 35.5 AV 54.0 -18.5 1.63H 10 13.9 21.6
5 23820.00 48.2 PK 74.0 -25.8 2.02H 83 51.5 -3.3
6 23820.00 37.7 AV 54.0 -16.3 2.02 H 83 41.0 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 43.1 PK 74.0 -30.9 4.00V 99 31.6 11.5
2 11910.00 31.2 AV 54.0 -22.8 4.00V 99 19.7 11.5
3 17865.00 44.2 PK 74.0 -29.8 2.16 V 145 22.6 21.6
4 17865.00 32.0 AV 54.0 -22.0 2.16 V 145 10.4 21.6
5 23820.00 47.6 PK 74.0 -26.4 211V 142 50.9 -3.3
6 23820.00 35.8 AV 54.0 -18.2 211V 142 39.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 41.5 PK 74.0 -325 1.50 H 305 30.9 10.6
2 12350.00 29.8 AV 54.0 -24.2 1.50 H 305 19.2 10.6
3 18525.00 46.1 PK 74.0 -27.9 1.55H 19 52.7 -6.6
4 18525.00 34.1 AV 54.0 -19.9 1.55H 19 40.7 -6.6
5 | #24700.00 49.6 PK 88.2 -38.6 1.99H 36 51.7 21
6 | #24700.00 37.9AV 68.2 -30.3 1.99 H 36 40.0 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 39.5 PK 74.0 -345 3.88V 83 28.9 10.6
2 12350.00 28.8 AV 54.0 -25.2 3.88V 83 18.2 10.6
3 18525.00 43.7 PK 74.0 -30.3 2.36V 65 50.3 -6.6
4 18525.00 31.7 AV 54.0 -22.3 2.36V 65 38.3 -6.6
5 | #24700.00 46.5 PK 88.2 -41.7 1.95V 145 48.6 21
6 | #24700.00 36.0 AV 68.2 -32.2 1.95V 145 38.1 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.4 PK 88.2 -47.8 1.49H 326 29.6 10.8
2 | #12830.00 28.6 AV 68.2 -39.6 1.49H 326 17.8 10.8
3 19245.00 44.7 PK 74.0 -29.3 1.58 H 16 51.3 -6.6
4 19245.00 33.1AV 54.0 -20.9 1.58 H 16 39.7 -6.6
5 | #25660.00 48.9 PK 88.2 -39.3 2.03H 58 50.2 -1.3
6 | #25660.00 37.1 AV 68.2 -31.1 2.03 H 58 38.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.3 PK 88.2 -47.9 3.88V 50 29.5 10.8
2 | #12830.00 28.8 AV 68.2 -39.4 3.88V 50 18.0 10.8
3 19245.00 44.3 PK 74.0 -29.7 2.43V 64 50.9 -6.6
4 19245.00 31.8 AV 54.0 -22.2 2.43V 64 38.4 -6.6
5 | #25660.00 44.8 PK 88.2 -43.4 1.88V 143 46.1 -1.3
6 | #25660.00 34.4 AV 68.2 -33.8 1.88V 143 35.7 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.

Report No.: RF201119E01-6

Page No. 99/ 1508

Report Format Version:6.1.1




TX 20MHz Preamble .
CH 117 : 6535 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.8 PK 88.2 -46.4 1.59H 314 30.7 1.1
2 | #13070.00 29.8 AV 68.2 -38.4 1.59H 314 18.7 1.1
3 19605.00 49.1 PK 74.0 -24.9 1.53H 24 55.3 -6.2
4 19605.00 37.2 AV 54.0 -16.8 1.53H 24 43.4 -6.2
5 | #26140.00 48.7 PK 88.2 -39.5 1.84H 100 49.7 -1.0
6 | #26140.00 38.4 AV 68.2 -29.8 1.84H 100 39.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.8 PK 88.2 -47.4 3.88V 104 29.7 1.1
2 | #13070.00 29.7 AV 68.2 -38.5 3.88V 104 18.6 1.1
3 19605.00 42.8 PK 74.0 -31.2 2.29V 127 49.0 -6.2
4 19605.00 30.7 AV 54.0 -23.3 2.29V 127 36.9 -6.2
5 | #26140.00 45.6 PK 88.2 -42.6 1.94V 169 46.6 -1.0
6 | #26140.00 35.1 AV 68.2 -33.1 1.94V 169 36.1 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 149 : 6695 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 40.2 PK 74.0 -33.8 1.63H 318 27.9 12.3
2 13390.00 28.9 AV 54.0 -25.1 1.63H 318 16.6 12.3
3 20085.00 48.2 PK 74.0 -25.8 1.68H 20 53.9 5.7
4 20085.00 35.6 AV 54.0 -18.4 1.68H 20 41.3 5.7
5 | #26780.00 49.7 PK 88.2 -38.5 2.01H 11 50.3 -0.6
6 | #26780.00 38.7 AV 68.2 -29.5 2.01H 111 39.3 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 39.5 PK 74.0 -345 3.79V 58 27.2 12.3
2 13390.00 28.4 AV 54.0 -25.6 3.79V 58 16.1 12.3
3 20085.00 44.9 PK 74.0 -29.1 221V 48 50.6 5.7
4 20085.00 32.2 AV 54.0 -21.8 221V 48 37.9 5.7
5 | #26780.00 46.3 PK 88.2 -41.9 1.82V 143 46.9 -0.6
6 | #26780.00 35.2 AV 68.2 -33.0 1.82V 143 35.8 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??:&;igble Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.5 PK 88.2 -47.7 1.50 H 290 27.4 13.1
2 | #13710.00 28.9 AV 68.2 -39.3 1.50 H 290 15.8 13.1
3 | 20565.00 47.5 PK 74.0 -26.5 1.60 H 37 52.6 -5.1
4 | 20565.00 35.1 AV 54.0 -18.9 1.60 H 37 40.2 -5.1
5 | #27420.00 50.2 PK 88.2 -38.0 2.05H 92 51.7 -1.5
6 | #27420.00 39.1AV 68.2 -29.1 2.05H 92 40.6 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 43.6 PK 88.2 -44.6 3.93V 82 30.5 13.1
2 | #13710.00 31.2 AV 68.2 -37.0 3.93V 82 18.1 13.1
3 | 20565.00 44,5 PK 74.0 -29.5 217V 150 49.6 -5.1
4 | 20565.00 31.8 AV 54.0 -22.2 217V 150 36.9 -5.1
5 | #27420.00 46.4 PK 88.2 -41.8 1.97V 126 47.9 -1.5
6 | #27420.00 35.1AV 68.2 -33.1 1.97V 126 36.6 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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40MHz Preamble

RU26
RF Mode ;gffll\g??:d;%?ble Channel CH 3 : 5965 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 42.4 PK 74.0 -31.6 1.41H 340 30.9 11.5
2 | 11930.00 30.6 AV 54.0 -23.4 1.41H 340 19.1 11.5
3 | 17895.00 45.2 PK 74.0 -28.8 1.60 H 2 23.1 22.1
4 | 17895.00 33.3AV 54.0 -20.7 1.60 H 2 11.2 22.1
5 | 23860.00 48.7 PK 74.0 -25.3 1.94H 56 52.0 -3.3
6 | 23860.00 37.5AV 54.0 -16.5 1.94H 56 40.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 40.9 PK 74.0 -33.1 3.73V 92 29.4 11.5
2 | 11930.00 29.4 AV 54.0 -24.6 3.73V 92 17.9 11.5
3 | 17895.00 45.7 PK 74.0 -28.3 211V 111 23.6 22.1
4 | 17895.00 32.5AV 54.0 -21.5 211V 111 10.4 22.1
5 | 23860.00 46.1 PK 74.0 -27.9 201V 134 49.4 -3.3
6 | 23860.00 35.4 AV 54.0 -18.6 201V 134 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.2 PK 74.0 -32.8 1.61H 320 30.5 10.7
2 12330.00 29.4 AV 54.0 -24.6 1.61H 320 18.7 10.7
3 18495.00 45.9 PK 74.0 -28.1 1.61H 26 525 -6.6
4 18495.00 34.4 AV 54.0 -19.6 1.61H 26 41.0 -6.6
5 | #24660.00 49.4 PK 88.2 -38.8 1.97H 59 51.5 21
6 | #24660.00 37.5AV 68.2 -30.7 1.97H 59 39.6 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 38.9 PK 74.0 -35.1 3.64V 97 28.2 10.7
2 12330.00 27.6 AV 54.0 -26.4 3.64V 97 16.9 10.7
3 18495.00 42.7 PK 74.0 -31.3 227V 102 493 -6.6
4 18495.00 32.4 AV 54.0 -21.6 227V 102 39.0 -6.6
5 | #24660.00 47.1 PK 88.2 -41.1 1.87V 162 49.2 21
6 | #24660.00 36.5 AV 68.2 -31.7 1.87V 162 38.6 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.8 PK 88.2 -46.4 1.32H 327 31.0 10.8
2 | #12810.00 30.3 AV 68.2 -37.9 1.32H 327 19.5 10.8
3 19215.00 46.0 PK 74.0 -28.0 1.57H 11 525 -6.5
4 19215.00 34.4 AV 54.0 -19.6 1.57H 11 40.9 -6.5
5 | #25620.00 48.4 PK 88.2 -39.8 2.11H 43 49.7 -1.3
6 | #25620.00 37.2 AV 68.2 -31.0 2.11H 43 385 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 39.9 PK 88.2 -48.3 3.72V 59 29.1 10.8
2 | #12810.00 29.2 AV 68.2 -39.0 3.72V 59 18.4 10.8
3 19215.00 43.8 PK 74.0 -30.2 211V 129 50.3 -6.5
4 19215.00 31.1 AV 54.0 -22.9 211V 129 37.6 -6.5
5 | #25620.00 46.4 PK 88.2 -41.8 1.98V 134 47.7 -1.3
6 | #25620.00 36.1 AV 68.2 -32.1 1.98V 134 37.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??&%nble Channel CH 123 : 6565 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.6 PK 88.2 -46.6 1.48 H 300 30.2 11.4
2 | #13130.00 29.8 AV 68.2 -38.4 1.48 H 300 18.4 11.4
3 | 19695.00 44.4 PK 74.0 -29.6 1.62 H 0 50.6 -6.2
4 | 19695.00 32.5 AV 54.0 -21.5 1.62 H 0 38.7 -6.2
5 | #26260.00 48.7 PK 88.2 -39.5 2.05H 75 49.7 -1.0
6 #26260.00 36.6 AV 68.2 -31.6 2.05H 75 37.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.8 PK 88.2 -47.4 3.79V 92 29.4 11.4
2 | #13130.00 29.3 AV 68.2 -38.9 3.79V 92 17.9 11.4
3 | 19695.00 45.0 PK 74.0 -29.0 2.24V 103 51.2 -6.2
4 | 19695.00 31.8 AV 54.0 -22.2 2.24V 103 38.0 -6.2
5 | #26260.00 46.6 PK 88.2 -41.6 1.87V 140 47.6 -1.0
6 | #26260.00 36.2 AV 68.2 -32.0 1.87V 140 37.2 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 155 : 6725 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.4 PK 88.2 -45.8 1.60 H 304 29.8 12.6
2 | #13450.00 30.1 AV 68.2 -38.1 1.60 H 304 17.5 12.6
3 20175.00 45.0 PK 74.0 -29.0 1.62H 15 50.4 5.4
4 20175.00 33.3AV 54.0 -20.7 1.62H 15 38.7 5.4
5 | #26900.00 48.9 PK 88.2 -39.3 1.99H 74 49.9 -1.0
6 | #26900.00 37.4 AV 68.2 -30.8 1.99 H 74 38.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.8 PK 88.2 -47.4 3.68V 86 28.2 12.6
2 | #13450.00 29.3 AV 68.2 -38.9 3.68V 86 16.7 12.6
3 20175.00 43.1 PK 74.0 -30.9 2.33V 132 485 5.4
4 20175.00 32.3AV 54.0 -21.7 2.33V 132 37.7 5.4
5 | #26900.00 47.2 PK 88.2 -41.0 1.85V 153 48.2 -1.0
6 | #26900.00 36.6 AV 68.2 -31.6 1.85V 153 37.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??&%nble Channel CH 179 : 6845 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 423 PK 88.2 -45.9 1.43 H 290 29.1 13.2
2 | #13690.00 30.8 AV 68.2 -37.4 1.43 H 290 17.6 13.2
3 | 20535.00 45.7 PK 74.0 -28.3 1.56 H 28 50.9 5.2
4 | 20535.00 33.7AV 54.0 -20.3 1.56 H 28 38.9 5.2
5 | #27380.00 49.0 PK 88.2 -39.2 1.87H 75 50.4 -1.4
6 #27380.00 36.9 AV 68.2 -31.3 1.87H 75 38.3 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 39.9 PK 88.2 -48.3 3.65V 103 26.7 13.2
2 | #13690.00 28.2 AV 68.2 -40.0 3.65V 103 15.0 13.2
3 | 20535.00 43.6 PK 74.0 -30.4 219V 101 48.8 5.2
4 | 20535.00 32.2 AV 54.0 -21.8 219V 101 37.4 5.2
5 | #27380.00 46.7 PK 88.2 -41.5 1.88V 146 48.1 -1.4
6 | #27380.00 35.9 AV 68.2 -32.3 1.88V 146 37.3 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RUS52

RF Mode ;g;‘fig}'ji&ggg“b'e Channel CH 3 : 5965 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.6 PK 74.0 -32.4 1.61H 302 30.1 11.5
2 11930.00 29.5 AV 54.0 -24.5 1.61H 302 18.0 11.5
3 | 17895.00 45.3 PK 74.0 -28.7 1.58 H 22 23.2 22.1
4 | 17895.00 33.3AV 54.0 -20.7 1.58 H 22 11.2 22.1
5 | 23860.00 47.7 PK 74.0 -26.3 2.02H 101 51.0 -3.3
6 | 23860.00 36.2 AV 54.0 -17.8 2.02H 101 39.5 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 40.7 PK 74.0 -33.3 3.70V 79 29.2 1.5
2 11930.00 29.5 AV 54.0 -24.5 3.70V 79 18.0 11.5
3 | 17895.00 45.1 PK 74.0 -28.9 213V 95 23.0 22.1
4 | 17895.00 31.9AV 54.0 -22.1 213V 95 9.8 22.1
5 | 23860.00 46.7 PK 74.0 -27.3 1.98V 135 50.0 -3.3
6 | 23860.00 36.4 AV 54.0 -17.6 1.98V 135 39.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.6 PK 74.0 -32.4 1.44H 302 30.9 10.7
2 12330.00 30.5 AV 54.0 -235 1.44H 302 19.8 10.7
3 18495.00 45.6 PK 74.0 -28.4 1.50 H 18 52.2 -6.6
4 18495.00 33.9AV 54.0 -20.1 1.50 H 18 405 -6.6
5 | #24660.00 47.5 PK 88.2 -40.7 1.80H 83 49.6 21
6 | #24660.00 36.0 AV 68.2 -32.2 1.80 H 83 38.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 40.4 PK 74.0 -33.6 3.69V 76 29.7 10.7
2 12330.00 28.5 AV 54.0 -255 3.69V 76 17.8 10.7
3 18495.00 44.4 PK 74.0 -29.6 2.33V 121 51.0 -6.6
4 18495.00 33.0 AV 54.0 -21.0 2.33V 121 39.6 -6.6
5 | #24660.00 48.1 PK 88.2 -40.1 1.85V 177 50.2 21
6 | #24660.00 36.3 AV 68.2 -31.9 1.85V 177 38.4 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.3 PK 88.2 -45.9 151 H 350 315 10.8
2 | #12810.00 30.0 AV 68.2 -38.2 151 H 350 19.2 10.8
3 19215.00 445 PK 74.0 -29.5 1.63H 25 51.0 -6.5
4 19215.00 33.2 AV 54.0 -20.8 1.63H 25 39.7 -6.5
5 | #25620.00 49.6 PK 88.2 -38.6 1.93H 63 50.9 -1.3
6 #25620.00 37.5 AV 68.2 -30.7 1.93H 63 38.8 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.7 PK 88.2 -475 3.75V 79 29.9 10.8
2 | #12810.00 28.9 AV 68.2 -39.3 3.75V 79 18.1 10.8
3 19215.00 43.6 PK 74.0 -30.4 2.34V 121 50.1 -6.5
4 19215.00 32.3AV 54.0 -21.7 2.34V 121 38.8 -6.5
5 | #25620.00 48.4 PK 88.2 -39.8 1.82V 170 49.7 -1.3
6 | #25620.00 36.2 AV 68.2 -32.0 1.82V 170 375 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 123 : 6565 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.7 PK 88.2 -46.5 1.61H 325 30.3 11.4
2 | #13130.00 29.5 AV 68.2 -38.7 1.61H 325 18.1 11.4
3 19695.00 44.7 PK 74.0 -29.3 1.61H 8 50.9 -6.2
4 19695.00 33.5AV 54.0 -20.5 1.61H 8 39.7 -6.2
5 | #26260.00 49.6 PK 88.2 -38.6 1.92H 51 50.6 -1.0
6 | #26260.00 38.1 AV 68.2 -30.1 1.92 H 51 39.1 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.9 PK 88.2 -47.3 361V 92 29.5 11.4
2 | #13130.00 29.2 AV 68.2 -39.0 361V 92 17.8 11.4
3 19695.00 43.3 PK 74.0 -30.7 2.19V 106 495 -6.2
4 19695.00 32.0 AV 54.0 -22.0 2.19V 106 38.2 -6.2
5 | #26260.00 47.6 PK 88.2 -40.6 1.76 V 163 48.6 -1.0
6 | #26260.00 35.6 AV 68.2 -32.6 1.76 V 163 36.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;‘fig}'ji&ggg“b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 41.8 PK 88.2 -46.4 1.65H 297 29.2 12.6
2 | #13450.00 29.8 AV 68.2 -38.4 1.65H 297 17.2 12.6
3 | 20175.00 46.4 PK 74.0 -27.6 1.63H 22 51.8 -5.4
4 | 20175.00 34.5 AV 54.0 -19.5 1.63H 22 39.9 -5.4
5 | #26900.00 49.0 PK 88.2 -39.2 1.99 H 87 50.0 -1.0
6 | #26900.00 37.2 AV 68.2 -31.0 1.99 H 87 38.2 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.4 PK 88.2 -47.8 3.64V 80 27.8 12.6
2 | #13450.00 28.5 AV 68.2 -39.7 3.64V 80 15.9 12.6
3 | 20175.00 42.9 PK 74.0 -31.1 2.23V 120 48.3 -5.4
4 | 20175.00 31.6 AV 54.0 -22.4 2.23V 120 37.0 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.76 V 161 48.1 -1.0
6 | #26900.00 34.8 AV 68.2 -33.4 1.76 V 161 35.8 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.

Report No.: RF201119E01-6

Page No. 113 /1508

Report Format Version:6.1.1




TX 40MHz Preamble .
CH 179 : 6845 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 43.0 PK 88.2 -45.2 1.62H 336 29.8 13.2
2 | #13690.00 30.7 AV 68.2 -37.5 1.62H 336 17.5 13.2
3 20535.00 45.5 PK 74.0 -28.5 1.66 H 7 50.7 5.2
4 20535.00 33.9AV 54.0 -20.1 1.66 H 7 39.1 5.2
5 | #27380.00 48.2 PK 88.2 -40.0 1.95H 80 49.6 -1.4
6 #27380.00 36.8 AV 68.2 -31.4 1.95H 80 38.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 39.9 PK 88.2 -48.3 3.77V 78 26.7 13.2
2 | #13690.00 28.2 AV 68.2 -40.0 3.77V 78 15.0 13.2
3 20535.00 43.1 PK 74.0 -30.9 2.19V 132 48.3 5.2
4 20535.00 32.0 AV 54.0 -22.0 2.19V 132 37.2 5.2
5 | #27380.00 47.8 PK 88.2 -40.4 1.78V 202 49.2 -1.4
6 | #27380.00 35.4 AV 68.2 -32.8 1.78V 202 36.8 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU106
RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 3 : 5965 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 42.9 PK 74.0 -31.1 1.58 H 323 31.4 11.5
2 11930.00 30.2 AV 54.0 -23.8 1.58 H 323 18.7 11.5
3 | 17895.00 45.4 PK 74.0 -28.6 1.62 H 32 23.3 22.1
4 | 17895.00 34.0 AV 54.0 -20.0 1.62 H 32 11.9 22.1
5 | 23860.00 49.3 PK 74.0 -24.7 1.91H 93 52.6 -3.3
6 | 23860.00 37.5AV 54.0 -16.5 1.91H 93 40.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 40.0 PK 74.0 -34.0 3.69V 87 28.5 1.5
2 11930.00 28.6 AV 54.0 -25.4 3.69V 87 17.1 11.5
3 | 17895.00 44.0 PK 74.0 -30.0 232V 97 21.9 22.1
4 | 17895.00 33.0AV 54.0 -21.0 232V 97 10.9 22.1
5 | 23860.00 46.7 PK 74.0 -27.3 1.78 V 184 50.0 -3.3
6 | 23860.00 34.5 AV 54.0 -19.5 1.78 V 184 37.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;ng‘fl'\g)'jiRpLﬁ%rg)b'e Channel CH 43 : 6165 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 42.2 PK 74.0 -31.8 1.55H 284 315 10.7
2 | 12330.00 29.8 AV 54.0 -24.2 1.55H 284 19.1 10.7
3 | 18495.00 44,5 PK 74.0 -29.5 1.60 H 10 51.1 -6.6
4 | 18495.00 32.8 AV 54.0 -21.2 1.60 H 10 39.4 -6.6
5 | #24660.00 47.8 PK 88.2 -40.4 2.00H 110 49.9 -2.1
6 | #24660.00 36.4 AV 68.2 -31.8 2.00H 110 38.5 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.1 PK 74.0 -33.9 3.66 V 76 29.4 10.7
2 | 12330.00 28.2 AV 54.0 -25.8 3.66 V 76 17.5 10.7
3 | 18495.00 43.3 PK 74.0 -30.7 2,24V 112 49.9 -6.6
4 | 18495.00 32.1AV 54.0 -21.9 2.24V 112 38.7 -6.6
5 | #24660.00 47.4 PK 88.2 -40.8 1.76 V 180 49.5 2.1
6 | #24660.00 35.5 AV 68.2 -32.7 1.76 V 180 37.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.8 PK 88.2 -45.4 1.50 H 327 32.0 10.8
2 | #12810.00 30.5 AV 68.2 -37.7 1.50 H 327 19.7 10.8
3 19215.00 45.7 PK 74.0 -28.3 1.59 H 12 52.2 -6.5
4 19215.00 34.2 AV 54.0 -19.8 1.59 H 12 40.7 -6.5
5 | #25620.00 48.9 PK 88.2 -39.3 1.90H 87 50.2 -1.3
6 #25620.00 37.3 AV 68.2 -30.9 1.90H 87 38.6 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.6 PK 88.2 -47.6 3.77V 80 29.8 10.8
2 | #12810.00 29.0 AV 68.2 -39.2 3.77V 80 18.2 10.8
3 19215.00 43.5 PK 74.0 -30.5 2.32V 134 50.0 -6.5
4 19215.00 32.1AV 54.0 -21.9 2.32V 134 38.6 -6.5
5 | #25620.00 47.0 PK 88.2 -41.2 1.74V 173 48.3 -1.3
6 | #25620.00 34.8 AV 68.2 -33.4 1.74V 173 36.1 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 123 : 6565 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.4 PK 88.2 -46.8 1.65H 292 30.0 11.4
2 | #13130.00 29.6 AV 68.2 -38.6 1.65H 292 18.2 11.4
3 19695.00 46.8 PK 74.0 -27.2 1.79H 9 53.0 -6.2
4 19695.00 35.0 AV 54.0 -19.0 1.79H 9 41.2 -6.2
5 | #26260.00 49.1 PK 88.2 -39.1 2.12H 55 50.1 -1.0
6 #26260.00 37.6 AV 68.2 -30.6 2.12H 55 38.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.6 PK 88.2 -47.6 3.75V 87 29.2 11.4
2 | #13130.00 28.5 AV 68.2 -39.7 3.75V 87 17.1 11.4
3 19695.00 44.0 PK 74.0 -30.0 2.24V 113 50.2 -6.2
4 19695.00 32.9AV 54.0 -21.1 2.24V 113 39.1 -6.2
5 | #26260.00 47.0 PK 88.2 -41.2 1.79V 179 48.0 -1.0
6 | #26260.00 34.6 AV 68.2 -33.6 1.79V 179 35.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.3 PK 88.2 -45.9 1.47H 284 29.7 12.6
2 | #13450.00 31.2 AV 68.2 -37.0 1.47H 284 18.6 12.6
3 | 20175.00 44,5 PK 74.0 -29.5 1.59 H 27 49.9 -5.4
4 | 20175.00 33.0AV 54.0 -21.0 1.59 H 27 38.4 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.91H 63 48.1 -1.0
6 | #26900.00 34.8 AV 68.2 -33.4 191 H 63 35.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 39.3 PK 88.2 -48.9 3.56 V 70 26.7 12.6
2 | #13450.00 27.8 AV 68.2 -40.4 3.56 V 70 15.2 12.6
3 | 20175.00 42.2 PK 74.0 -31.8 2,24V 116 47.6 -5.4
4 | 20175.00 30.6 AV 54.0 -23.4 2,24V 116 36.0 -5.4
5 | #26900.00 48.2 PK 88.2 -40.0 1.84V 147 49.2 -1.0
6 | #26900.00 35.6 AV 68.2 -32.6 1.84V 147 36.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 179 : 6845 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 42.8 PK 88.2 -45.4 1.50 H 297 29.6 13.2
2 | #13690.00 31L.1AV 68.2 -37.1 1.50 H 297 17.9 13.2
3 | 20535.00 43.9 PK 74.0 -30.1 1.43H 33 49.1 -5.2
4 | 20535.00 32.8 AV 54.0 -21.2 1.43H 33 38.0 -5.2
5 | #27380.00 46.7 PK 88.2 -41.5 1.86 H 92 48.1 -1.4
6 | #27380.00 36.8 AV 68.2 -31.4 1.86 H 92 38.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.9 PK 88.2 -47.3 3.65V 93 27.7 13.2
2 | #13690.00 29.2 AV 68.2 -39.0 3.65V 93 16.0 13.2
3 | 20535.00 43.8 PK 74.0 -30.2 235V 144 49.0 -5.2
4 | 20535.00 32.6 AV 54.0 -21.4 235V 144 37.8 -5.2
5 | #27380.00 47.8 PK 88.2 -40.4 1.82V 157 49.2 -1.4
6 | #27380.00 35.1AV 68.2 -33.1 1.82V 157 36.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU242

RF Mode ;ng‘fl'\g)'jidegjr;)b'e Channel CH 3 : 5965 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.7 PK 74.0 -32.3 1.53 H 345 30.2 11.5
2 11930.00 29.8 AV 54.0 -24.2 1.53 H 345 18.3 11.5
3 | 17895.00 44.7 PK 74.0 -29.3 1.67H 27 22.6 22.1
4 | 17895.00 33.2 AV 54.0 -20.8 1.67H 27 11.1 22.1
5 | 23860.00 49.5 PK 74.0 -24.5 2.05H 60 52.8 -3.3
6 23860.00 38.0 AV 54.0 -16.0 2.05H 60 41.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 39.4 PK 74.0 -34.6 3.76 V 61 27.9 11.5
2 11930.00 27.7 AV 54.0 -26.3 3.76 V 61 16.2 1.5
3 | 17895.00 43.4 PK 74.0 -30.6 227V 100 21.3 22.1
4 | 17895.00 32.3AV 54.0 -21.7 227V 100 10.2 22.1
5 | 23860.00 46.0 PK 74.0 -28.0 1.88V 173 49.3 -3.3
6 | 23860.00 34.4 AV 54.0 -19.6 1.88V 173 37.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 425 PK 74.0 -31.5 1.78 H 273 31.8 10.7
2 12330.00 31.0 AV 54.0 -23.0 1.78 H 273 20.3 10.7
3 18495.00 46.3 PK 74.0 -27.7 1.68H 16 52.9 -6.6
4 18495.00 34.4 AV 54.0 -19.6 1.68H 16 41.0 -6.6
5 | #24660.00 49.8 PK 88.2 -38.4 2.04H 53 51.9 21
6 | #24660.00 37.4 AV 68.2 -30.8 2.04 H 53 39.5 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.6 PK 74.0 -32.4 3.68V 88 30.9 10.7
2 12330.00 29.6 AV 54.0 -24.4 3.68V 88 18.9 10.7
3 18495.00 42.8 PK 74.0 -31.2 2.29V 150 49.4 -6.6
4 18495.00 31.9 AV 54.0 221 2.29V 150 385 -6.6
5 | #24660.00 47.6 PK 88.2 -40.6 1.87V 176 49.7 21
6 | #24660.00 35.2 AV 68.2 -33.0 1.87V 176 37.3 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 425 PK 88.2 -45.7 1.60 H 296 31.7 10.8
2 | #12810.00 30.1 AV 68.2 -38.1 1.60 H 296 19.3 10.8
3 19215.00 45.4 PK 74.0 -28.6 1.55H 18 51.9 -6.5
4 19215.00 32.8 AV 54.0 -21.2 1.55H 18 39.3 -6.5
5 | #25620.00 47.1 PK 88.2 411 1.90H 96 48.4 -1.3
6 | #25620.00 35.1 AV 68.2 -33.1 1.90 H 96 36.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 39.5 PK 88.2 -48.7 3.78V 52 28.7 10.8
2 | #12810.00 27.7 AV 68.2 -40.5 3.78V 52 16.9 10.8
3 19215.00 43.8 PK 74.0 -30.2 2.36V 109 50.3 -6.5
4 19215.00 32.5AV 54.0 -215 2.36V 109 39.0 -6.5
5 | #25620.00 45.6 PK 88.2 -42.6 1.80V 175 46.9 -1.3
6 | #25620.00 34.1 AV 68.2 -34.1 1.80V 175 35.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidegjr;)b'e Channel CH 123 : 6565 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.8 PK 88.2 -46.4 1.73H 284 30.4 11.4
2 | #13130.00 29.9 AV 68.2 -38.3 1.73H 284 18.5 11.4
3 | 19695.00 46.6 PK 74.0 -27.4 1.67H 33 52.8 -6.2
4 | 19695.00 34.7 AV 54.0 -19.3 1.67H 33 40.9 -6.2
5 | #26260.00 49.6 PK 88.2 -38.6 2.05H 78 50.6 -1.0
6 #26260.00 37.9 AV 68.2 -30.3 2.05H 78 38.9 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.4 PK 88.2 -47.8 3.85V 65 29.0 11.4
2 | #13130.00 28.6 AV 68.2 -39.6 3.85V 65 17.2 11.4
3 | 19695.00 43.5 PK 74.0 -30.5 230V 150 49.7 -6.2
4 | 19695.00 32.0AV 54.0 -22.0 230V 150 38.2 -6.2
5 | #26260.00 45.1 PK 88.2 -43.1 1.85V 138 46.1 -1.0
6 | #26260.00 33.7 AV 68.2 -345 1.85V 138 34.7 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 155 : 6725 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.8 PK 88.2 -45.4 1.53H 262 30.2 12.6
2 | #13450.00 30.2 AV 68.2 -38.0 1.53H 262 17.6 12.6
3 20175.00 445 PK 74.0 -29.5 1.44H 4 49.9 5.4
4 20175.00 31.9 AV 54.0 -22.1 1.44H 4 37.3 5.4
5 | #26900.00 48.0 PK 88.2 -40.2 1.89H 72 49.0 -1.0
6 #26900.00 35.9 AV 68.2 -32.3 1.89H 72 36.9 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 39.3 PK 88.2 -48.9 3.75V 61 26.7 12.6
2 | #13450.00 27.4 AV 68.2 -40.8 3.75V 61 14.8 12.6
3 20175.00 43.8 PK 74.0 -30.2 2.25V 139 49.2 5.4
4 20175.00 32.7 AV 54.0 -21.3 2.25V 139 38.1 5.4
5 | #26900.00 45.8 PK 88.2 -42.4 1.90V 171 46.8 -1.0
6 | #26900.00 33.7AV 68.2 -345 1.90V 171 34.7 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 179 : 6845 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 425 PK 88.2 -45.7 1.83H 307 29.3 13.2
2 | #13690.00 30.7 AV 68.2 -37.5 1.83H 307 17.5 13.2
3 20535.00 47.5 PK 74.0 -26.5 1.68H 17 52.7 5.2
4 20535.00 35.2 AV 54.0 -18.8 1.68H 17 40.4 5.2
5 | #27380.00 49.6 PK 88.2 -38.6 2.07H 66 51.0 -1.4
6 | #27380.00 37.5AV 68.2 -30.7 2.07H 66 38.9 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.3 PK 88.2 -47.9 3.84V 42 27.1 13.2
2 | #13690.00 28.0 AV 68.2 -40.2 3.84V 42 14.8 13.2
3 20535.00 44.0 PK 74.0 -30.0 2.26V 124 49.2 5.2
4 20535.00 32.5AV 54.0 -215 2.26V 124 37.7 5.2
5 | #27380.00 45.4 PK 88.2 -42.8 191V 146 46.8 -1.4
6 | #27380.00 33.5AV 68.2 -34.7 191V 146 34.9 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU484

TX 40MHz Preamble .
CH 3 : 5965 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.4 PK 74.0 -32.6 1.66 H 277 29.9 11.5
2 11930.00 29.5 AV 54.0 -24.5 1.66 H 277 18.0 11.5
3 17895.00 45.5 PK 74.0 -28.5 1.81H 4 23.4 22.1
4 17895.00 35.2 AV 54.0 -18.8 1.81H 4 13.1 22.1
5 23860.00 51.3 PK 74.0 -22.7 2.06 H 86 54.6 -3.3
6 23860.00 39.0 AV 54.0 -15.0 2.06 H 86 42.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 39.5 PK 74.0 -345 3.71V 44 28.0 11.5
2 11930.00 27.7 AV 54.0 -26.3 3.71V 44 16.2 11.5
3 17895.00 44.0 PK 74.0 -30.0 217V 144 21.9 22.1
4 17895.00 32.4 AV 54.0 -21.6 217V 144 10.3 22.1
5 23860.00 47.0 PK 74.0 -27.0 1.94V 150 50.3 -3.3
6 23860.00 35.0 AV 54.0 -19.0 1.94V 150 38.3 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 43 : 6165 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 42.1 PK 74.0 -31.9 1.91H 267 31.4 10.7
2 | 12330.00 30.3AV 54.0 -23.7 1.91H 267 19.6 10.7
3 | 18495.00 48.2 PK 74.0 -25.8 1.72 H 27 54.8 -6.6
4 | 18495.00 36.2 AV 54.0 -17.8 1.72 H 27 42.8 -6.6
5 | #24660.00 49.8 PK 88.2 -38.4 2.07H 86 51.9 2.1
6 | #24660.00 37.6 AV 68.2 -30.6 2.07H 86 39.7 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.1 PK 74.0 -33.9 3.82V 83 29.4 10.7
2 | 12330.00 28.7 AV 54.0 -25.3 3.82V 83 18.0 10.7
3 | 18495.00 43.6 PK 74.0 -30.4 231V 112 50.2 -6.6
4 | 18495.00 32.1 AV 54.0 -21.9 231V 112 38.7 -6.6
5 | #24660.00 48.1 PK 88.2 -40.1 1.88V 173 50.2 2.1
6 | #24660.00 35.9 AV 68.2 -32.3 1.88V 173 38.0 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 91 : 6405 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.8 PK 88.2 -46.4 1.72 H 253 31.0 10.8
2 | #12810.00 30.5 AV 68.2 -37.7 1.72 H 253 19.7 10.8
3 | 19215.00 47.0 PK 74.0 -27.0 1.75H 23 53.5 -6.5
4 | 19215.00 35.0 AV 54.0 -19.0 1.75H 23 415 -6.5
5 | #25620.00 49.0 PK 88.2 -39.2 2.08 H 30 50.3 -1.3
6 #25620.00 36.8 AV 68.2 -31.4 2.08 H 30 38.1 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.9 PK 88.2 -47.3 3.86V 92 30.1 10.8
2 | #12810.00 29.1 AV 68.2 -39.1 3.86V 92 18.3 10.8
3 | 19215.00 43.7 PK 74.0 -30.3 2.28V 111 50.2 -6.5
4 | 19215.00 32.6 AV 54.0 -21.4 2.28V 111 39.1 -6.5
5 | #25620.00 47.5 PK 88.2 -40.7 1.79V 132 48.8 -1.3
6 | #25620.00 35.7 AV 68.2 -32.5 1.79V 132 37.0 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 123 : 6565 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 42.8 PK 88.2 -45.4 1.78 H 272 31.4 11.4
2 | #13130.00 30.7 AV 68.2 -37.5 1.78 H 272 19.3 11.4
3 19695.00 47.0 PK 74.0 -27.0 1.76 H 7 53.2 -6.2
4 19695.00 35.0 AV 54.0 -19.0 1.76 H 7 41.2 -6.2
5 | #26260.00 49.4 PK 88.2 -38.8 2.03H 49 50.4 -1.0
6 | #26260.00 37.7 AV 68.2 -30.5 2.03 H 49 38.7 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 39.9 PK 88.2 -48.3 3.64V 23 28.5 11.4
2 | #13130.00 28.3 AV 68.2 -39.9 3.64V 23 16.9 11.4
3 19695.00 44.3 PK 74.0 -29.7 217V 135 50.5 -6.2
4 19695.00 32.7 AV 54.0 -21.3 217V 135 38.9 -6.2
5 | #26260.00 475 PK 88.2 -40.7 1.90V 122 485 -1.0
6 | #26260.00 35.5 AV 68.2 -32.7 1.90V 122 36.5 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.0 PK 88.2 -46.2 1.79H 251 29.4 12.6
2 | #13450.00 30.9 AV 68.2 -37.3 1.79H 251 18.3 12.6
3 | 20175.00 47.7 PK 74.0 -26.3 1.72H 23 53.1 -5.4
4 | 20175.00 34.9 AV 54.0 -19.1 1.72H 23 40.3 -5.4
5 | #26900.00 48.1 PK 88.2 -40.1 2.12H 31 49.1 -1.0
6 | #26900.00 36.5 AV 68.2 -31.7 2.12H 31 375 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.8 PK 88.2 -47.4 3.95V 69 28.2 12.6
2 | #13450.00 28.7 AV 68.2 -39.5 3.95V 69 16.1 12.6
3 | 20175.00 43.1 PK 74.0 -30.9 235V 129 48.5 -5.4
4 | 20175.00 317 AV 54.0 -22.3 235V 129 37.1 -5.4
5 | #26900.00 46.6 PK 88.2 -41.6 1.87V 169 47.6 -1.0
6 | #26900.00 34.7 AV 68.2 -335 1.87V 169 35.7 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 179 : 6845 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 42.8 PK 88.2 -45.4 1.90 H 263 29.6 13.2
2 | #13690.00 30.4 AV 68.2 -37.8 1.90 H 263 17.2 13.2
3 | 20535.00 47.0 PK 74.0 -27.0 1.62 H 32 52.2 5.2
4 | 20535.00 35.6 AV 54.0 -18.4 1.62 H 32 40.8 5.2
5 | #27380.00 50.2 PK 88.2 -38.0 2.07H 79 51.6 -1.4
6 | #27380.00 37.6 AV 68.2 -30.6 2.07H 79 39.0 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.7 PK 88.2 -47.5 3.85V 58 27.5 13.2
2 | #13690.00 29.4 AV 68.2 -38.8 3.85V 58 16.2 13.2
3 | 20535.00 42.8 PK 74.0 -31.2 2.20V 96 48.0 5.2
4 | 20535.00 31.7 AV 54.0 -22.3 2.20V 96 36.9 5.2
5 | #27380.00 47.4 PK 88.2 -40.8 1.71V 139 48.8 -1.4
6 | #27380.00 35.5 AV 68.2 -32.7 1.71V 139 36.9 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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80MHz Preamble
RU996

RF Mode ;gfffg??&gg’g‘)b'e Channel CH 7 : 5985 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 41.7 PK 74.0 -32.3 1.39H 345 30.4 11.3
2 | 11970.00 30.2 AV 54.0 -23.8 1.39H 345 18.9 11.3
3 | 17955.00 45.6 PK 74.0 -28.4 1.59 H 3 22.0 23.6
4 | 17955.00 34.2 AV 54.0 -19.8 1.59 H 3 10.6 23.6
5 | 23940.00 49.3 PK 74.0 -24.7 211H 63 52.4 -3.1
6 | 23940.00 37.6 AV 54.0 -16.4 211H 63 40.7 -3.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 41.6 PK 74.0 -32.4 3.86 V 95 30.3 11.3
2 | 11970.00 30.1AV 54.0 -23.9 3.86 V 95 18.8 11.3
3 | 17955.00 44.8 PK 74.0 -29.2 216V 110 21.2 23.6
4 | 17955.00 32.0 AV 54.0 -22.0 216V 110 8.4 23.6
5 | 23940.00 46.1 PK 74.0 -27.9 1.96 V 150 49.2 -3.1
6 | 23940.00 35.7 AV 54.0 -18.3 1.96 V 150 38.8 -3.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;gfffg)'ji&ggrg)b'e Channel CH 39 : 6145 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 42.0 PK 74.0 -32.0 1.40 H 340 311 10.9
2 | 12290.00 30.2 AV 54.0 -23.8 1.40 H 340 19.3 10.9
3 | #12770.00 41.2 PK 88.2 -47.0 1.48 H 334 30.4 10.8
4 | #12770.00 29.3 AV 68.2 -38.9 1.48 H 334 18.5 10.8
5 | 18435.00 45.6 PK 74.0 -28.4 1.59 H 33 52.2 -6.6
6 | 18435.00 34.1 AV 54.0 -19.9 1.59 H 33 40.7 -6.6
7 | 19155.00 44.9 PK 74.0 -29.1 1.69 H 8 51.4 -6.5
8 | 19155.00 33.7 AV 54.0 -20.3 1.69 H 8 40.2 -6.5
9 | #24580.00 49.0 PK 88.2 -39.2 2.02H 63 51.3 -2.3
10 | #24580.00 37.9 AV 68.2 -30.3 2.02H 63 40.2 -2.3
11 | #25540.00 49.6 PK 88.2 -38.6 1.98 H 66 51.0 -1.4
12 | #25540.00 38.0 AV 68.2 -30.2 1.98 H 66 39.4 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 12290.00 39.6 PK 74.0 -34.4 3.77V 119 28.7 10.9
2 | 12290.00 27.6 AV 54.0 -26.4 3.77V 119 16.7 10.9
3 | #12770.00 39.9 PK 88.2 -48.3 3.66 V 88 29.1 10.8
4 | #12770.00 28.4 AV 68.2 -39.8 3.66 V 88 17.6 10.8
5 | 18435.00 45.4 PK 74.0 -28.6 1.94V 79 52.0 -6.6
6 | 18435.00 31.6 AV 54.0 -22.4 1.94V 79 38.2 -6.6
7 | 19155.00 43.6 PK 74.0 -30.4 2.28V 97 50.1 -6.5
8 | 19155.00 32.8 AV 54.0 -21.2 2.28V 97 39.3 -6.5
9 | #24580.00 46.4 PK 88.2 -41.8 1.91V 155 48.7 -2.3
10 | #24580.00 35.6 AV 68.2 -32.6 1.91V 155 37.9 -2.3
11 | #25540.00 46.6 PK 88.2 -41.6 1.98 V 145 48.0 -1.4
12 | #25540.00 36.1 AV 68.2 -32.1 1.98V 145 37.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ﬁfffg;‘g&g‘;@)b'e Channel CH 135 : 6625 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 41.4 PK 74.0 -32.6 1.54 H 359 29.6 11.8
2 | 13250.00 29.3 AV 54.0 -24.7 1.54 H 359 17.5 11.8
3 | 19875.00 45.9 PK 74.0 -28.1 1.76 H 20 51.9 -6.0
4 | 19875.00 33.8 AV 54.0 -20.2 1.76 H 20 39.8 -6.0
5 | #26500.00 49.5 PK 88.2 -38.7 1.98 H 63 49.9 -0.4
6 | #26500.00 37.4 AV 68.2 -30.8 1.98 H 63 37.8 -0.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 40.6 PK 74.0 -33.4 3.76 V 86 28.8 11.8
2 | 13250.00 29.5 AV 54.0 -24.5 3.76 V 86 17.7 11.8
3 | 19875.00 44.0 PK 74.0 -30.0 2.07V 124 50.0 -6.0
4 | 19875.00 31L.1AV 54.0 -22.9 2.07V 124 37.1 -6.0
5 | #26500.00 46.7 PK 88.2 -41.5 1.93V 149 47.1 -0.4
6 | #26500.00 36.2 AV 68.2 -32.0 1.93V 149 36.6 -0.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 80MHz Preamble .
CH 151 : 6705 MHz
RF Mode 802.11ax (RU996) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 41.7 PK 88.2 -46.5 1.56 H 349 29.4 12.3
2 | #13410.00 29.6 AV 68.2 -38.6 1.56 H 349 17.3 12.3
3 20115.00 45.9 PK 74.0 -28.1 1.62H 11 51.4 55
4 20115.00 34.2 AV 54.0 -19.8 1.62H 11 39.7 55
5 | #26820.00 49.0 PK 88.2 -39.2 2.06 H 44 498 -0.8
6 #26820.00 37.8 AV 68.2 -30.4 2.06 H 44 38.6 -0.8
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 41.5 PK 88.2 -46.7 3.71V 115 29.2 12.3
2 | #13410.00 30.0 AV 68.2 -38.2 3.71V 115 17.7 12.3
3 20115.00 44.1 PK 74.0 -29.9 2.10V 76 49.6 55
4 20115.00 31.2 AV 54.0 -22.8 2.10V 76 36.7 55
5 | #26820.00 45.4 PK 88.2 -42.8 197V 167 46.2 -0.8
6 | #26820.00 35.3AV 68.2 -32.9 197V 167 36.1 -0.8
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 80MHz Preamble .
CH 167 : 6785 MHz
RF Mode 802.11ax (RU996) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 41.6 PK 88.2 -46.6 1.54 H 323 28.6 13.0
2 | #13570.00 29.7 AV 68.2 -38.5 1.54 H 323 16.7 13.0
3 20355.00 45.6 PK 74.0 -28.4 1.69H 4 51.1 55
4 20355.00 33.9AV 54.0 -20.1 1.69H 4 39.4 55
5 | #27140.00 49.4 PK 88.2 -38.8 1.96 H 68 50.8 -1.4
6 | #27140.00 37.4 AV 68.2 -30.8 1.96 H 68 38.8 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 40.3 PK 88.2 -47.9 3.73V 86 27.3 13.0
2 | #13570.00 28.5 AV 68.2 -39.7 3.73V 86 15.5 13.0
3 20355.00 43.7 PK 74.0 -30.3 2.28V 109 49.2 55
4 20355.00 32.8AV 54.0 -21.2 2.28V 109 38.3 55
5 | #27140.00 46.4 PK 88.2 -41.8 1.95V 180 47.8 -1.4
6 | #27140.00 35.8 AV 68.2 -32.4 1.95V 180 37.2 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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160MHz Preamble

RU1992
RF Mode ;g;ffa'\)"('?égi‘;‘g’;)b'e Channel CH 15 : 6025 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 41.2 PK 74.0 -32.8 1.61H 322 30.0 11.2
2 | 12050.00 29.5 AV 54.0 -24.5 1.61H 322 18.3 11.2
3 | 18075.00 45,7 PK 74.0 -28.3 1.60 H 14 44.6 1.1
4 | 18075.00 34.1 AV 54.0 -19.9 1.60 H 14 33.0 1.1
5 | #24100.00 49.6 PK 88.2 -38.6 2.10H 73 52.5 -2.9
6 | #24100.00 37.7 AV 68.2 -30.5 2.10H 73 40.6 -2.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 41.0 PK 74.0 -33.0 3.70V 69 29.8 11.2
2 | 12050.00 29.7 AV 54.0 -24.3 3.70V 69 18.5 11.2
3 | 18075.00 44.0 PK 74.0 -30.0 2.08V 117 42.9 1.1
4 | 18075.00 31L.1AV 54.0 -22.9 2.08V 117 30.0 1.1
5 | #24100.00 47.2 PK 88.2 -41.0 1.90 V 166 50.1 -2.9
6 | #24100.00 36.8 AV 68.2 -31.4 1.90 V 166 39.7 -2.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffa'\)"('?égiggr;)b'e Channel CH 47 : 6185 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.6 PK 74.0 -33.4 1.51H 288 30.2 10.4
2 | 12370.00 29.1 AV 54.0 -24.9 1.51H 288 18.7 10.4
3 | 18555.00 44,5 PK 74.0 -29.5 1.73H 43 51.1 -6.6
4 | 18555.00 33.3AV 54.0 -20.7 1.73H 43 39.9 -6.6
5 | #24740.00 48.6 PK 88.2 -39.6 2.10H 43 50.7 -2.1
6 | #24740.00 37.4 AV 68.2 -30.8 2.10H 43 39.5 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.3 PK 74.0 -33.7 357V 117 29.9 10.4
2 | 12370.00 28.5 AV 54.0 -25.5 357V 117 18.1 10.4
3 | 18555.00 44.3 PK 74.0 -29.7 221V 119 50.9 -6.6
4 | 18555.00 31.0 AV 54.0 -23.0 221V 119 37.6 -6.6
5 | #24740.00 47.2 PK 88.2 -41.0 2.00V 155 49.3 2.1
6 | #24740.00 36.6 AV 68.2 -31.6 2.00V 155 38.7 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 160MHz Preamble .
CH 79 : 6345 MHz
R leeks 802.11ax (RU1992) ChEmnE
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12690.00 41.6 PK 74.0 -32.4 152 H 301 30.8 10.8
2 12690.00 29.4 AV 54.0 -24.6 152 H 301 18.6 10.8
3 19035.00 45.7 PK 74.0 -28.3 1.57H 20 52.0 -6.3
4 19035.00 34.0 AV 54.0 -20.0 1.57H 20 40.3 -6.3
5 | #25380.00 49.9 PK 88.2 -38.3 2.03H 63 51.5 -1.6
6 #25380.00 38.3 AV 68.2 -29.9 2.03H 63 39.9 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12690.00 40.3 PK 74.0 -33.7 3.70V 107 29.5 10.8
2 12690.00 29.2 AV 54.0 -24.8 3.70V 107 18.4 10.8
3 19035.00 44.1 PK 74.0 -29.9 1.99V 136 50.4 -6.3
4 19035.00 31.7 AV 54.0 -22.3 1.99V 136 38.0 -6.3
5 | #25380.00 46.8 PK 88.2 -41.4 1.94V 175 48.4 -1.6
6 | #25380.00 36.6 AV 68.2 -31.6 1.94V 175 38.2 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffa'\)"('?égiggr;)b'e Channel CH 143 : 6665 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.4 PK 74.0 -33.6 1.51H 326 28.4 12.0
2 | 13330.00 28.6 AV 54.0 -25.4 1.51H 326 16.6 12.0
3 | 19995.00 44.0 PK 74.0 -30.0 1.69 H 23 49.9 -5.9
4 | 19995.00 32.8 AV 54.0 -21.2 1.69 H 23 38.7 -5.9
5 | #26660.00 49.8 PK 88.2 -38.4 2.08H 51 50.1 -0.3
6 | #26660.00 38.1 AV 68.2 -30.1 2.08 H 51 38.4 -0.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.2 PK 74.0 -33.8 3.71V 95 28.2 12.0
2 | 13330.00 28.2 AV 54.0 -25.8 3.71V 95 16.2 12.0
3 | 19995.00 44,1 PK 74.0 -29.9 2,29V 107 50.0 -5.9
4 | 19995.00 33.0AV 54.0 -21.0 229V 107 38.9 -5.9
5 | #26660.00 45,9 PK 88.2 -42.3 201V 189 46.2 -0.3
6 | #26660.00 35.9 AV 68.2 -32.3 201V 189 36.2 -0.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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Below 1GHz Data:

RF Mode TX 802.11a Channel CH 117 : 6535 MHz
Frequency Range 9kHz ~ 1GHz Detector Function Quasi-Peak (QP)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 37.83 27.0 QP 40.0 -13.0 1.50 H 184 40.2 -13.2
2 98.12 29.3 QP 435 -14.2 2.00 H 82 46.7 -17.4
3 142.99 24.7 QP 435 -18.8 1.50 H 0 37.4 -12.7
4 251.98 23.4QP 46.0 -22.6 1.00 H 355 37.2 -13.8
5 365.99 29.9 QP 46.0 -16.1 1.00 H 182 40.1 -10.2
6 519.11 26.4 QP 46.0 -19.6 1.50 H 87 33.0 -6.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.
5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20 dB below the permissible value to be report.
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RF Mode TX 802.11a Channel CH 117 : 6535 MHz
Frequency Range 9kHz ~ 1GHz Detector Function Quasi-Peak (QP)
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 36.89 34.8 QP 40.0 -5.2 1.00 V 360 48.1 -13.3
2 139.46 24.9 QP 43.5 -18.6 1.50 vV 186 37.9 -13.0
3 175.48 27.7QP 43.5 -15.8 1.00 V 1 41.4 -13.7
4 318.52 26.3 QP 46.0 -19.7 1.50 vV 198 37.7 -11.4
5 522.67 24.9 QP 46.0 -21.1 2.00V 49 315 -6.6
6 665.48 28.4 QP 46.0 -17.6 2.00V 199 32.3 -3.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20 dB below the permissible value to be report.
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4.1.8 Test Results (Mode 2)
Radiated test was done with 500hm terminator on antenna port
Above 1GHz Data:

RF Mode TX 802.11a 6G Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.4 PK 74.0 -32.6 1.45H 338 30.0 11.4
2 | 11870.00 30.0 AV 54.0 -24.0 1.45H 338 18.6 11.4
3 | 17805.00 45.7 PK 74.0 -28.3 1.59 H 0 25.2 20.5
4 | 17805.00 34.5 AV 54.0 -19.5 1.59 H 0 14.0 20.5
5 | 23740.00 49.2 PK 74.0 -24.8 2.01H 49 52.5 -3.3
6 | 23740.00 37.6 AV 54.0 -16.4 2.01H 49 40.9 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission I : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 11870.00 39.4 PK 74.0 -34.6 3.72V 88 28.0 11.4
2 | 11870.00 27.8 AV 54.0 -26.2 3.72V 88 16.4 11.4
3 | 17805.00 53.9 PK 74.0 -20.1 220V 95 33.4 20.5
4 | 17805.00 40.0 AV 54.0 -14.0 220V 95 19.5 20.5
5 | 23740.00 45.4 PK 74.0 -28.6 1.95V 160 48.7 -3.3
6 23740.00 35.0 AV 54.0 -19.0 1.95V 160 38.3 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11a 6G Channel CH 1 : 5955 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 41.8 PK 74.0 -32.2 1.49 H 329 30.3 11.5
2 | 11910.00 30.1 AV 54.0 -23.9 1.49H 329 18.6 11.5
3 | 17865.00 45,7 PK 74.0 -28.3 1.57H 10 24.1 21.6
4 | 17865.00 34.2 AV 54.0 -19.8 1.57H 10 12.6 21.6
5 | 23820.00 49.3 PK 74.0 -24.7 2.06 H 61 52.6 -3.3
6 | 23820.00 37.7 AV 54.0 -16.3 2.06 H 61 41.0 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 39.8 PK 74.0 -34.2 3.76 V 102 28.3 11.5
2 | 11910.00 28.2 AV 54.0 -25.8 3.76 V 102 16.7 11.5
3 | 17865.00 53.3 PK 74.0 -20.7 222V 105 317 21.6
4 | 17865.00 39.5 AV 54.0 -14.5 222V 105 17.9 21.6
5 | 23820.00 45,5 PK 74.0 -28.5 1.90 V 161 48.8 -3.3
6 | 23820.00 35.2 AV 54.0 -18.8 1.90 V 161 38.5 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11a 6G Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.6 PK 74.0 -32.4 1.54 H 338 31.0 10.6
2 | 12350.00 29.8 AV 54.0 -24.2 1.54 H 338 19.2 10.6
3 | 18525.00 45.8 PK 74.0 -28.2 1.60 H 3 52.4 -6.6
4 | 18525.00 34.1 AV 54.0 -19.9 1.60 H 3 40.7 -6.6
5 | #24700.00 49.6 PK 88.2 -38.6 2.05H 66 51.7 2.1
6 | #24700.00 38.0 AV 68.2 -30.2 2.05H 66 40.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 40.3 PK 74.0 -33.7 3.73V 91 29.7 10.6
2 | 12350.00 28.6 AV 54.0 -25.4 3.73V 91 18.0 10.6
3 | 18525.00 53.5 PK 74.0 -20.5 220V 102 60.1 -6.6
4 | 18525.00 39.8 AV 54.0 -14.2 220V 102 46.4 -6.6
5 | #24700.00 46.1 PK 88.2 -42.1 1.95V 146 48.2 2.1
6 | #24700.00 35.6 AV 68.2 -32.6 1.95V 146 37.7 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 93 : 6415 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 42.4 PK 88.2 -45.8 1.52 H 333 31.6 10.8
2 | #12830.00 30.3 AV 68.2 -37.9 1.52 H 333 19.5 10.8
3 | 19245.00 45,7 PK 74.0 -28.3 1.58 H 3 52.3 -6.6
4 | 19245.00 34.2 AV 54.0 -19.8 1.58 H 3 40.8 -6.6
5 | #25660.00 49.4 PK 88.2 -38.8 2.03H 83 50.7 -1.3
6 | #25660.00 37.6 AV 68.2 -30.6 2.03H 83 38.9 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 39.9 PK 88.2 -48.3 3.77V 92 29.1 10.8
2 | #12830.00 28.3 AV 68.2 -39.9 3.77V 92 17.5 10.8
3 | 19245.00 53.8 PK 74.0 -20.2 216V 107 60.4 -6.6
4 | 19245.00 39.9 AV 54.0 -14.1 216V 107 46.5 -6.6
5 | #25660.00 45.8 PK 88.2 -42.4 1.88V 146 47.1 -1.3
6 | #25660.00 35.4 AV 68.2 -32.8 1.88V 146 36.7 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 97 : 6435 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12870.00 41.6 PK 88.2 -46.6 1.50 H 353 30.9 10.7
2 | #12870.00 29.3 AV 68.2 -38.9 1.50 H 353 18.6 10.7
3 | 19305.00 45.4 PK 74.0 -28.6 1.62 H 5 51.9 -6.5
4 | 19305.00 33.7 AV 54.0 -20.3 1.62 H 5 40.2 -6.5
5 | #25740.00 50.0 PK 88.2 -38.2 2.02H 53 51.3 -1.3
6 | #25740.00 38.1AV 68.2 -30.1 2.02H 53 39.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12870.00 41.4 PK 88.2 -46.8 3.75V 88 30.7 10.7
2 | #12870.00 29.4 AV 68.2 -38.8 3.75V 88 18.7 10.7
3 | 19305.00 44.1 PK 74.0 -29.9 220V 111 50.6 -6.5
4 | 19305.00 31.5AV 54.0 -22.5 220V 111 38.0 -6.5
5 | #25740.00 45.3 PK 88.2 -42.9 1.85V 174 46.6 -1.3
6 | #25740.00 35.1AV 68.2 -33.1 1.85V 174 36.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 105 : 6475 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12950.00 41,5 PK 88.2 -46.7 1.52 H 350 30.8 10.7
2 | #12950.00 29.5 AV 68.2 -38.7 1.52 H 350 18.8 10.7
3 | 19425.00 45.9 PK 74.0 -28.1 1.64 H 2 52.1 -6.2
4 | 19425.00 34.1 AV 54.0 -19.9 1.64 H 2 40.3 -6.2
5 | #25900.00 49.8 PK 88.2 -38.4 2.04H 70 51.0 -1.2
6 | #25900.00 38.1AV 68.2 -30.1 2.04H 70 39.3 -1.2
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12950.00 41.0 PK 88.2 -47.2 3.75V 90 30.3 10.7
2 | #12950.00 29.0 AV 68.2 -39.2 3.75V 90 18.3 10.7
3 | 19425.00 43.9 PK 74.0 -30.1 2.23V 102 50.1 -6.2
4 | 19425.00 31.2 AV 54.0 -22.8 223V 102 37.4 -6.2
5 | #25900.00 45,5 PK 88.2 -42.7 1.79V 172 46.7 -1.2
6 | #25900.00 35.1AV 68.2 -33.1 1.79V 172 36.3 -1.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 113 : 6515 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13030.00 41.6 PK 88.2 -46.6 1.58 H 334 30.6 11.0
2 | #13030.00 29.3 AV 68.2 -38.9 1.58 H 334 18.3 11.0
3 | 19545.00 46.2 PK 74.0 -27.8 1.68 H 10 52.4 -6.2
4 | 19545.00 34.4 AV 54.0 -19.6 1.68 H 10 40.6 -6.2
5 | #26060.00 49.1 PK 88.2 -39.1 1.98 H 79 50.1 -1.0
6 | #26060.00 37.4 AV 68.2 -30.8 1.98 H 79 38.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13030.00 40.9 PK 88.2 -47.3 3.71V 95 29.9 11.0
2 | #13030.00 29.0 AV 68.2 -39.2 3.71V 95 18.0 11.0
3 | 19545.00 43.6 PK 74.0 -30.4 219V 92 49.8 -6.2
4 | 19545.00 31.0 AV 54.0 -23.0 219V 92 37.2 -6.2
5 | #26060.00 45,5 PK 88.2 -42.7 1.93V 160 46.5 -1.0
6 | #26060.00 34.9 AV 68.2 -33.3 1.93V 160 35.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.3 PK 88.2 -46.9 1.47H 355 30.2 11.1
2 | #13070.00 29.7 AV 68.2 -38.5 1.47H 355 18.6 11.1
3 | 19605.00 45.6 PK 74.0 -28.4 1.66 H 2 51.8 -6.2
4 | 19605.00 34.1 AV 54.0 -19.9 1.66 H 2 40.3 -6.2
5 | #26140.00 50.2 PK 88.2 -38.0 2.10H 74 51.2 -1.0
6 | #26140.00 38.3AV 68.2 -29.9 2.10H 74 39.3 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.1 PK 88.2 -48.1 3.76 V 93 29.0 11.1
2 | #13070.00 28.5 AV 68.2 -39.7 3.76 V 93 17.4 11.1
3 | 19605.00 43.5 PK 74.0 -30.5 222V 109 49.7 -6.2
4 | 19605.00 30.9 AV 54.0 -23.1 222V 109 37.1 -6.2
5 | #26140.00 45.3 PK 88.2 -42.9 1.83V 181 46.3 -1.0
6 | #26140.00 34.8 AV 68.2 -33.4 1.83V 181 35.8 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 41.8 PK 74.0 -32.2 1.46 H 350 29.5 12.3
2 | 13390.00 30.2 AV 54.0 -23.8 1.46 H 350 17.9 12.3
3 | 20085.00 45.4 PK 74.0 -28.6 1.62 H 11 51.1 -5.7
4 | 20085.00 34.0 AV 54.0 -20.0 1.62 H 11 39.7 -5.7
5 | #26780.00 49.6 PK 88.2 -38.6 2.04H 88 50.2 -0.6
6 | #26780.00 38.0 AV 68.2 -30.2 2.04H 88 38.6 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.5 PK 74.0 -33.5 3.73V 89 28.2 12.3
2 | 13390.00 28.8 AV 54.0 -25.2 3.73V 89 16.5 12.3
3 | 20085.00 43.6 PK 74.0 -30.4 2.24V 95 49.3 -5.7
4 | 20085.00 30.8 AV 54.0 -23.2 2,24V 95 36.5 -5.7
5 | #26780.00 45.8 PK 88.2 -42.4 1.95V 152 46.4 -0.6
6 | #26780.00 35.0 AV 68.2 -33.2 1.95V 152 35.6 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.1 PK 88.2 -46.1 1.42 H 353 29.0 13.1
2 | #13710.00 30.3 AV 68.2 -37.9 1.42H 353 17.2 13.1
3 | 20565.00 45.9 PK 74.0 -28.1 1.57H 2 51.0 -5.1
4 | 20565.00 34.4 AV 54.0 -19.6 1.57H 2 39.5 -5.1
5 | #27420.00 49.4 PK 88.2 -38.8 2.00H 79 50.9 -1.5
6 | #27420.00 37.7 AV 68.2 -30.5 2.00H 79 39.2 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.6 PK 88.2 -47.6 3.70V 102 27.5 13.1
2 | #13710.00 29.0 AV 68.2 -39.2 3.70V 102 15.9 13.1
3 | 20565.00 44.2 PK 74.0 -29.8 2.25V 93 49.3 -5.1
4 | 20565.00 31.2 AV 54.0 -22.8 225V 93 36.3 -5.1
5 | #27420.00 45,5 PK 88.2 -42.7 1.89V 151 47.0 -1.5
6 | #27420.00 34.8 AV 68.2 -33.4 1.89V 151 36.3 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 185 : 6875 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13750.00 43.2 PK 88.2 -45.0 1.59 H 357 29.9 13.3
2 | #13750.00 32.2 AV 68.2 -36.0 1.59 H 357 18.9 13.3
3 | 20625.00 43.7 PK 74.0 -30.3 1.55H 7 48.6 -4.9
4 | 20625.00 33.0AV 54.0 -21.0 1.55H 7 37.9 -4.9
5 | #27500.00 50.4 PK 88.2 -37.8 2.08H 79 51.8 -1.4
6 | #27500.00 38.5 AV 68.2 -29.7 2.08H 79 39.9 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13750.00 47.4 PK 88.2 -40.8 3.73V 113 34.1 13.3
2 | #13750.00 38.9 AV 68.2 -29.3 3.73V 113 25.6 13.3
3 | 20625.00 44.4 PK 74.0 -29.6 2.23V 114 49.3 -4.9
4 | 20625.00 33.7AV 54.0 -20.3 223V 114 38.6 -4.9
5 | #27500.00 45,1 PK 88.2 -43.1 1.96 V 152 46.5 -1.4
6 | #27500.00 34.7 AV 68.2 -335 1.96 V 152 36.1 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 209 : 6995 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13990.00 43.3 PK 88.2 -44.9 1.53H 347 29.9 13.4
2 | #13990.00 32.1AV 68.2 -36.1 1.53H 347 18.7 13.4
3 | 20985.00 44.3 PK 74.0 -29.7 1.59 H 7 48.8 -4.5
4 | 20985.00 33.4 AV 54.0 -20.6 1.59 H 7 37.9 -4.5
5 | #27980.00 49.2 PK 88.2 -39.0 2.05H 56 50.8 -1.6
6 | #27980.00 37.7 AV 68.2 -30.5 2.05H 56 39.3 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13990.00 47.1 PK 88.2 -41.1 3.69 V 102 33.7 13.4
2 | #13990.00 38.5 AV 68.2 -29.7 3.69 V 102 25.1 13.4
3 | 20985.00 44.5 PK 74.0 -29.5 2.25V 105 49.0 -4.5
4 | 20985.00 33.6 AV 54.0 -20.4 225V 105 38.1 -4.5
5 | #27980.00 45.3 PK 88.2 -42.9 1.88V 180 46.9 -1.6
6 | #27980.00 34.7 AV 68.2 -335 1.88V 180 36.3 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 229 : 7095 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14190.00 41.6 PK 88.2 -46.6 1.42 H 353 27.2 14.4
2 | #14190.00 30.0 AV 68.2 -38.2 1.42H 353 15.6 14.4
3 | 21285.00 45.8 PK 74.0 -28.2 1.52 H 17 50.0 -4.2
4 | 21285.00 34.3 AV 54.0 -19.7 1.52 H 17 38.5 -4.2
5 | #28380.00 49.1 PK 88.2 -39.1 1.97H 89 50.8 -1.7
6 | #28380.00 37.3AV 68.2 -30.9 1.97H 89 39.0 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14190.00 47.3 PK 88.2 -40.9 3.74V 105 32.9 14.4
2 | #14190.00 38.6 AV 68.2 -29.6 3.74V 105 24.2 14.4
3 | 21285.00 44.1 PK 74.0 -29.9 221V 98 48.3 -4.2
4 | 21285.00 33.3AV 54.0 -20.7 221V 98 37.5 -4.2
5 | #28380.00 44.9 PK 88.2 -43.3 1.89V 168 46.6 -1.7
6 | #28380.00 34.5 AV 68.2 -33.7 1.89V 168 36.2 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11a 6G Channel CH 233 : 7115 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14230.00 43.0 PK 88.2 -45.2 1.51H 334 28.6 14.4
2 | #14230.00 31.9AV 68.2 -36.3 1.51H 334 17.5 14.4
3 | 21345.00 43.6 PK 74.0 -30.4 1.54 H 8 47.8 -4.2
4 | 21345.00 33.0AV 54.0 -21.0 1.54 H 8 37.2 -4.2
5 | #28460.00 49.7 PK 88.2 -38.5 2.01H 96 51.6 -1.9
6 | #28460.00 38.3AV 68.2 -29.9 2.01H 96 40.2 -1.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14230.00 47.3 PK 88.2 -40.9 3.67V 111 32.9 14.4
2 | #14230.00 38.9 AV 68.2 -29.3 3.67V 111 24.5 14.4
3 | 21345.00 44.5 PK 74.0 -29.5 2.30V 95 48.7 -4.2
4 | 21345.00 33.5AV 54.0 -20.5 2.30V 95 37.7 -4.2
5 | #28460.00 45,5 PK 88.2 -42.7 1.89V 149 47.4 -1.9
6 | #28460.00 34.9 AV 68.2 -33.3 1.89V 149 36.8 -1.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 2 : 5935 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.8 PK 74.0 -32.2 1.46 H 344 30.4 11.4
2 | 11870.00 30.0 AV 54.0 -24.0 1.46 H 344 18.6 11.4
3 | 17805.00 45.9 PK 74.0 -28.1 1.55H 7 25.4 20.5
4 | 17805.00 34.2 AV 54.0 -19.8 1.55H 7 13.7 20.5
5 | 23740.00 48.8 PK 74.0 -25.2 2.02H 59 52.1 -3.3
6 | 23740.00 37.3AV 54.0 -16.7 2.02H 59 40.6 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11870.00 41.7 PK 74.0 -32.3 3.79V 113 30.3 11.4
2 | 11870.00 29.7 AV 54.0 -24.3 3.79V 113 18.3 11.4
3 | 17805.00 44.1 PK 74.0 -29.9 217V 109 23.6 20.5
4 | 17805.00 31.0 AV 54.0 -23.0 217V 109 10.5 20.5
5 | 23740.00 46.1 PK 74.0 -27.9 1.94V 156 49.4 -3.3
6 | 23740.00 35.4 AV 54.0 -18.6 1.94V 156 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE20) Channel CH 1 : 5955 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 41.8 PK 74.0 -32.2 1.46 H 344 30.3 11.5
2 | 11910.00 30.0 AV 54.0 -24.0 1.46 H 344 18.5 11.5
3 | 17865.00 45.9 PK 74.0 -28.1 1.55H 7 24.3 21.6
4 | 17865.00 34.2 AV 54.0 -19.8 1.55H 7 12.6 21.6
5 | 23820.00 48.8 PK 74.0 -25.2 2.02H 59 52.1 -3.3
6 | 23820.00 37.3AV 54.0 -16.7 2.02H 59 40.6 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11910.00 41.7 PK 74.0 -32.3 3.79V 113 30.2 11.5
2 | 11910.00 29.7 AV 54.0 -24.3 3.79V 113 18.2 11.5
3 | 17865.00 44.1 PK 74.0 -29.9 217V 109 225 21.6
4 | 17865.00 31.0 AV 54.0 -23.0 217V 109 9.4 21.6
5 | 23820.00 46.1 PK 74.0 -27.9 1.94V 156 49.4 -3.3
6 | 23820.00 35.4 AV 54.0 -18.6 1.94V 156 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE20) Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.6 PK 74.0 -32.4 1.70H 213 31.0 10.6
2 | 12350.00 29.6 AV 54.0 -24.4 1.70H 213 19.0 10.6
3 | 18525.00 45.6 PK 74.0 -28.4 2.18H 167 52.2 -6.6
4 | 18525.00 34.5 AV 54.0 -19.5 2.18H 167 41.1 -6.6
5 | #24700.00 49.3 PK 88.2 -38.9 1.99H 80 51.4 2.1
6 | #24700.00 38.1AV 68.2 -30.1 1.99 H 80 40.2 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.2 PK 74.0 -32.8 3.78V 79 30.6 10.6
2 | 12350.00 29.3 AV 54.0 -24.7 3.78V 79 18.7 10.6
3 | 18525.00 43.7 PK 74.0 -30.3 2.24V 106 50.3 -6.6
4 | 18525.00 30.7 AV 54.0 -23.3 2,24V 106 37.3 -6.6
5 | #24700.00 45,9 PK 88.2 -42.3 1.92V 156 48.0 2.1
6 | #24700.00 35.0 AV 68.2 -33.2 1.92V 156 37.1 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 93 : 6415 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 42.1 PK 88.2 -46.1 1.57H 327 313 10.8
2 | #12830.00 29.8 AV 68.2 -38.4 1.57H 327 19.0 10.8
3 | 19245.00 45.6 PK 74.0 -28.4 1.61H 8 52.2 -6.6
4 | 19245.00 34.4 AV 54.0 -19.6 1.61H 8 41.0 -6.6
5 | #25660.00 49.1 PK 88.2 -39.1 2.09H 57 50.4 -1.3
6 | #25660.00 37.8 AV 68.2 -30.4 2.09H 57 39.1 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.5 PK 88.2 -47.7 3.82V 86 29.7 10.8
2 | #12830.00 28.8 AV 68.2 -39.4 3.82V 86 18.0 10.8
3 | 19245.00 44.3 PK 74.0 -29.7 217V 115 50.9 -6.6
4 | 19245.00 32.0AV 54.0 -22.0 217V 115 38.6 -6.6
5 | #25660.00 46.1 PK 88.2 -42.1 1.95V 147 47.4 -1.3
6 | #25660.00 35.2 AV 68.2 -33.0 1.95V 147 36.5 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 97 : 6435 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12870.00 41.3 PK 88.2 -46.9 1.53H 352 30.6 10.7
2 | #12870.00 29.1 AV 68.2 -39.1 1.53H 352 18.4 10.7
3 | 19305.00 45.0 PK 74.0 -29.0 1.58 H 14 51.5 -6.5
4 | 19305.00 33.4 AV 54.0 -20.6 1.58 H 14 39.9 -6.5
5 | #25740.00 49.2 PK 88.2 -39.0 2.01H 93 50.5 -1.3
6 | #25740.00 37.9 AV 68.2 -30.3 2.01H 93 39.2 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12870.00 41.6 PK 88.2 -46.6 3.73V 91 30.9 10.7
2 | #12870.00 29.8 AV 68.2 -38.4 3.73V 91 19.1 10.7
3 | 19305.00 44.0 PK 74.0 -30.0 220V 127 50.5 -6.5
4 | 19305.00 317 AV 54.0 -22.3 220V 127 38.2 -6.5
5 | #25740.00 45.4 PK 88.2 -42.8 1.87V 169 46.7 -1.3
6 | #25740.00 34.7 AV 68.2 -335 1.87V 169 36.0 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 105 : 6475 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12950.00 41.0 PK 88.2 -47.2 1.53H 347 30.3 10.7
2 | #12950.00 29.3 AV 68.2 -38.9 1.53H 347 18.6 10.7
3 | 19425.00 45.8 PK 74.0 -28.2 1.62 H 5 52.0 -6.2
4 | 19425.00 33.8 AV 54.0 -20.2 1.62 H 5 40.0 -6.2
5 | #25900.00 48.6 PK 88.2 -39.6 2.10H 52 49.8 -1.2
6 | #25900.00 37.4 AV 68.2 -30.8 2.10H 52 38.6 -1.2
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12950.00 40.9 PK 88.2 -47.3 3.70V 96 30.2 10.7
2 | #12950.00 28.8 AV 68.2 -39.4 3.70V 96 18.1 10.7
3 | 19425.00 44.4 PK 74.0 -29.6 2.28V 102 50.6 -6.2
4 | 19425.00 31.6 AV 54.0 -22.4 2.28V 102 37.8 -6.2
5 | #25900.00 45.4 PK 88.2 -42.8 2.00V 142 46.6 -1.2
6 | #25900.00 34.8 AV 68.2 -33.4 2.00V 142 36.0 -1.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 113 : 6515 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13030.00 41.8 PK 88.2 -46.4 1.57H 330 30.8 11.0
2 | #13030.00 29.8 AV 68.2 -38.4 1.57H 330 18.8 11.0
3 | 19545.00 46.3 PK 74.0 -27.7 1.65H 15 52.5 -6.2
4 | 19545.00 34.7 AV 54.0 -19.3 1.65H 15 40.9 -6.2
5 | #26060.00 49.8 PK 88.2 -38.4 1.99H 88 50.8 -1.0
6 | #26060.00 37.8 AV 68.2 -30.4 1.99 H 88 38.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13030.00 41.1 PK 88.2 -47.1 3.76 V 92 30.1 11.0
2 | #13030.00 29.1 AV 68.2 -39.1 3.76 V 92 18.1 11.0
3 | 19545.00 43.5 PK 74.0 -30.5 217V 95 49.7 -6.2
4 | 19545.00 31L.1AV 54.0 -22.9 217V 95 37.3 -6.2
5 | #26060.00 46.2 PK 88.2 -42.0 1.89V 147 47.2 -1.0
6 | #26060.00 35.4 AV 68.2 -32.8 1.89V 147 36.4 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.2 PK 88.2 -47.0 1.47H 356 30.1 11.1
2 | #13070.00 29.4 AV 68.2 -38.8 1.47H 356 18.3 11.1
3 | 19605.00 45,1 PK 74.0 -28.9 1.70H 13 51.3 -6.2
4 | 19605.00 33.7 AV 54.0 -20.3 1.70H 13 39.9 -6.2
5 | #26140.00 49.6 PK 88.2 -38.6 2.15H 53 50.6 -1.0
6 | #26140.00 38.0 AV 68.2 -30.2 2.15H 53 39.0 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.5 PK 88.2 -47.7 3.76 V 83 29.4 11.1
2 | #13070.00 28.9 AV 68.2 -39.3 3.76 V 83 17.8 11.1
3 | 19605.00 43.2 PK 74.0 -30.8 222V 116 49.4 -6.2
4 | 19605.00 30.8 AV 54.0 -23.2 222V 116 37.0 -6.2
5 | #26140.00 46.5 PK 88.2 -41.7 1.93V 134 47.5 -1.0
6 | #26140.00 35.4 AV 68.2 -32.8 1.93V 134 36.4 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 41.6 PK 74.0 -32.4 1.52 H 356 29.3 12.3
2 | 13390.00 29.7 AV 54.0 -24.3 1.52 H 356 17.4 12.3
3 | 20085.00 45.4 PK 74.0 -28.6 1.64 H 8 51.1 -5.7
4 | 20085.00 33.8 AV 54.0 -20.2 1.64 H 8 39.5 -5.7
5 | #26780.00 49.9 PK 88.2 -38.3 1.99H 104 50.5 -0.6
6 | #26780.00 38.3AV 68.2 -29.9 1.99 H 104 38.9 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.2 PK 74.0 -33.8 3.75V 106 27.9 12.3
2 | 13390.00 28.4 AV 54.0 -25.6 3.75V 106 16.1 12.3
3 | 20085.00 43.3 PK 74.0 -30.7 218V 90 49.0 -5.7
4 | 20085.00 30.3 AV 54.0 -23.7 218V 90 36.0 -5.7
5 | #26780.00 45.8 PK 88.2 -42.4 1.94V 136 46.4 -0.6
6 | #26780.00 35.1AV 68.2 -33.1 1.94V 136 35.7 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 41,5 PK 88.2 -46.7 1.44 H 342 28.4 13.1
2 | #13710.00 29.9 AV 68.2 -38.3 1.44H 342 16.8 13.1
3 | 20565.00 46.4 PK 74.0 -27.6 1.57H 6 51.5 -5.1
4 | 20565.00 34.6 AV 54.0 -19.4 1.57H 6 39.7 -5.1
5 | #27420.00 49.8 PK 88.2 -38.4 2.02H 103 51.3 -1.5
6 | #27420.00 37.6 AV 68.2 -30.6 2.02H 103 39.1 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.4 PK 88.2 -47.8 3.68V 87 27.3 13.1
2 | #13710.00 28.7 AV 68.2 -39.5 3.68V 87 15.6 13.1
3 | 20565.00 44.7 PK 74.0 -29.3 220V 107 49.8 -5.1
4 | 20565.00 31.5AV 54.0 -22.5 220V 107 36.6 -5.1
5 | #27420.00 46.2 PK 88.2 -42.0 1.91V 150 47.7 -1.5
6 | #27420.00 35.5 AV 68.2 -32.7 1.91V 150 37.0 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 185 : 6875 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13750.00 43.4 PK 88.2 -44.8 1.58 H 357 30.1 13.3
2 | #13750.00 32.3AV 68.2 -35.9 1.58 H 357 19.0 13.3
3 | 20625.00 43,5 PK 74.0 -30.5 1.59 H 6 48.4 -4.9
4 | 20625.00 32.5AV 54.0 215 1.59 H 6 37.4 -4.9
5 | #27500.00 50.2 PK 88.2 -38.0 2.19H 40 51.6 -1.4
6 | #27500.00 38.4 AV 68.2 -29.8 2.19H 40 39.8 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13750.00 47.5 PK 88.2 -40.7 3.74V 111 34.2 13.3
2 | #13750.00 39.1AV 68.2 -29.1 3.74V 111 25.8 13.3
3 | 20625.00 44.1 PK 74.0 -29.9 2.26V 127 49.0 -4.9
4 | 20625.00 33.7 AV 54.0 -20.3 2,26V 127 38.6 -4.9
5 | #27500.00 46.9 PK 88.2 -41.3 1.88V 140 48.3 -1.4
6 | #27500.00 35.8 AV 68.2 -32.4 1.88V 140 37.2 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 209 : 6995 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13990.00 41.2 PK 88.2 -47.0 1.55H 343 27.8 13.4
2 | #13990.00 29.3 AV 68.2 -38.9 1.55H 343 15.9 13.4
3 | 20985.00 43.9 PK 74.0 -30.1 1.63H 12 48.4 -4.5
4 | 20985.00 30.6 AV 54.0 -23.4 1.63H 12 35.1 -4.5
5 | #27980.00 49.2 PK 88.2 -39.0 2.03H 89 50.8 -1.6
6 | #27980.00 37.1AV 68.2 -31.1 2.03H 89 38.7 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13990.00 47.6 PK 88.2 -40.6 3.74V 98 34.2 13.4
2 | #13990.00 39.2 AV 68.2 -29.0 3.74V 98 25.8 13.4
3 | 20985.00 43.6 PK 74.0 -30.4 2.23V 112 48.1 -4.5
4 | 20985.00 33.2 AV 54.0 -20.8 223V 112 37.7 -4.5
5 | #27980.00 47.2 PK 88.2 -41.0 1.83V 130 48.8 -1.6
6 | #27980.00 35.9 AV 68.2 -32.3 1.83V 130 37.5 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 229 : 7095 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14190.00 40.7 PK 88.2 -47.5 1.52 H 358 26.3 14.4
2 | #14190.00 29.1 AV 68.2 -39.1 1.52 H 358 14.7 14.4
3 | 21285.00 43.7 PK 74.0 -30.3 1.64 H 2 47.9 -4.2
4 | 21285.00 30.1 AV 54.0 -23.9 1.64 H 2 34.3 -4.2
5 | #28380.00 49.6 PK 88.2 -38.6 2.02H 99 51.3 -1.7
6 | #28380.00 37.4 AV 68.2 -30.8 2.02H 99 39.1 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14190.00 47.5 PK 88.2 -40.7 3.74V 89 33.1 14.4
2 | #14190.00 39.2 AV 68.2 -29.0 3.74V 89 24.8 14.4
3 | 21285.00 43.1 PK 74.0 -30.9 2.24V 105 47.3 -4.2
4 | 21285.00 32.9AV 54.0 -21.1 2,24V 105 37.1 -4.2
5 | #28380.00 46.9 PK 88.2 -41.3 1.88V 122 48.6 -1.7
6 | #28380.00 35.7 AV 68.2 -32.5 1.88V 122 37.4 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 233 : 7115 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14230.00 43.0 PK 88.2 -45.2 1.46 H 349 28.6 14.4
2 | #14230.00 31.9AV 68.2 -36.3 1.46 H 349 17.5 14.4
3 | 21345.00 43.0 PK 74.0 -31.0 1.56 H 12 47.2 -4.2
4 | 21345.00 32.7AV 54.0 -21.3 1.56 H 12 36.9 -4.2
5 | #28460.00 50.1 PK 88.2 -38.1 1.97H 95 52.0 -1.9
6 | #28460.00 38.4 AV 68.2 -29.8 1.97H 95 40.3 -1.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14230.00 47.3 PK 88.2 -40.9 3.62V 107 32.9 14.4
2 | #14230.00 39.0 AV 68.2 -29.2 3.62V 107 24.6 14.4
3 | 21345.00 44.2 PK 74.0 -29.8 2.25V 91 48.4 -4.2
4 | 21345.00 33.3AV 54.0 -20.7 225V 91 37.5 -4.2
5 | #28460.00 46.8 PK 88.2 -41.4 1.96 V 146 48.7 -1.9
6 | #28460.00 35.7 AV 68.2 -32.5 1.96 V 146 37.6 -1.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 3 : 5965 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 41,5 PK 74.0 -32.5 1.46 H 336 30.0 11.5
2 | 11930.00 30.1 AV 54.0 -23.9 1.46 H 336 18.6 11.5
3 | 17895.00 45.9 PK 74.0 -28.1 1.54 H 13 23.8 22.1
4 | 17895.00 34.3 AV 54.0 -19.7 1.54 H 13 12.2 22.1
5 | 23860.00 50.0 PK 74.0 -24.0 2.14H 43 53.3 -3.3
6 | 23860.00 38.1AV 54.0 -15.9 2.14H 43 41.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 40.9 PK 74.0 -33.1 3.69 V 96 29.4 11.5
2 | 11930.00 28.9 AV 54.0 -25.1 3.69 V 96 17.4 11.5
3 | 17895.00 44.6 PK 74.0 -29.4 220V 122 225 22.1
4 | 17895.00 31.6 AV 54.0 -22.4 220V 122 9.5 22.1
5 | 23860.00 46.9 PK 74.0 -27.1 1.88V 130 50.2 -3.3
6 | 23860.00 35.4 AV 54.0 -18.6 1.88V 130 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE40) Channel CH 43 : 6165 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 41.6 PK 74.0 -32.4 1.43H 328 30.9 10.7
2 | 12330.00 29.8 AV 54.0 -24.2 1.43H 328 19.1 10.7
3 | 18495.00 46.3 PK 74.0 -27.7 1.59 H 7 52.9 -6.6
4 | 18495.00 34.5 AV 54.0 -19.5 1.59 H 7 41.1 -6.6
5 | #24660.00 50.2 PK 88.2 -38.0 2.06 H 94 52.3 2.1
6 | #24660.00 37.8 AV 68.2 -30.4 2.06 H 94 39.9 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.0 PK 74.0 -34.0 3.68V 99 29.3 10.7
2 | 12330.00 28.4 AV 54.0 -25.6 3.68V 99 17.7 10.7
3 | 18495.00 44.7 PK 74.0 -29.3 220V 123 51.3 -6.6
4 | 18495.00 317 AV 54.0 -22.3 220V 123 38.3 -6.6
5 | #24660.00 46.9 PK 88.2 -41.3 1.99V 139 49.0 2.1
6 | #24660.00 36.0 AV 68.2 -32.2 1.99V 139 38.1 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 91 : 6405 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.1 PK 88.2 -46.1 1.46 H 328 313 10.8
2 | #12810.00 30.4 AV 68.2 -37.8 1.46 H 328 19.6 10.8
3 | 19215.00 46.7 PK 74.0 -27.3 1.56 H 11 53.2 -6.5
4 | 19215.00 34.7 AV 54.0 -19.3 1.56 H 11 41.2 -6.5
5 | #25620.00 49.6 PK 88.2 -38.6 2.09H 34 50.9 -1.3
6 | #25620.00 37.7 AV 68.2 -30.5 2.09H 34 39.0 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.0 PK 88.2 -47.2 3.72V 95 30.2 10.8
2 | #12810.00 29.0 AV 68.2 -39.2 3.72V 95 18.2 10.8
3 | 19215.00 44.5 PK 74.0 -29.5 222V 106 51.0 -6.5
4 | 19215.00 314 AV 54.0 -22.6 222V 106 37.9 -6.5
5 | #25620.00 47.2 PK 88.2 -41.0 1.85V 136 48.5 -1.3
6 | #25620.00 35.8 AV 68.2 -32.4 1.85V 136 37.1 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 99 : 6445 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12890.00 40.8 PK 88.2 -47.4 1.46 H 331 30.1 10.7
2 | #12890.00 29.5 AV 68.2 -38.7 1.46 H 331 18.8 10.7
3 | 19335.00 46.3 PK 74.0 -27.7 1.53H 3 52.8 -6.5
4 | 19335.00 34.7 AV 54.0 -19.3 1.53H 3 41.2 -6.5
5 | #25780.00 50.3 PK 88.2 -37.9 2.04H 104 51.5 -1.2
6 | #25780.00 37.9 AV 68.2 -30.3 2.04H 104 39.1 -1.2
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12890.00 40.5 PK 88.2 -47.7 3.64V 89 29.8 10.7
2 | #12890.00 29.1 AV 68.2 -39.1 3.64V 89 18.4 10.7
3 | 19335.00 45.1 PK 74.0 -28.9 220V 109 51.6 -6.5
4 | 19335.00 317 AV 54.0 -22.3 220V 109 38.2 -6.5
5 | #25780.00 47.9 PK 88.2 -40.3 1.90 V 133 49.1 -1.2
6 | #25780.00 36.3 AV 68.2 -31.9 1.90 V 133 37.5 -1.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 107 : 6485 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12970.00 40.2 PK 88.2 -48.0 1.47H 344 29.4 10.8
2 | #12970.00 29.1 AV 68.2 -39.1 1.47H 344 18.3 10.8
3 | 19455.00 45.8 PK 74.0 -28.2 1.57H 11 52.0 -6.2
4 | 19455.00 34.5 AV 54.0 -19.5 1.57H 11 40.7 -6.2
5 | #25940.00 49.3 PK 88.2 -38.9 2.05H 32 50.4 -1.1
6 | #25940.00 37.3AV 68.2 -30.9 2.05H 32 38.4 -1.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12970.00 40.8 PK 88.2 -47.4 3.74V 94 30.0 10.8
2 | #12970.00 29.1 AV 68.2 -39.1 3.74V 94 18.3 10.8
3 | 19455.00 44.4 PK 74.0 -29.6 218V 96 50.6 -6.2
4 | 19455.00 31.2 AV 54.0 -22.8 218V 96 37.4 -6.2
5 | #25940.00 47.0 PK 88.2 -41.2 1.93V 125 48.1 -1.1
6 | #25940.00 35.4 AV 68.2 -32.8 1.93V 125 36.5 -1.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 115 : 6525 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13050.00 40.9 PK 88.2 -47.3 1.47H 333 29.8 11.1
2 | #13050.00 29.4 AV 68.2 -38.8 1.47H 333 18.3 11.1
3 | 19575.00 45.9 PK 74.0 -28.1 1.58 H 13 52.2 -6.3
4 | 19575.00 34.3 AV 54.0 -19.7 1.58 H 13 40.6 -6.3
5 | #26100.00 49.7 PK 88.2 -38.5 2.05H 115 50.7 -1.0
6 | #26100.00 37.6 AV 68.2 -30.6 2.05H 115 38.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13050.00 40.5 PK 88.2 -47.7 3.66 V 71 29.4 11.1
2 | #13050.00 28.6 AV 68.2 -39.6 3.66 V 71 17.5 11.1
3 | 19575.00 44.6 PK 74.0 -29.4 218V 123 50.9 -6.3
4 | 19575.00 317 AV 54.0 -22.3 218V 123 38.0 -6.3
5 | #26100.00 46.9 PK 88.2 -41.3 1.82V 148 47.9 -1.0
6 | #26100.00 35.3AV 68.2 -32.9 1.82V 148 36.3 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 123 : 6565 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.2 PK 88.2 -48.0 1.41H 321 28.8 11.4
2 | #13130.00 29.0 AV 68.2 -39.2 1.41H 321 17.6 11.4
3 | 19695.00 46.4 PK 74.0 -27.6 1.59 H 8 52.6 -6.2
4 | 19695.00 34.6 AV 54.0 -19.4 1.59 H 8 40.8 -6.2
5 | #26260.00 49.7 PK 88.2 -38.5 2.01H 41 50.7 -1.0
6 | #26260.00 37.7 AV 68.2 -30.5 2.01H 41 38.7 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 39.9 PK 88.2 -48.3 3.70V 90 28.5 11.4
2 | #13130.00 28.3 AV 68.2 -39.9 3.70V 90 16.9 11.4
3 | 19695.00 44.5 PK 74.0 -29.5 221V 110 50.7 -6.2
4 | 19695.00 31.3AV 54.0 -22.7 221V 110 37.5 -6.2
5 | #26260.00 47.4 PK 88.2 -40.8 1.89V 122 48.4 -1.0
6 | #26260.00 36.0 AV 68.2 -32.2 1.89V 122 37.0 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.5 PK 88.2 -47.7 1.42 H 343 27.9 12.6
2 | #13450.00 29.1 AV 68.2 -39.1 1.42H 343 16.5 12.6
3 | 20175.00 46.1 PK 74.0 -27.9 1.54 H 20 51.5 -5.4
4 | 20175.00 34.8 AV 54.0 -19.2 1.54 H 20 40.2 -5.4
5 | #26900.00 49.7 PK 88.2 -38.5 2.07H 35 50.7 -1.0
6 | #26900.00 37.7 AV 68.2 -30.5 2.07H 35 38.7 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.8 PK 88.2 -47.4 3.63V 94 28.2 12.6
2 | #13450.00 29.0 AV 68.2 -39.2 3.63V 94 16.4 12.6
3 | 20175.00 44.5 PK 74.0 -29.5 219V 120 49.9 -5.4
4 | 20175.00 31.2 AV 54.0 -22.8 219V 120 36.6 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.80V 138 48.1 -1.0
6 | #26900.00 35.3AV 68.2 -32.9 1.80V 138 36.3 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 179 : 6845 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.7 PK 88.2 -47.5 1.46 H 332 27.5 13.2
2 | #13690.00 29.1 AV 68.2 -39.1 1.46 H 332 15.9 13.2
3 | 20535.00 46.6 PK 74.0 -27.4 1.58 H 3 51.8 -5.2
4 | 20535.00 35.0 AV 54.0 -19.0 1.58 H 3 40.2 -5.2
5 | #27380.00 49.2 PK 88.2 -39.0 2.10H 127 50.6 -1.4
6 | #27380.00 37.1AV 68.2 -31.1 2.10H 127 38.5 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.6 PK 88.2 -47.6 3.70V 85 27.4 13.2
2 | #13690.00 28.8 AV 68.2 -39.4 3.70V 85 15.6 13.2
3 | 20535.00 45.4 PK 74.0 -28.6 217V 116 50.6 -5.2
4 | 20535.00 32.0AV 54.0 -22.0 217V 116 37.2 -5.2
5 | #27380.00 47.4 PK 88.2 -40.8 1.85V 143 48.8 -1.4
6 | #27380.00 35.6 AV 68.2 -32.6 1.85V 143 37.0 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 187 : 6885 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13770.00 41.1 PK 88.2 -47.1 1.40 H 317 27.8 13.3
2 | #13770.00 29.5 AV 68.2 -38.7 1.40 H 317 16.2 13.3
3 | 20655.00 46.9 PK 74.0 -27.1 1.55H 2 51.8 -4.9
4 | 20655.00 35.1 AV 54.0 -18.9 1.55H 2 40.0 -4.9
5 | #27540.00 49.3 PK 88.2 -38.9 1.98 H 48 50.8 -1.5
6 | #27540.00 37.3AV 68.2 -30.9 1.98 H 48 38.8 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13770.00 40.0 PK 88.2 -48.2 3.73V 80 26.7 13.3
2 | #13770.00 28.3 AV 68.2 -39.9 3.73V 80 15.0 13.3
3 | 20655.00 44.4 PK 74.0 -29.6 2.24V 91 49.3 -4.9
4 | 20655.00 31.2 AV 54.0 -22.8 2,24V 91 36.1 -4.9
5 | #27540.00 47.1 PK 88.2 -41.1 1.80V 133 48.6 -1.5
6 | #27540.00 35.5 AV 68.2 -32.7 1.80V 133 37.0 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.

Report No.: RF201119E01-6

Page No. 181 /1508

Report Format Version:6.1.1




RF Mode TX 802.11ax (HE40) Channel CH 211 : 7005 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14010.00 40.9 PK 88.2 -47.3 1.44 H 332 27.4 13.5
2 | #14010.00 29.1 AV 68.2 -39.1 1.44H 332 15.6 135
3 | 21015.00 46.0 PK 74.0 -28.0 1.58 H 14 50.5 -4.5
4 | 21015.00 34.5 AV 54.0 -19.5 1.58 H 14 39.0 -4.5
5 | #28020.00 49.8 PK 88.2 -38.4 1.98 H 50 51.5 -1.7
6 | #28020.00 37.6 AV 68.2 -30.6 1.98 H 50 39.3 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14010.00 40.9 PK 88.2 -47.3 3.66 V 94 27.4 13.5
2 | #14010.00 29.1 AV 68.2 -39.1 3.66 V 94 15.6 13.5
3 | 21015.00 44.8 PK 74.0 -29.2 2.23V 121 49.3 -4.5
4 | 21015.00 31.9AV 54.0 -22.1 223V 121 36.4 -4.5
5 | #28020.00 47.2 PK 88.2 -41.0 1.75V 133 48.9 -1.7
6 | #28020.00 35.4 AV 68.2 -32.8 1.75V 133 37.1 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 227 : 7085 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14170.00 40.5 PK 88.2 -47.7 1.40 H 320 26.2 14.3
2 | #14170.00 28.6 AV 68.2 -39.6 1.40 H 320 14.3 14.3
3 | 21255.00 46.0 PK 74.0 -28.0 1.61H 15 50.3 -4.3
4 | 21255.00 34.7 AV 54.0 -19.3 1.61H 15 39.0 -4.3
5 | #28340.00 48.8 PK 88.2 -39.4 2.05H 121 50.4 -1.6
6 | #28340.00 36.8 AV 68.2 -31.4 2.05H 121 38.4 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14170.00 40.6 PK 88.2 -47.6 3.64V 88 26.3 14.3
2 | #14170.00 29.0 AV 68.2 -39.2 3.64V 88 14.7 14.3
3 | 21255.00 44.6 PK 74.0 -29.4 2.24V 94 48.9 -4.3
4 | 21255.00 31.5AV 54.0 -22.5 2,24V 94 35.8 -4.3
5 | #28340.00 47.5 PK 88.2 -40.7 1.89V 130 49.1 -1.6
6 | #28340.00 35.8 AV 68.2 -32.4 1.89V 130 37.4 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.

Report No.: RF201119E01-6

Page No. 183 /1508

Report Format Version:6.1.1




RF Mode TX 802.11ax (HE80) Channel CH 7 : 5985 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 40.8 PK 74.0 -33.2 1.49 H 339 29.5 11.3
2 | 11970.00 29.3 AV 54.0 -24.7 1.49H 339 18.0 11.3
3 | 17955.00 46.8 PK 74.0 -27.2 1.63H 17 23.2 23.6
4 | 17955.00 35.2 AV 54.0 -18.8 1.63H 17 11.6 23.6
5 | 23940.00 49.7 PK 74.0 -24.3 1.95H 52 52.8 -3.1
6 | 23940.00 37.5AV 54.0 -16.5 1.95H 52 40.6 -3.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 40.6 PK 74.0 -33.4 3.72V 94 29.3 11.3
2 | 11970.00 29.1 AV 54.0 -24.9 3.72V 94 17.8 11.3
3 | 17955.00 45.1 PK 74.0 -28.9 2.23V 101 21.5 23.6
4 | 17955.00 317 AV 54.0 -22.3 223V 101 8.1 23.6
5 | 23940.00 47.7 PK 74.0 -26.3 1.84V 149 50.8 -3.1
6 | 23940.00 36.0 AV 54.0 -18.0 1.84V 149 39.1 -3.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode TX 802.11ax (HE80) Channel CH 39 : 6145 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 41.3 PK 74.0 -32.7 1.44 H 328 30.4 10.9
2 | 12290.00 29.5 AV 54.0 -24.5 1.44H 328 18.6 10.9
3 | 18435.00 47.0 PK 74.0 -27.0 1.56 H 2 53.6 -6.6
4 | 18435.00 35.2 AV 54.0 -18.8 1.56 H 2 41.8 -6.6
5 | #24580.00 49.2 PK 88.2 -39.0 1.98 H 48 51.5 -2.3
6 | #24580.00 37.0 AV 68.2 -31.2 1.98 H 48 39.3 -2.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 40.6 PK 74.0 -33.4 3.70V 76 29.7 10.9
2 | 12290.00 29.0 AV 54.0 -25.0 3.70V 76 18.1 10.9
3 | 18435.00 44.9 PK 74.0 -29.1 219V 107 51.5 -6.6
4 | 18435.00 31.8 AV 54.0 -22.2 219V 107 38.4 -6.6
5 | #24580.00 47.8 PK 88.2 -40.4 1.85V 142 50.1 -2.3
6 | #24580.00 36.1 AV 68.2 -32.1 1.85V 142 38.4 -2.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 87 : 6385 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12770.00 40.2 PK 88.2 -48.0 1.51H 346 29.4 10.8
2 | #12770.00 28.9 AV 68.2 -39.3 1.51H 346 18.1 10.8
3 | 19155.00 46.5 PK 74.0 -27.5 1.61H 13 53.0 -6.5
4 | 19155.00 35.1 AV 54.0 -18.9 1.61H 13 41.6 -6.5
5 | #25540.00 48.8 PK 88.2 -39.4 2.08H 109 50.2 -1.4
6 | #25540.00 36.9 AV 68.2 -31.3 2.08H 109 38.3 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12770.00 40.7 PK 88.2 -47.5 3.72V 83 29.9 10.8
2 | #12770.00 29.0 AV 68.2 -39.2 3.72V 83 18.2 10.8
3 | 19155.00 45.1 PK 74.0 -28.9 218V 120 51.6 -6.5
4 | 19155.00 31.9AV 54.0 -22.1 218V 120 38.4 -6.5
5 | #25540.00 47.3 PK 88.2 -40.9 1.88V 148 48.7 -1.4
6 | #25540.00 35.6 AV 68.2 -32.6 1.88V 148 37.0 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 103 : 6465 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12930.00 40.9 PK 88.2 -47.3 1.46 H 328 30.2 10.7
2 | #12930.00 29.1 AV 68.2 -39.1 1.46 H 328 18.4 10.7
3 | 19395.00 46.3 PK 74.0 -27.7 1.64 H 11 52.5 -6.2
4 | 19395.00 34.6 AV 54.0 -19.4 1.64 H 11 40.8 -6.2
5 | #25860.00 48.9 PK 88.2 -39.3 1.98 H 33 50.2 -1.3
6 | #25860.00 37.1AV 68.2 -31.1 1.98 H 33 38.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12930.00 40.2 PK 88.2 -48.0 3.68V 83 29.5 10.7
2 | #12930.00 28.8 AV 68.2 -39.4 3.68V 83 18.1 10.7
3 | 19395.00 44.5 PK 74.0 -29.5 219V 109 50.7 -6.2
4 | 19395.00 31.2 AV 54.0 -22.8 219V 109 37.4 -6.2
5 | #25860.00 47.0 PK 88.2 -41.2 1.92V 124 48.3 -1.3
6 | #25860.00 35.4 AV 68.2 -32.8 1.92V 124 36.7 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 119 : 6545 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13090.00 40.3 PK 88.2 -47.9 1.52 H 329 29.0 11.3
2 | #13090.00 29.0 AV 68.2 -39.2 1.52 H 329 17.7 11.3
3 | 19635.00 46.3 PK 74.0 -27.7 1.56 H 3 52.6 -6.3
4 | 19635.00 34.9 AV 54.0 -19.1 1.56 H 3 41.2 -6.3
5 | #26180.00 49.1 PK 88.2 -39.1 2.09H 123 50.1 -1.0
6 | #26180.00 37.0 AV 68.2 -31.2 2.09H 123 38.0 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13090.00 39.8 PK 88.2 -48.4 3.70V 85 28,5 11.3
2 | #13090.00 28.3 AV 68.2 -39.9 3.70V 85 17.0 11.3
3 | 19635.00 44.2 PK 74.0 -29.8 215V 117 50.5 -6.3
4 | 19635.00 31L.1AV 54.0 -22.9 215V 117 37.4 -6.3
5 | #26180.00 46.7 PK 88.2 -41.5 1.82V 138 47.7 -1.0
6 | #26180.00 35.2 AV 68.2 -33.0 1.82V 138 36.2 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 151 : 6705 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 40.8 PK 88.2 -47.4 1.46 H 346 28.5 12.3
2 | #13410.00 29.4 AV 68.2 -38.8 1.46 H 346 17.1 12.3
3 | 20115.00 46.9 PK 74.0 -27.1 1.60 H 5 52.4 -5.5
4 | 20115.00 35.2 AV 54.0 -18.8 1.60 H 5 40.7 -5.5
5 | #26820.00 49.0 PK 88.2 -39.2 2.04H 94 49.8 -0.8
6 | #26820.00 37.3AV 68.2 -30.9 2.04H 94 38.1 -0.8
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 40.4 PK 88.2 -47.8 3.64V 99 28.1 12.3
2 | #13410.00 28.4 AV 68.2 -39.8 3.64V 99 16.1 12.3
3 | 20115.00 44.4 PK 74.0 -29.6 217V 94 49.9 -5.5
4 | 20115.00 31.3AV 54.0 -22.7 217V 94 36.8 -5.5
5 | #26820.00 47.2 PK 88.2 -41.0 1.95V 115 48.0 -0.8
6 | #26820.00 35.8 AV 68.2 -32.4 1.95V 115 36.6 -0.8
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 183 : 6865 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13730.00 40.4 PK 88.2 -47.8 1.52 H 325 27.2 13.2
2 | #13730.00 28.7 AV 68.2 -39.5 1.52 H 325 15.5 13.2
3 | 20595.00 46.0 PK 74.0 -28.0 1.64 H 8 50.9 -4.9
4 | 20595.00 34.7 AV 54.0 -19.3 1.64 H 8 39.6 -4.9
5 | #27460.00 49.1 PK 88.2 -39.1 1.95H 43 50.6 -1.5
6 | #27460.00 37.2 AV 68.2 -31.0 1.95H 43 38.7 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13730.00 40.6 PK 88.2 -47.6 3.68V 90 27.4 13.2
2 | #13730.00 28.7 AV 68.2 -39.5 3.68V 90 15.5 13.2
3 | 20595.00 44.3 PK 74.0 -29.7 2.26V 99 49.2 -4.9
4 | 20595.00 31L.1AV 54.0 -22.9 2,26V 99 36.0 -4.9
5 | #27460.00 47.7 PK 88.2 -40.5 1.94V 145 49.2 -1.5
6 | #27460.00 35.8 AV 68.2 -32.4 1.94V 145 37.3 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 199 : 6945 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13890.00 40.2 PK 88.2 -48.0 1.45H 325 26.9 13.3
2 | #13890.00 28.8 AV 68.2 -39.4 1.45H 325 15.5 13.3
3 | 20835.00 47.0 PK 74.0 -27.0 1.58 H 6 51.8 -4.8
4 | 20835.00 35.2 AV 54.0 -18.8 1.58 H 6 40.0 -4.8
5 | #27780.00 49.2 PK 88.2 -39.0 2.03H 92 50.9 -1.7
6 | #27780.00 37.7 AV 68.2 -30.5 2.03H 92 39.4 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13890.00 40.1 PK 88.2 -48.1 3.63V 75 26.8 13.3
2 | #13890.00 28.5 AV 68.2 -39.7 3.63V 75 15.2 13.3
3 | 20835.00 45.1 PK 74.0 -28.9 217V 122 49.9 -4.8
4 | 20835.00 317 AV 54.0 -22.3 217V 122 36.5 -4.8
5 | #27780.00 47.5 PK 88.2 -40.7 1.93V 100 49.2 -1.7
6 | #27780.00 36.0 AV 68.2 -32.2 1.93V 100 37.7 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.

Report No.: RF201119E01-6

Page No. 191 /1508

Report Format Version:6.1.1




RF Mode TX 802.11ax (HE80) Channel CH 215 : 7025 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14050.00 40.7 PK 88.2 -47.5 1.50 H 329 27.1 13.6
2 | #14050.00 29.0 AV 68.2 -39.2 1.50 H 329 15.4 13.6
3 | 21075.00 46.5 PK 74.0 -27.5 1.64 H 14 50.9 -4.4
4 | 21075.00 34.8 AV 54.0 -19.2 1.64 H 14 39.2 -4.4
5 | #28100.00 49.0 PK 88.2 -39.2 2.02H 79 50.7 -1.7
6 | #28100.00 37.2 AV 68.2 -31.0 2.02H 79 38.9 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14050.00 40.3 PK 88.2 -47.9 3.73V 83 26.7 13.6
2 | #14050.00 28.5 AV 68.2 -39.7 3.73V 83 14.9 13.6
3 | 21075.00 44.6 PK 74.0 -29.4 214V 114 49.0 -4.4
4 | 21075.00 317 AV 54.0 -22.3 214V 114 36.1 -4.4
5 | #28100.00 47.7 PK 88.2 -40.5 1.92V 85 49.4 -1.7
6 | #28100.00 36.0 AV 68.2 -32.2 1.92V 85 37.7 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 15 : 6025 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 40.8 PK 74.0 -33.2 1.52 H 316 29.6 11.2
2 | 12050.00 29.2 AV 54.0 -24.8 1.52 H 316 18.0 11.2
3 | 18075.00 46.1 PK 74.0 -27.9 1.61H 19 45.0 1.1
4 | 18075.00 34.4 AV 54.0 -19.6 1.61H 19 33.3 1.1
5 | #24100.00 48.7 PK 88.2 -39.5 2.08H 106 51.6 -2.9
6 | #24100.00 37.4 AV 68.2 -30.8 2.08H 106 40.3 -2.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 40.3 PK 74.0 -33.7 3.64V 102 29.1 11.2
2 | 12050.00 28.6 AV 54.0 -25.4 3.64V 102 17.4 11.2
3 | 18075.00 44.6 PK 74.0 -29.4 215V 93 43.5 1.1
4 | 18075.00 31.5AV 54.0 -22.5 215V 93 30.4 1.1
5 | #24100.00 47.8 PK 88.2 -40.4 1.85V 157 50.7 -2.9
6 | #24100.00 35.8 AV 68.2 -32.4 1.85V 157 38.7 -2.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 47 : 6185 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 41.3 PK 74.0 -32.7 1.45H 340 30.9 10.4
2 | 12370.00 29.5 AV 54.0 -24.5 1.45H 340 19.1 10.4
3 | 18555.00 46.3 PK 74.0 -27.7 1.63H 5 52.9 -6.6
4 | 18555.00 34.5 AV 54.0 -19.5 1.63H 5 41.1 -6.6
5 | #24740.00 48.9 PK 88.2 -39.3 2.09H 118 51.0 2.1
6 | #24740.00 37.9 AV 68.2 -30.3 2.09H 118 40.0 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.6 PK 74.0 -33.4 3.73V 99 30.2 10.4
2 | 12370.00 28.8 AV 54.0 -25.2 3.73V 99 18.4 10.4
3 | 18555.00 45.1 PK 74.0 -28.9 216V 106 51.7 -6.6
4 | 18555.00 32.0AV 54.0 -22.0 216V 106 38.6 -6.6
5 | #24740.00 46.9 PK 88.2 -41.3 1.94V 155 49.0 2.1
6 | #24740.00 35.3AV 68.2 -32.9 1.94V 155 37.4 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 79 : 6345 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12690.00 40.8 PK 74.0 -33.2 1.51H 319 30.0 10.8
2 | 12690.00 29.0 AV 54.0 -25.0 1.51H 319 18.2 10.8
3 | 19035.00 46.9 PK 74.0 -27.1 1.61H 10 53.2 -6.3
4 | 19035.00 34.9 AV 54.0 -19.1 1.61H 10 41.2 -6.3
5 | #25380.00 48.6 PK 88.2 -39.6 211H 134 50.2 -1.6
6 | #25380.00 37.7 AV 68.2 -30.5 211H 134 39.3 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12690.00 40.5 PK 74.0 -33.5 3.73V 83 29.7 10.8
2 | 12690.00 28.8 AV 54.0 -25.2 3.73V 83 18.0 10.8
3 | 19035.00 44.9 PK 74.0 -29.1 217V 123 51.2 -6.3
4 | 19035.00 31.5AV 54.0 -22.5 217V 123 37.8 -6.3
5 | #25380.00 47.6 PK 88.2 -40.6 1.99V 167 49.2 -1.6
6 | #25380.00 35.7 AV 68.2 -32.5 1.99V 167 37.3 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 111 : 6505 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13010.00 41.2 PK 88.2 -47.0 1.49 H 324 30.2 11.0
2 | #13010.00 29.2 AV 68.2 -39.0 1.49H 324 18.2 11.0
3 | 19515.00 46.5 PK 74.0 -27.5 1.69 H 29 52.8 -6.3
4 | 19515.00 34.9 AV 54.0 -19.1 1.69 H 29 41.2 -6.3
5 | #26020.00 49.0 PK 88.2 -39.2 2.07H 100 50.0 -1.0
6 | #26020.00 37.8 AV 68.2 -30.4 2.07H 100 38.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13010.00 40.4 PK 88.2 -47.8 3.68V 77 29.4 11.0
2 | #13010.00 28.4 AV 68.2 -39.8 3.68V 77 17.4 11.0
3 | 19515.00 45.0 PK 74.0 -29.0 222V 104 51.3 -6.3
4 | 19515.00 31.6 AV 54.0 -22.4 222V 104 37.9 -6.3
5 | #26020.00 47.6 PK 88.2 -40.6 1.91V 118 48.6 -1.0
6 | #26020.00 36.2 AV 68.2 -32.0 1.91V 118 37.2 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 143 : 6665 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.3 PK 74.0 -33.7 1.52 H 335 28.3 12.0
2 | 13330.00 28.9 AV 54.0 -25.1 1.52 H 335 16.9 12.0
3 | 19995.00 47.1 PK 74.0 -26.9 1.61H 25 53.0 -5.9
4 | 19995.00 35.2 AV 54.0 -18.8 1.61H 25 41.1 -5.9
5 | #26660.00 48.5 PK 88.2 -39.7 2.10H 131 48.8 -0.3
6 | #26660.00 37.9 AV 68.2 -30.3 2.10H 131 38.2 -0.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13330.00 40.0 PK 74.0 -34.0 3.66 V 88 28.0 12.0
2 13330.00 28.5 AV 54.0 -25.5 3.66 V 88 16.5 12.0
3 | 19995.00 44.6 PK 74.0 -29.4 2.24V 111 50.5 -5.9
4 | 19995.00 31.6 AV 54.0 -22.4 2,24V 111 37.5 -5.9
5 | #26660.00 46.9 PK 88.2 -41.3 1.97V 116 47.2 -0.3
6 | #26660.00 35.6 AV 68.2 -32.6 1.97V 116 35.9 -0.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 175 : 6825 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13650.00 40.9 PK 88.2 -47.3 1.50 H 320 27.7 13.2
2 | #13650.00 29.4 AV 68.2 -38.8 1.50 H 320 16.2 13.2
3 | 20475.00 46.5 PK 74.0 -27.5 1.64 H 3 51.8 -5.3
4 | 20475.00 34.6 AV 54.0 -19.4 1.64 H 3 39.9 -5.3
5 | #27300.00 49.1 PK 88.2 -39.1 2.06 H 123 50.5 -1.4
6 | #27300.00 37.8 AV 68.2 -30.4 2.06 H 123 39.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13650.00 40.4 PK 88.2 -47.8 3.62V 78 27.2 13.2
2 | #13650.00 29.0 AV 68.2 -39.2 3.62V 78 15.8 13.2
3 | 20475.00 44.9 PK 74.0 -29.1 216V 107 50.2 -5.3
4 | 20475.00 31.8 AV 54.0 -22.2 216V 107 37.1 -5.3
5 | #27300.00 46.7 PK 88.2 -41.5 1.94V 121 48.1 -1.4
6 | #27300.00 35.6 AV 68.2 -32.6 1.94V 121 37.0 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 207 : 6985 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13970.00 40.7 PK 88.2 -47.5 1.54 H 334 27.3 13.4
2 | #13970.00 29.3 AV 68.2 -38.9 1.54 H 334 15.9 13.4
3 | 20955.00 46.6 PK 74.0 -27.4 1.69 H 9 51.1 -4.5
4 | 20955.00 35.1 AV 54.0 -18.9 1.69 H 9 39.6 -4.5
5 | #27940.00 48.9 PK 88.2 -39.3 211H 114 50.5 -1.6
6 | #27940.00 38.0 AV 68.2 -30.2 211H 114 39.6 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13970.00 40.7 PK 88.2 -47.5 3.73V 91 27.3 13.4
2 | #13970.00 28.8 AV 68.2 -39.4 3.73V 91 15.4 13.4
3 | 20955.00 45.2 PK 74.0 -28.8 221V 103 49.7 -4.5
4 | 20955.00 317 AV 54.0 -22.3 221V 103 36.2 -4.5
5 | #27940.00 47.4 PK 88.2 -40.8 1.94V 127 49.0 -1.6
6 | #27940.00 36.0 AV 68.2 -32.2 1.94V 127 37.6 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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20MHz Preamble

RU26
RF Mode ;éfffﬁi'i&i%;“b'e Channel CH 2 : 5935 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 41.4 PK 74.0 -32.6 1.50 H 332 30.0 11.4
2 11870.00 29.7 AV 54.0 -24.3 1.50 H 332 18.3 11.4
3 | 17805.00 45.6 PK 74.0 -28.4 1.65H 6 25.1 20.5
4 | 17805.00 34.1 AV 54.0 -19.9 1.65H 6 13.6 20.5
5 | 23740.00 49.6 PK 74.0 -24.4 2.05H 51 52.9 -3.3
6 | 23740.00 37.9 AV 54.0 -16.1 2.05H 51 41.2 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 40.5 PK 74.0 -335 3.67V 80 29.1 11.4
2 11870.00 28.8 AV 54.0 -25.2 3.67V 80 17.4 11.4
3 | 17805.00 43.0 PK 74.0 -31.0 231V 99 22.5 20.5
4 | 17805.00 32.5AV 54.0 -21.5 231V 99 12.0 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 1.98V 141 49.7 -3.3
6 | 23740.00 35.8 AV 54.0 -18.2 1.98V 141 39.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.6 PK 74.0 -31.4 151 H 342 31.1 11.5
2 11910.00 31.1 AV 54.0 -22.9 151 H 342 19.6 11.5
3 17865.00 45.0 PK 74.0 -29.0 1.57H 1 23.4 21.6
4 17865.00 33.4 AV 54.0 -20.6 1.57H 1 11.8 21.6
5 23820.00 49.1 PK 74.0 -24.9 2.10H 88 52.4 -3.3
6 23820.00 37.6 AV 54.0 -16.4 2.10 H 88 40.9 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 40.7 PK 74.0 -33.3 3.69V 118 29.2 11.5
2 11910.00 29.2 AV 54.0 -24.8 3.69V 118 17.7 11.5
3 17865.00 43.6 PK 74.0 -30.4 2.32V 109 22.0 21.6
4 17865.00 32.6 AV 54.0 -21.4 2.32V 109 11.0 21.6
5 23820.00 48.0 PK 74.0 -26.0 1.66V 199 51.3 -3.3
6 23820.00 35.5 AV 54.0 -18.5 1.66V 199 38.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;éfffﬁi'i&i%;“b'e Channel CH 45 : 6175 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 41.1 PK 74.0 -32.9 1.47H 310 30.5 10.6
2 | 12350.00 29.2 AV 54.0 -24.8 1.47H 310 18.6 10.6
3 | 18525.00 45.0 PK 74.0 -29.0 1.65H 10 51.6 -6.6
4 | 18525.00 33.4 AV 54.0 -20.6 1.65H 10 40.0 -6.6
5 | #24700.00 50.5 PK 88.2 -37.7 2.03H 45 52.6 -2.1
6 | #24700.00 38.7 AV 68.2 -29.5 2.03H 45 40.8 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12350.00 40.5 PK 74.0 -335 3.90 vV 82 29.9 10.6
2 | 12350.00 29.3 AV 54.0 -24.7 3.90 vV 82 18.7 10.6
3 | 18525.00 44.3 PK 74.0 -29.7 213V 84 50.9 -6.6
4 | 18525.00 31.2 AV 54.0 -22.8 213V 84 37.8 -6.6
5 | #24700.00 45,1 PK 88.2 -43.1 1.83V 153 47.2 2.1
6 | #24700.00 34.8 AV 68.2 -33.4 1.83V 153 36.9 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.4 PK 88.2 -46.8 1.49H 322 30.6 10.8
2 | #12830.00 29.3 AV 68.2 -38.9 1.49H 322 18.5 10.8
3 19245.00 46.1 PK 74.0 -27.9 1.68H 18 52.7 -6.6
4 19245.00 34.0 AV 54.0 -20.0 1.68H 18 40.6 -6.6
5 | #25660.00 50.2 PK 88.2 -38.0 2.02H 30 51.5 -1.3
6 #25660.00 38.7 AV 68.2 -29.5 2.02H 30 40.0 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.2 PK 88.2 -48.0 3.82V 68 29.4 10.8
2 | #12830.00 29.0 AV 68.2 -39.2 3.82V 68 18.2 10.8
3 19245.00 44.3 PK 74.0 -29.7 2.00V 94 50.9 -6.6
4 19245.00 31.4 AV 54.0 -22.6 2.00V 94 38.0 -6.6
5 | #25660.00 45.7 PK 88.2 425 1.88V 168 47.0 -1.3
6 | #25660.00 35.1 AV 68.2 -33.1 1.88V 168 36.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 117 : 6535 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 42.1 PK 88.2 -46.1 152 H 329 31.0 1.1
2 | #13070.00 29.9 AV 68.2 -38.3 152 H 329 18.8 1.1
3 19605.00 46.2 PK 74.0 -27.8 1.61H 21 52.4 -6.2
4 19605.00 34.7 AV 54.0 -19.3 1.61H 21 40.9 -6.2
5 | #26140.00 48.7 PK 88.2 -39.5 1.85H 105 49.7 -1.0
6 | #26140.00 37.5AV 68.2 -30.7 1.85H 105 385 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.5 PK 88.2 -47.7 3.79V 73 29.4 1.1
2 | #13070.00 28.8 AV 68.2 -39.4 3.79V 73 17.7 1.1
3 19605.00 43.4 PK 74.0 -30.6 2.32V 135 49.6 -6.2
4 19605.00 32.6 AV 54.0 -21.4 2.32V 135 38.8 -6.2
5 | #26140.00 46.2 PK 88.2 -42.0 1.73V 166 47.2 -1.0
6 | #26140.00 34.1 AV 68.2 -34.1 1.73V 166 35.1 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 149 : 6695 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 42.7 PK 74.0 -31.3 152 H 300 30.4 12.3
2 13390.00 29.9 AV 54.0 -24.1 152 H 300 17.6 12.3
3 20085.00 46.0 PK 74.0 -28.0 1.62H 38 51.7 5.7
4 20085.00 34.4 AV 54.0 -19.6 1.62H 38 40.1 5.7
5 | #26780.00 48.3 PK 88.2 -39.9 1.87H 115 48.9 -0.6
6 | #26780.00 36.8 AV 68.2 -31.4 1.87H 115 37.4 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 40.7 PK 74.0 -33.3 3.85V 103 28.4 12.3
2 13390.00 29.1 AV 54.0 -24.9 3.85V 103 16.8 12.3
3 20085.00 44.7 PK 74.0 -29.3 2.05V 101 50.4 5.7
4 20085.00 31.4 AV 54.0 -22.6 2.05V 101 37.1 5.7
5 | #26780.00 45.9 PK 88.2 -42.3 191V 139 46.5 -0.6
6 | #26780.00 35.3AV 68.2 -32.9 191V 139 35.9 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;éfffﬁi'i&i%;“b'e Channel CH 181 : 6855 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.3 PK 88.2 -45.9 1.56 H 305 29.2 13.1
2 | #13710.00 30.7 AV 68.2 -37.5 1.56 H 305 17.6 13.1
3 | 20565.00 46.3 PK 74.0 -27.7 1.67H 27 51.4 -5.1
4 | 20565.00 34.5 AV 54.0 -19.5 1.67H 27 39.6 -5.1
5 | #27420.00 49.2 PK 88.2 -39.0 1.95H 73 50.7 -1.5
6 | #27420.00 37.9 AV 68.2 -30.3 1.95H 73 39.4 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.7 PK 88.2 -47.5 3.91V 74 27.6 13.1
2 | #13710.00 29.0 AV 68.2 -39.2 3.91V 74 15.9 13.1
3 | 20565.00 44,1 PK 74.0 -29.9 2.05V 83 49.2 -5.1
4 | 20565.00 31.0 AV 54.0 -23.0 2.05V 83 36.1 -5.1
5 | #27420.00 46.1 PK 88.2 -42.1 1.90 V 176 47.6 -1.5
6 | #27420.00 35.5 AV 68.2 -32.7 1.90 V 176 37.0 -1.5
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RUS52

RF Mode ET,S(Z_Zfl“Q?ERPJZZTb'e Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 41.7 PK 74.0 -32.3 1.53 H 349 30.3 11.4
2 11870.00 30.2 AV 54.0 -23.8 1.53 H 349 18.8 11.4
3 | 17805.00 46.6 PK 74.0 -27.4 1.69 H 13 26.1 20.5
4 | 17805.00 34.5 AV 54.0 -19.5 1.69 H 13 14.0 20.5
5 | 23740.00 49.1 PK 74.0 -24.9 1.93H 73 52.4 -3.3
6 | 23740.00 38.0 AV 54.0 -16.0 1.93H 73 41.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 40.8 PK 74.0 -33.2 3.83V 70 29.4 11.4
2 11870.00 28.8 AV 54.0 -25.2 3.83V 70 17.4 11.4
3 | 17805.00 43.5 PK 74.0 -30.5 2.24V 123 23.0 20.5
4 | 17805.00 32.4 AV 54.0 -21.6 2.24V 123 11.9 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 1.79V 175 49.7 -3.3
6 | 23740.00 34.7 AV 54.0 -19.3 1.79V 175 38.0 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.2 PK 74.0 -31.8 1.47H 316 30.7 11.5
2 11910.00 30.1 AV 54.0 -23.9 1.47H 316 18.6 11.5
3 17865.00 46.4 PK 74.0 -27.6 1.71H 59 24.8 21.6
4 17865.00 34.3AV 54.0 -19.7 1.71H 59 12.7 21.6
5 23820.00 50.7 PK 74.0 -23.3 1.98H 57 54.0 -3.3
6 23820.00 39.1 AV 54.0 -14.9 1.98 H 57 42.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 41.5 PK 74.0 -325 3.95V 59 30.0 11.5
2 11910.00 30.2 AV 54.0 -23.8 3.95V 59 18.7 11.5
3 17865.00 445 PK 74.0 -29.5 2.19V 98 22.9 21.6
4 17865.00 32.0 AV 54.0 -22.0 2.19V 98 10.4 21.6
5 23820.00 46.2 PK 74.0 -27.8 191V 168 495 -3.3
6 23820.00 35.1 AV 54.0 -18.9 191V 168 38.4 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 42.0 PK 74.0 -32.0 1.54 H 307 31.4 10.6
2 12350.00 29.3 AV 54.0 -24.7 1.54 H 307 18.7 10.6
3 18525.00 45.8 PK 74.0 -28.2 1.68H 31 52.4 -6.6
4 18525.00 34.0 AV 54.0 -20.0 1.68H 31 40.6 -6.6
5 | #24700.00 49.0 PK 88.2 -39.2 1.90H 94 51.1 21
6 | #24700.00 37.3AV 68.2 -30.9 1.90 H 94 39.4 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 40.1 PK 74.0 -33.9 3.85V 68 29.5 10.6
2 12350.00 28.4 AV 54.0 -25.6 3.85V 68 17.8 10.6
3 18525.00 43.9 PK 74.0 -30.1 2.28V 149 50.5 -6.6
4 18525.00 32.7 AV 54.0 -21.3 2.28V 149 39.3 -6.6
5 | #24700.00 46.4 PK 88.2 -41.8 1.79V 163 485 21
6 | #24700.00 34.5 AV 68.2 -33.7 1.79V 163 36.6 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 42.0 PK 88.2 -46.2 152 H 350 31.2 10.8
2 | #12830.00 30.3 AV 68.2 -37.9 152 H 350 19.5 10.8
3 19245.00 45.2 PK 74.0 -28.8 1.61H 12 51.8 -6.6
4 19245.00 33.7AV 54.0 -20.3 1.61H 12 40.3 -6.6
5 | #25660.00 49.3 PK 88.2 -38.9 1.88H 82 50.6 -1.3
6 #25660.00 37.6 AV 68.2 -30.6 1.88 H 82 38.9 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.1 PK 88.2 -47.1 3.88V 85 30.3 10.8
2 | #12830.00 29.4 AV 68.2 -38.8 3.88V 85 18.6 10.8
3 19245.00 445 PK 74.0 -29.5 2.15V 82 51.1 -6.6
4 19245.00 31.3AV 54.0 -22.7 2.15V 82 37.9 -6.6
5 | #25660.00 45.7 PK 88.2 425 1.90V 185 47.0 -1.3
6 | #25660.00 34.9 AV 68.2 -33.3 1.90V 185 36.2 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ET,S(Z_Zfl“Q?ERPJZZTb'e Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.7 PK 88.2 -46.5 1.41H 335 30.6 11.1
2 | #13070.00 29.8 AV 68.2 -38.4 1.41H 335 18.7 11.1
3 | 19605.00 48.3 PK 74.0 -25.7 1.74 H 38 54.5 -6.2
4 | 19605.00 36.0 AV 54.0 -18.0 1.74H 38 42.2 -6.2
5 | #26140.00 50.4 PK 88.2 -37.8 1.84 H 56 51.4 -1.0
6 | #26140.00 38.6 AV 68.2 -29.6 1.84H 56 39.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.1 PK 88.2 -47.1 3.83V 78 30.0 11.1
2 | #13070.00 29.3 AV 68.2 -38.9 3.83V 78 18.2 11.1
3 | 19605.00 45.3 PK 74.0 -28.7 2,26V 100 51.5 -6.2
4 | 19605.00 32.5AV 54.0 -21.5 2,26V 100 38.7 -6.2
5 | #26140.00 46.6 PK 88.2 -41.6 1.86V 154 47.6 -1.0
6 | #26140.00 35.8 AV 68.2 -32.4 1.86V 154 36.8 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 149 : 6695 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 42.4 PK 74.0 -31.6 1.58 H 305 30.1 12.3
2 13390.00 29.6 AV 54.0 -24.4 1.58 H 305 17.3 12.3
3 20085.00 46.1 PK 74.0 -27.9 1.65H 70 51.8 5.7
4 20085.00 33.7AV 54.0 -20.3 1.65H 70 39.4 5.7
5 | #26780.00 50.2 PK 88.2 -38.0 1.93H 119 50.8 -0.6
6 #26780.00 38.2 AV 68.2 -30.0 1.93H 119 38.8 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 13390.00 40.3 PK 74.0 -33.7 3.85V 73 28.0 12.3
2 13390.00 28.7 AV 54.0 -25.3 3.85V 73 16.4 12.3
3 20085.00 44.4 PK 74.0 -29.6 221V 142 50.1 5.7
4 20085.00 33.0 AV 54.0 -21.0 221V 142 38.7 5.7
5 | #26780.00 46.7 PK 88.2 -41.5 1.76 V 134 473 -0.6
6 | #26780.00 35.0 AV 68.2 -33.2 1.76 V 134 35.6 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 181 : 6855 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 42.4 PK 88.2 -45.8 1.53H 348 29.3 13.1
2 | #13710.00 30.6 AV 68.2 -37.6 1.53H 348 17.5 13.1
3 20565.00 48.4 PK 74.0 -25.6 1.78 H 59 53.5 5.1
4 20565.00 36.4 AV 54.0 -17.6 1.78 H 59 415 5.1
5 | #27420.00 49.7 PK 88.2 -38.5 1.97H 63 51.2 -15
6 | #27420.00 38.0 AV 68.2 -30.2 1.97H 63 39.5 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 41.4 PK 88.2 -46.8 3.82V 89 28.3 13.1
2 | #13710.00 29.8 AV 68.2 -38.4 3.82V 89 16.7 13.1
3 20565.00 44.4 PK 74.0 -29.6 2.23V 165 495 5.1
4 20565.00 32.4 AV 54.0 -21.6 2.23V 165 375 5.1
5 | #27420.00 46.5 PK 88.2 -41.7 1.84V 156 48.0 -15
6 | #27420.00 34.1 AV 68.2 -34.1 1.84V 156 35.6 -15
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU106
RF Mode ;gz_zfl'\g)'jidei%rg)b'e Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 42.6 PK 74.0 -31.4 1.38 H 346 31.2 11.4
2 11870.00 30.8 AV 54.0 -23.2 1.38 H 346 19.4 11.4
3 | 17805.00 47.5 PK 74.0 -26.5 1.67H 38 27.0 20.5
4 | 17805.00 35.3 AV 54.0 -18.7 1.67H 38 14.8 20.5
5 | 23740.00 50.3 PK 74.0 -23.7 1.86 H 57 53.6 -3.3
6 | 23740.00 38.1 AV 54.0 -15.9 1.86 H 57 41.4 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11870.00 42.3 PK 74.0 -31.7 3.96 V 84 30.9 11.4
2 11870.00 30.6 AV 54.0 -23.4 3.96 V 84 19.2 11.4
3 | 17805.00 44.6 PK 74.0 -29.4 222V 97 24.1 20.5
4 | 17805.00 32.0AV 54.0 -22.0 222V 97 11.5 20.5
5 | 23740.00 46.4 PK 74.0 -27.6 2.01V 145 49.7 -3.3
6 | 23740.00 35.8 AV 54.0 -18.2 2.01V 145 39.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 1 : 5955 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 40.6 PK 74.0 -33.4 1.43H 313 29.1 11.5
2 11910.00 29.2 AV 54.0 -24.8 1.43H 313 17.7 11.5
3 17865.00 45.1 PK 74.0 -28.9 1.74 H 8 23.5 21.6
4 17865.00 33.6 AV 54.0 -20.4 1.74 H 8 12.0 21.6
5 23820.00 49.2 PK 74.0 -24.8 1.95H 42 52.5 -3.3
6 23820.00 37.6 AV 54.0 -16.4 1.95H 42 40.9 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11910.00 42.9 PK 74.0 -31.1 3.95V 71 31.4 11.5
2 11910.00 30.8 AV 54.0 -23.2 3.95V 71 19.3 11.5
3 17865.00 45.4 PK 74.0 -28.6 221V 107 23.8 21.6
4 17865.00 32.2 AV 54.0 -21.8 221V 107 10.6 21.6
5 23820.00 46.8 PK 74.0 -27.2 1.99V 136 50.1 -3.3
6 23820.00 35.7 AV 54.0 -18.3 1.99V 136 39.0 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 42.6 PK 74.0 -31.4 1.42H 345 32.0 10.6
2 12350.00 30.6 AV 54.0 -23.4 1.42H 345 20.0 10.6
3 18525.00 47.6 PK 74.0 -26.4 1.72H 31 54.2 -6.6
4 18525.00 35.6 AV 54.0 -18.4 1.72H 31 422 -6.6
5 | #24700.00 49.2 PK 88.2 -39.0 1.89H 74 51.3 21
6 | #24700.00 37.5AV 68.2 -30.7 1.89 H 74 39.6 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12350.00 40.1 PK 74.0 -33.9 3.93V 73 29.5 10.6
2 12350.00 29.1 AV 54.0 -24.9 3.93V 73 18.5 10.6
3 18525.00 44.9 PK 74.0 -29.1 2.34V 78 51.5 -6.6
4 18525.00 32.1AV 54.0 -21.9 2.34V 78 38.7 -6.6
5 | #24700.00 46.0 PK 88.2 -42.2 1.95V 161 48.1 21
6 | #24700.00 35.4 AV 68.2 -32.8 1.95V 161 375 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 41.5 PK 88.2 -46.7 1.54 H 323 30.7 10.8
2 | #12830.00 30.0 AV 68.2 -38.2 1.54 H 323 19.2 10.8
3 19245.00 48.1 PK 74.0 -25.9 1.59 H 8 54.7 -6.6
4 19245.00 35.9 AV 54.0 -18.1 1.59 H 8 425 -6.6
5 | #25660.00 48.5 PK 88.2 -39.7 1.92H 95 498 -1.3
6 #25660.00 37.9 AV 68.2 -30.3 1.92H 95 39.2 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12830.00 40.2 PK 88.2 -48.0 3.86V 85 29.4 10.8
2 | #12830.00 29.0 AV 68.2 -39.2 3.86V 85 18.2 10.8
3 19245.00 44.0 PK 74.0 -30.0 2.31V 80 50.6 -6.6
4 19245.00 31.5 AV 54.0 -225 2.31V 80 38.1 -6.6
5 | #25660.00 45.4 PK 88.2 -42.8 1.84V 163 46.7 -1.3
6 | #25660.00 34.4 AV 68.2 -33.8 1.84V 163 35.7 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 117 : 6535 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 41.5 PK 88.2 -46.7 152 H 358 30.4 1.1
2 | #13070.00 30.5 AV 68.2 -37.7 152 H 358 19.4 1.1
3 19605.00 46.1 PK 74.0 -27.9 1.53H 23 52.3 -6.2
4 19605.00 34.4 AV 54.0 -19.6 1.53H 23 40.6 -6.2
5 | #26140.00 49.7 PK 88.2 -38.5 2.07H 72 50.7 -1.0
6 | #26140.00 38.6 AV 68.2 -29.6 2.07H 72 39.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13070.00 40.7 PK 88.2 -475 3.89V 61 29.6 1.1
2 | #13070.00 29.2 AV 68.2 -39.0 3.89V 61 18.1 1.1
3 19605.00 44.8 PK 74.0 -29.2 2.28V 52 51.0 -6.2
4 19605.00 32.2 AV 54.0 -21.8 2.28V 52 38.4 -6.2
5 | #26140.00 45.6 PK 88.2 -42.6 1.84V 156 46.6 -1.0
6 | #26140.00 34.9 AV 68.2 -33.3 1.84V 156 35.9 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;gz_zfl'\g)'jidei%rg)b'e Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.7 PK 74.0 -33.3 1.51H 326 28.4 12.3
2 | 13390.00 29.5 AV 54.0 -24.5 1.51H 326 17.2 12.3
3 | 20085.00 48.6 PK 74.0 -25.4 1.62 H 15 54.3 -5.7
4 | 20085.00 36.3 AV 54.0 -17.7 1.62 H 15 42.0 -5.7
5 | #26780.00 48.5 PK 88.2 -39.7 1.95H 99 49.1 -0.6
6 | #26780.00 37.2 AV 68.2 -31.0 1.95H 99 37.8 -0.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13390.00 40.3 PK 74.0 -33.7 3.92V 57 28.0 12.3
2 | 13390.00 29.0 AV 54.0 -25.0 3.92V 57 16.7 12.3
3 | 20085.00 43,5 PK 74.0 -30.5 2.32V 98 49.2 -5.7
4 | 20085.00 31.0 AV 54.0 -23.0 2.32V 98 36.7 -5.7
5 | #26780.00 45,9 PK 88.2 -42.3 1.89V 165 46.5 -0.6
6 | #26780.00 35.3AV 68.2 -32.9 1.89V 165 35.9 -0.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 181 : 6855 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.1 PK 88.2 -48.1 1.46 H 309 27.0 13.1
2 | #13710.00 28.5 AV 68.2 -39.7 1.46 H 309 15.4 13.1
3 20565.00 45.1 PK 74.0 -28.9 1.68H 6 50.2 5.1
4 20565.00 33.6 AV 54.0 -20.4 1.68H 6 38.7 5.1
5 | #27420.00 48.9 PK 88.2 -39.3 1.95H 34 50.4 -15
6 | #27420.00 37.2 AV 68.2 -31.0 1.95H 34 38.7 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13710.00 40.0 PK 88.2 -48.2 3.82V 47 26.9 13.1
2 | #13710.00 29.1 AV 68.2 -39.1 3.82V 47 16.0 13.1
3 20565.00 44.4 PK 74.0 -29.6 2.34V 50 495 5.1
4 20565.00 32.2 AV 54.0 -21.8 2.34V 50 37.3 5.1
5 | #27420.00 45.1 PK 88.2 -43.1 191V 147 46.6 -15
6 | #27420.00 34.1 AV 68.2 -34.1 191V 147 35.6 -15
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU242

RF Mode ;g;ffg??:&;igble Channel CH 2 : 5935 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 42.9 PK 74.0 -31.1 1.58 H 323 31.4 11.5
2 11930.00 30.2 AV 54.0 -23.8 1.58 H 323 18.7 11.5
3 | 17895.00 45.4 PK 74.0 -28.6 1.62 H 32 23.3 22.1
4 | 17895.00 34.0 AV 54.0 -20.0 1.62 H 32 11.9 22.1
5 | 23860.00 49.3 PK 74.0 -24.7 1.91H 93 52.6 -3.3
6 | 23860.00 37.5AV 54.0 -16.5 1.91H 93 40.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 40.0 PK 74.0 -34.0 3.69V 87 28.5 1.5
2 11930.00 28.6 AV 54.0 -25.4 3.69V 87 17.1 11.5
3 | 17895.00 44.0 PK 74.0 -30.0 232V 97 21.9 22.1
4 | 17895.00 33.0AV 54.0 -21.0 232V 97 10.9 22.1
5 | 23860.00 46.7 PK 74.0 -27.3 1.78 V 184 50.0 -3.3
6 | 23860.00 34.5 AV 54.0 -19.5 1.78 V 184 37.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;g;ffg??:&;igble Channel CH 1 : 5955 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 42.2 PK 74.0 -31.8 1.55H 284 315 10.7
2 | 12330.00 29.8 AV 54.0 -24.2 1.55H 284 19.1 10.7
3 | 18495.00 44,5 PK 74.0 -29.5 1.60 H 10 51.1 -6.6
4 | 18495.00 32.8 AV 54.0 -21.2 1.60 H 10 39.4 -6.6
5 | #24660.00 47.8 PK 88.2 -40.4 2.00H 110 49.9 -2.1
6 | #24660.00 36.4 AV 68.2 -31.8 2.00H 110 38.5 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.1 PK 74.0 -33.9 3.66 V 76 29.4 10.7
2 | 12330.00 28.2 AV 54.0 -25.8 3.66 V 76 17.5 10.7
3 | 18495.00 43.3 PK 74.0 -30.7 2,24V 112 49.9 -6.6
4 | 18495.00 32.1AV 54.0 -21.9 2,24V 112 38.7 -6.6
5 | #24660.00 47.4 PK 88.2 -40.8 1.76 V 180 49.5 2.1
6 | #24660.00 35.5 AV 68.2 -32.7 1.76 V 180 37.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 45 : 6175 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.8 PK 88.2 -45.4 1.50 H 327 32.0 10.8
2 | #12810.00 30.5 AV 68.2 -37.7 1.50 H 327 19.7 10.8
3 19215.00 45.7 PK 74.0 -28.3 1.59 H 12 52.2 -6.5
4 19215.00 34.2 AV 54.0 -19.8 1.59 H 12 40.7 -6.5
5 | #25620.00 48.9 PK 88.2 -39.3 1.90H 87 50.2 -1.3
6 #25620.00 37.3 AV 68.2 -30.9 1.90H 87 38.6 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.6 PK 88.2 -47.6 3.77V 80 29.8 10.8
2 | #12810.00 29.0 AV 68.2 -39.2 3.77V 80 18.2 10.8
3 19215.00 43.5 PK 74.0 -30.5 2.32V 134 50.0 -6.5
4 19215.00 32.1AV 54.0 -21.9 2.32V 134 38.6 -6.5
5 | #25620.00 47.0 PK 88.2 -41.2 1.74V 173 48.3 -1.3
6 | #25620.00 34.8 AV 68.2 -33.4 1.74V 173 36.1 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 20MHz Preamble .
CH 93 : 6415 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.4 PK 88.2 -46.8 1.65H 292 30.0 11.4
2 | #13130.00 29.6 AV 68.2 -38.6 1.65H 292 18.2 11.4
3 19695.00 46.8 PK 74.0 -27.2 1.79H 9 53.0 -6.2
4 19695.00 35.0 AV 54.0 -19.0 1.79H 9 41.2 -6.2
5 | #26260.00 49.1 PK 88.2 -39.1 2.12H 55 50.1 -1.0
6 #26260.00 37.6 AV 68.2 -30.6 2.12H 55 38.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.6 PK 88.2 -47.6 3.75V 87 29.2 11.4
2 | #13130.00 28.5 AV 68.2 -39.7 3.75V 87 17.1 11.4
3 19695.00 44.0 PK 74.0 -30.0 2.24V 113 50.2 -6.2
4 19695.00 32.9AV 54.0 -21.1 2.24V 113 39.1 -6.2
5 | #26260.00 47.0 PK 88.2 -41.2 1.79V 179 48.0 -1.0
6 | #26260.00 34.6 AV 68.2 -33.6 1.79V 179 35.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??:&;igble Channel CH 117 : 6535 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.3 PK 88.2 -45.9 1.47H 284 29.7 12.6
2 | #13450.00 31.2 AV 68.2 -37.0 1.47H 284 18.6 12.6
3 | 20175.00 44,5 PK 74.0 -29.5 1.59 H 27 49.9 -5.4
4 | 20175.00 33.0AV 54.0 -21.0 1.59 H 27 38.4 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.91H 63 48.1 -1.0
6 | #26900.00 34.8 AV 68.2 -33.4 191 H 63 35.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 39.3 PK 88.2 -48.9 3.56 V 70 26.7 12.6
2 | #13450.00 27.8 AV 68.2 -40.4 3.56 V 70 15.2 12.6
3 | 20175.00 42.2 PK 74.0 -31.8 2,24V 116 47.6 -5.4
4 | 20175.00 30.6 AV 54.0 -23.4 2,24V 116 36.0 -5.4
5 | #26900.00 48.2 PK 88.2 -40.0 1.84V 147 49.2 -1.0
6 | #26900.00 35.6 AV 68.2 -32.6 1.84V 147 36.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??:&;igble Channel CH 149 : 6695 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 42.8 PK 88.2 -45.4 1.50 H 297 29.6 13.2
2 | #13690.00 31L.1AV 68.2 -37.1 1.50 H 297 17.9 13.2
3 | 20535.00 43.9 PK 74.0 -30.1 1.43H 33 49.1 -5.2
4 | 20535.00 32.8 AV 54.0 -21.2 1.43H 33 38.0 -5.2
5 | #27380.00 46.7 PK 88.2 -41.5 1.86 H 92 48.1 -1.4
6 | #27380.00 36.8 AV 68.2 -31.4 1.86 H 92 38.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.9 PK 88.2 -47.3 3.65V 93 27.7 13.2
2 | #13690.00 29.2 AV 68.2 -39.0 3.65V 93 16.0 13.2
3 | 20535.00 43.8 PK 74.0 -30.2 235V 144 49.0 -5.2
4 | 20535.00 32.6 AV 54.0 -21.4 235V 144 37.8 -5.2
5 | #27380.00 47.8 PK 88.2 -40.4 1.82V 157 49.2 -1.4
6 | #27380.00 35.1AV 68.2 -33.1 1.82V 157 36.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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40MHz Preamble

RU26
RF Mode ;gffll\g??:d;%?ble Channel CH 3 : 5965 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 42.4 PK 74.0 -31.6 1.41H 340 30.9 11.5
2 | 11930.00 30.6 AV 54.0 -23.4 1.41H 340 19.1 11.5
3 | 17895.00 45.2 PK 74.0 -28.8 1.60 H 2 23.1 22.1
4 | 17895.00 33.3AV 54.0 -20.7 1.60 H 2 11.2 22.1
5 | 23860.00 48.7 PK 74.0 -25.3 1.94H 56 52.0 -3.3
6 | 23860.00 37.5AV 54.0 -16.5 1.94H 56 40.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 40.9 PK 74.0 -33.1 3.73V 92 29.4 11.5
2 | 11930.00 29.4 AV 54.0 -24.6 3.73V 92 17.9 11.5
3 | 17895.00 45.7 PK 74.0 -28.3 211V 111 23.6 22.1
4 | 17895.00 32.5AV 54.0 -21.5 211V 111 10.4 22.1
5 | 23860.00 46.1 PK 74.0 -27.9 201V 134 49.4 -3.3
6 | 23860.00 35.4 AV 54.0 -18.6 201V 134 38.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.2 PK 74.0 -32.8 1.61H 320 30.5 10.7
2 12330.00 29.4 AV 54.0 -24.6 1.61H 320 18.7 10.7
3 18495.00 45.9 PK 74.0 -28.1 1.61H 26 525 -6.6
4 18495.00 34.4 AV 54.0 -19.6 1.61H 26 41.0 -6.6
5 | #24660.00 49.4 PK 88.2 -38.8 1.97H 59 51.5 21
6 | #24660.00 37.5AV 68.2 -30.7 1.97H 59 39.6 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 38.9 PK 74.0 -35.1 3.64V 97 28.2 10.7
2 12330.00 27.6 AV 54.0 -26.4 3.64V 97 16.9 10.7
3 18495.00 42.7 PK 74.0 -31.3 227V 102 493 -6.6
4 18495.00 32.4 AV 54.0 -21.6 227V 102 39.0 -6.6
5 | #24660.00 47.1 PK 88.2 -41.1 1.87V 162 49.2 21
6 | #24660.00 36.5 AV 68.2 -31.7 1.87V 162 38.6 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.8 PK 88.2 -46.4 1.32H 327 31.0 10.8
2 | #12810.00 30.3 AV 68.2 -37.9 1.32H 327 19.5 10.8
3 19215.00 46.0 PK 74.0 -28.0 1.57H 11 525 -6.5
4 19215.00 34.4 AV 54.0 -19.6 1.57H 11 40.9 -6.5
5 | #25620.00 48.4 PK 88.2 -39.8 2.11H 43 49.7 -1.3
6 | #25620.00 37.2 AV 68.2 -31.0 2.11H 43 385 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 39.9 PK 88.2 -48.3 3.72V 59 29.1 10.8
2 | #12810.00 29.2 AV 68.2 -39.0 3.72V 59 18.4 10.8
3 19215.00 43.8 PK 74.0 -30.2 211V 129 50.3 -6.5
4 19215.00 31.1 AV 54.0 -22.9 211V 129 37.6 -6.5
5 | #25620.00 46.4 PK 88.2 -41.8 1.98V 134 47.7 -1.3
6 | #25620.00 36.1 AV 68.2 -32.1 1.98V 134 37.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??&%nble Channel CH 123 : 6565 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.6 PK 88.2 -46.6 1.48 H 300 30.2 11.4
2 | #13130.00 29.8 AV 68.2 -38.4 1.48 H 300 18.4 11.4
3 | 19695.00 44.4 PK 74.0 -29.6 1.62 H 0 50.6 -6.2
4 | 19695.00 32.5 AV 54.0 -21.5 1.62 H 0 38.7 -6.2
5 | #26260.00 48.7 PK 88.2 -39.5 2.05H 75 49.7 -1.0
6 #26260.00 36.6 AV 68.2 -31.6 2.05H 75 37.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.8 PK 88.2 -47.4 3.79V 92 29.4 11.4
2 | #13130.00 29.3 AV 68.2 -38.9 3.79V 92 17.9 11.4
3 | 19695.00 45.0 PK 74.0 -29.0 2.24V 103 51.2 -6.2
4 | 19695.00 31.8 AV 54.0 -22.2 2.24V 103 38.0 -6.2
5 | #26260.00 46.6 PK 88.2 -41.6 1.87V 140 47.6 -1.0
6 | #26260.00 36.2 AV 68.2 -32.0 1.87V 140 37.2 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 155 : 6725 MHz
RF Mode 802.11ax (RU26) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.4 PK 88.2 -45.8 1.60 H 304 29.8 12.6
2 | #13450.00 30.1 AV 68.2 -38.1 1.60 H 304 17.5 12.6
3 20175.00 45.0 PK 74.0 -29.0 1.62H 15 50.4 5.4
4 20175.00 33.3AV 54.0 -20.7 1.62H 15 38.7 5.4
5 | #26900.00 48.9 PK 88.2 -39.3 1.99H 74 49.9 -1.0
6 | #26900.00 37.4 AV 68.2 -30.8 1.99 H 74 38.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.8 PK 88.2 -47.4 3.68V 86 28.2 12.6
2 | #13450.00 29.3 AV 68.2 -38.9 3.68V 86 16.7 12.6
3 20175.00 43.1 PK 74.0 -30.9 2.33V 132 485 5.4
4 20175.00 32.3AV 54.0 -21.7 2.33V 132 37.7 5.4
5 | #26900.00 47.2 PK 88.2 -41.0 1.85V 153 48.2 -1.0
6 | #26900.00 36.6 AV 68.2 -31.6 1.85V 153 37.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffg??&%nble Channel CH 179 : 6845 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 423 PK 88.2 -45.9 1.43 H 290 29.1 13.2
2 | #13690.00 30.8 AV 68.2 -37.4 1.43 H 290 17.6 13.2
3 | 20535.00 45.7 PK 74.0 -28.3 1.56 H 28 50.9 5.2
4 | 20535.00 33.7AV 54.0 -20.3 1.56 H 28 38.9 5.2
5 | #27380.00 49.0 PK 88.2 -39.2 1.87H 75 50.4 -1.4
6 #27380.00 36.9 AV 68.2 -31.3 1.87H 75 38.3 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 39.9 PK 88.2 -48.3 3.65V 103 26.7 13.2
2 | #13690.00 28.2 AV 68.2 -40.0 3.65V 103 15.0 13.2
3 | 20535.00 43.6 PK 74.0 -30.4 219V 101 48.8 5.2
4 | 20535.00 32.2 AV 54.0 -21.8 219V 101 37.4 5.2
5 | #27380.00 46.7 PK 88.2 -41.5 1.88V 146 48.1 -1.4
6 | #27380.00 35.9 AV 68.2 -32.3 1.88V 146 37.3 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RUS52

RF Mode ;g;‘fig}'ji&ggg“b'e Channel CH 3 : 5965 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.6 PK 74.0 -32.4 1.61H 302 30.1 11.5
2 11930.00 29.5 AV 54.0 -24.5 1.61H 302 18.0 11.5
3 | 17895.00 45.3 PK 74.0 -28.7 1.58 H 22 23.2 22.1
4 | 17895.00 33.3AV 54.0 -20.7 1.58 H 22 11.2 22.1
5 | 23860.00 47.7 PK 74.0 -26.3 2.02H 101 51.0 -3.3
6 | 23860.00 36.2 AV 54.0 -17.8 2.02H 101 39.5 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 40.7 PK 74.0 -33.3 3.70V 79 29.2 1.5
2 11930.00 29.5 AV 54.0 -24.5 3.70V 79 18.0 11.5
3 | 17895.00 45.1 PK 74.0 -28.9 213V 95 23.0 22.1
4 | 17895.00 31.9AV 54.0 -22.1 213V 95 9.8 22.1
5 | 23860.00 46.7 PK 74.0 -27.3 1.98V 135 50.0 -3.3
6 | 23860.00 36.4 AV 54.0 -17.6 1.98V 135 39.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.6 PK 74.0 -32.4 1.44H 302 30.9 10.7
2 12330.00 30.5 AV 54.0 -235 1.44H 302 19.8 10.7
3 18495.00 45.6 PK 74.0 -28.4 1.50 H 18 52.2 -6.6
4 18495.00 33.9AV 54.0 -20.1 1.50 H 18 405 -6.6
5 | #24660.00 47.5 PK 88.2 -40.7 1.80H 83 49.6 21
6 | #24660.00 36.0 AV 68.2 -32.2 1.80 H 83 38.1 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 40.4 PK 74.0 -33.6 3.69V 76 29.7 10.7
2 12330.00 28.5 AV 54.0 -255 3.69V 76 17.8 10.7
3 18495.00 44.4 PK 74.0 -29.6 2.33V 121 51.0 -6.6
4 18495.00 33.0 AV 54.0 -21.0 2.33V 121 39.6 -6.6
5 | #24660.00 48.1 PK 88.2 -40.1 1.85V 177 50.2 21
6 | #24660.00 36.3 AV 68.2 -31.9 1.85V 177 38.4 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.3 PK 88.2 -45.9 151 H 350 315 10.8
2 | #12810.00 30.0 AV 68.2 -38.2 151 H 350 19.2 10.8
3 19215.00 445 PK 74.0 -29.5 1.63H 25 51.0 -6.5
4 19215.00 33.2 AV 54.0 -20.8 1.63H 25 39.7 -6.5
5 | #25620.00 49.6 PK 88.2 -38.6 1.93H 63 50.9 -1.3
6 #25620.00 37.5 AV 68.2 -30.7 1.93H 63 38.8 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.7 PK 88.2 -475 3.75V 79 29.9 10.8
2 | #12810.00 28.9 AV 68.2 -39.3 3.75V 79 18.1 10.8
3 19215.00 43.6 PK 74.0 -30.4 2.34V 121 50.1 -6.5
4 19215.00 32.3AV 54.0 -21.7 2.34V 121 38.8 -6.5
5 | #25620.00 48.4 PK 88.2 -39.8 1.82V 170 49.7 -1.3
6 | #25620.00 36.2 AV 68.2 -32.0 1.82V 170 375 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 123 : 6565 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.7 PK 88.2 -46.5 1.61H 325 30.3 11.4
2 | #13130.00 29.5 AV 68.2 -38.7 1.61H 325 18.1 11.4
3 19695.00 44.7 PK 74.0 -29.3 1.61H 8 50.9 -6.2
4 19695.00 33.5AV 54.0 -20.5 1.61H 8 39.7 -6.2
5 | #26260.00 49.6 PK 88.2 -38.6 1.92H 51 50.6 -1.0
6 | #26260.00 38.1 AV 68.2 -30.1 1.92 H 51 39.1 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.9 PK 88.2 -47.3 361V 92 29.5 11.4
2 | #13130.00 29.2 AV 68.2 -39.0 361V 92 17.8 11.4
3 19695.00 43.3 PK 74.0 -30.7 2.19V 106 495 -6.2
4 19695.00 32.0 AV 54.0 -22.0 2.19V 106 38.2 -6.2
5 | #26260.00 47.6 PK 88.2 -40.6 1.76 V 163 48.6 -1.0
6 | #26260.00 35.6 AV 68.2 -32.6 1.76 V 163 36.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;‘fig}'ji&ggg“b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 41.8 PK 88.2 -46.4 1.65H 297 29.2 12.6
2 | #13450.00 29.8 AV 68.2 -38.4 1.65H 297 17.2 12.6
3 | 20175.00 46.4 PK 74.0 -27.6 1.63H 22 51.8 -5.4
4 | 20175.00 34.5 AV 54.0 -19.5 1.63H 22 39.9 -5.4
5 | #26900.00 49.0 PK 88.2 -39.2 1.99 H 87 50.0 -1.0
6 | #26900.00 37.2 AV 68.2 -31.0 1.99 H 87 38.2 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.4 PK 88.2 -47.8 3.64V 80 27.8 12.6
2 | #13450.00 28.5 AV 68.2 -39.7 3.64V 80 15.9 12.6
3 | 20175.00 42.9 PK 74.0 -31.1 2.23V 120 48.3 -5.4
4 | 20175.00 31.6 AV 54.0 -22.4 2.23V 120 37.0 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.76 V 161 48.1 -1.0
6 | #26900.00 34.8 AV 68.2 -33.4 1.76 V 161 35.8 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 179 : 6845 MHz
RF Mode 802.11ax (RU52) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 43.0 PK 88.2 -45.2 1.62H 336 29.8 13.2
2 | #13690.00 30.7 AV 68.2 -37.5 1.62H 336 17.5 13.2
3 20535.00 45.5 PK 74.0 -28.5 1.66 H 7 50.7 5.2
4 20535.00 33.9AV 54.0 -20.1 1.66 H 7 39.1 5.2
5 | #27380.00 48.2 PK 88.2 -40.0 1.95H 80 49.6 -1.4
6 #27380.00 36.8 AV 68.2 -31.4 1.95H 80 38.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 39.9 PK 88.2 -48.3 3.77V 78 26.7 13.2
2 | #13690.00 28.2 AV 68.2 -40.0 3.77V 78 15.0 13.2
3 20535.00 43.1 PK 74.0 -30.9 2.19V 132 48.3 5.2
4 20535.00 32.0 AV 54.0 -22.0 2.19V 132 37.2 5.2
5 | #27380.00 47.8 PK 88.2 -40.4 1.78V 202 49.2 -1.4
6 | #27380.00 35.4 AV 68.2 -32.8 1.78V 202 36.8 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU106

RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 3 : 5965 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 42.9 PK 74.0 -31.1 1.58 H 323 314 11.5
2 | 11930.00 30.2 AV 54.0 -23.8 1.58 H 323 18.7 11.5
3 | 17895.00 45.4 PK 74.0 -28.6 1.62 H 32 23.3 22.1
4 | 17895.00 34.0 AV 54.0 -20.0 1.62 H 32 11.9 22.1
5 | 23860.00 49.3 PK 74.0 -24.7 1.91H 93 52.6 -3.3
6 | 23860.00 37.5AV 54.0 -16.5 1.91H 93 40.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11930.00 40.0 PK 74.0 -34.0 3.69 V 87 28.5 115
2 | 11930.00 28.6 AV 54.0 -25.4 3.69V 87 17.1 115
3 | 17895.00 44.0 PK 74.0 -30.0 2.32V 97 21.9 22.1
4 | 17895.00 33.0AV 54.0 -21.0 2.32V 97 10.9 22.1
5 | 23860.00 46.7 PK 74.0 -27.3 1.78 V 184 50.0 -3.3
6 | 23860.00 34.5 AV 54.0 -19.5 1.78 V 184 37.8 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;ng‘fl'\g)'jiRpLﬁ%rg)b'e Channel CH 43 : 6165 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 42.2 PK 74.0 -31.8 1.55H 284 315 10.7
2 | 12330.00 29.8 AV 54.0 -24.2 1.55H 284 19.1 10.7
3 | 18495.00 44,5 PK 74.0 -29.5 1.60 H 10 51.1 -6.6
4 | 18495.00 32.8 AV 54.0 -21.2 1.60 H 10 39.4 -6.6
5 | #24660.00 47.8 PK 88.2 -40.4 2.00H 110 49.9 -2.1
6 | #24660.00 36.4 AV 68.2 -31.8 2.00H 110 38.5 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.1 PK 74.0 -33.9 3.66 V 76 29.4 10.7
2 | 12330.00 28.2 AV 54.0 -25.8 3.66 V 76 17.5 10.7
3 | 18495.00 43.3 PK 74.0 -30.7 2,24V 112 49.9 -6.6
4 | 18495.00 32.1AV 54.0 -21.9 2.24V 112 38.7 -6.6
5 | #24660.00 47.4 PK 88.2 -40.8 1.76 V 180 49.5 2.1
6 | #24660.00 35.5 AV 68.2 -32.7 1.76 V 180 37.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 42.8 PK 88.2 -45.4 1.50 H 327 32.0 10.8
2 | #12810.00 30.5 AV 68.2 -37.7 1.50 H 327 19.7 10.8
3 19215.00 45.7 PK 74.0 -28.3 1.59 H 12 52.2 -6.5
4 19215.00 34.2 AV 54.0 -19.8 1.59 H 12 40.7 -6.5
5 | #25620.00 48.9 PK 88.2 -39.3 1.90H 87 50.2 -1.3
6 #25620.00 37.3 AV 68.2 -30.9 1.90H 87 38.6 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.6 PK 88.2 -47.6 3.77V 80 29.8 10.8
2 | #12810.00 29.0 AV 68.2 -39.2 3.77V 80 18.2 10.8
3 19215.00 43.5 PK 74.0 -30.5 2.32V 134 50.0 -6.5
4 19215.00 32.1AV 54.0 -21.9 2.32V 134 38.6 -6.5
5 | #25620.00 47.0 PK 88.2 -41.2 1.74V 173 48.3 -1.3
6 | #25620.00 34.8 AV 68.2 -33.4 1.74V 173 36.1 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 123 : 6565 MHz
RF Mode 802.11ax (RU106) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.4 PK 88.2 -46.8 1.65H 292 30.0 11.4
2 | #13130.00 29.6 AV 68.2 -38.6 1.65H 292 18.2 11.4
3 19695.00 46.8 PK 74.0 -27.2 1.79H 9 53.0 -6.2
4 19695.00 35.0 AV 54.0 -19.0 1.79H 9 41.2 -6.2
5 | #26260.00 49.1 PK 88.2 -39.1 2.12H 55 50.1 -1.0
6 #26260.00 37.6 AV 68.2 -30.6 2.12H 55 38.6 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.6 PK 88.2 -47.6 3.75V 87 29.2 11.4
2 | #13130.00 28.5 AV 68.2 -39.7 3.75V 87 17.1 11.4
3 19695.00 44.0 PK 74.0 -30.0 2.24V 113 50.2 -6.2
4 19695.00 32.9AV 54.0 -21.1 2.24V 113 39.1 -6.2
5 | #26260.00 47.0 PK 88.2 -41.2 1.79V 179 48.0 -1.0
6 | #26260.00 34.6 AV 68.2 -33.6 1.79V 179 35.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.3 PK 88.2 -45.9 1.47H 284 29.7 12.6
2 | #13450.00 31.2 AV 68.2 -37.0 1.47H 284 18.6 12.6
3 | 20175.00 44,5 PK 74.0 -29.5 1.59 H 27 49.9 -5.4
4 | 20175.00 33.0AV 54.0 -21.0 1.59 H 27 38.4 -5.4
5 | #26900.00 47.1 PK 88.2 -41.1 1.91H 63 48.1 -1.0
6 | #26900.00 34.8 AV 68.2 -33.4 191 H 63 35.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 39.3 PK 88.2 -48.9 3.56 V 70 26.7 12.6
2 | #13450.00 27.8 AV 68.2 -40.4 3.56 V 70 15.2 12.6
3 | 20175.00 42.2 PK 74.0 -31.8 2,24V 116 47.6 -5.4
4 | 20175.00 30.6 AV 54.0 -23.4 2,24V 116 36.0 -5.4
5 | #26900.00 48.2 PK 88.2 -40.0 1.84V 147 49.2 -1.0
6 | #26900.00 35.6 AV 68.2 -32.6 1.84V 147 36.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidei%rg)b'e Channel CH 179 : 6845 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 42.8 PK 88.2 -45.4 1.50 H 297 29.6 13.2
2 | #13690.00 31L.1AV 68.2 -37.1 1.50 H 297 17.9 13.2
3 | 20535.00 43.9 PK 74.0 -30.1 1.43H 33 49.1 -5.2
4 | 20535.00 32.8 AV 54.0 -21.2 1.43H 33 38.0 -5.2
5 | #27380.00 46.7 PK 88.2 -41.5 1.86 H 92 48.1 -1.4
6 | #27380.00 36.8 AV 68.2 -31.4 1.86 H 92 38.2 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.9 PK 88.2 -47.3 3.65V 93 27.7 13.2
2 | #13690.00 29.2 AV 68.2 -39.0 3.65V 93 16.0 13.2
3 | 20535.00 43.8 PK 74.0 -30.2 235V 144 49.0 -5.2
4 | 20535.00 32.6 AV 54.0 -21.4 235V 144 37.8 -5.2
5 | #27380.00 47.8 PK 88.2 -40.4 1.82V 157 49.2 -1.4
6 | #27380.00 35.1AV 68.2 -33.1 1.82V 157 36.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU242

RF Mode ;ng‘fl'\g)'jidegjr;)b'e Channel CH 3 : 5965 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.7 PK 74.0 -32.3 1.53 H 345 30.2 11.5
2 11930.00 29.8 AV 54.0 -24.2 1.53 H 345 18.3 11.5
3 | 17895.00 44.7 PK 74.0 -29.3 1.67H 27 22.6 22.1
4 | 17895.00 33.2 AV 54.0 -20.8 1.67H 27 11.1 22.1
5 | 23860.00 49.5 PK 74.0 -24.5 2.05H 60 52.8 -3.3
6 23860.00 38.0 AV 54.0 -16.0 2.05H 60 41.3 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 39.4 PK 74.0 -34.6 3.76 V 61 27.9 11.5
2 11930.00 27.7 AV 54.0 -26.3 3.76 V 61 16.2 1.5
3 | 17895.00 43.4 PK 74.0 -30.6 227V 100 21.3 22.1
4 | 17895.00 32.3AV 54.0 -21.7 227V 100 10.2 22.1
5 | 23860.00 46.0 PK 74.0 -28.0 1.88V 173 49.3 -3.3
6 | 23860.00 34.4 AV 54.0 -19.6 1.88V 173 37.7 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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TX 40MHz Preamble .
CH 43 : 6165 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 425 PK 74.0 -31.5 1.78 H 273 31.8 10.7
2 12330.00 31.0 AV 54.0 -23.0 1.78 H 273 20.3 10.7
3 18495.00 46.3 PK 74.0 -27.7 1.68H 16 52.9 -6.6
4 18495.00 34.4 AV 54.0 -19.6 1.68H 16 41.0 -6.6
5 | #24660.00 49.8 PK 88.2 -38.4 2.04H 53 51.9 21
6 | #24660.00 37.4 AV 68.2 -30.8 2.04 H 53 39.5 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12330.00 41.6 PK 74.0 -32.4 3.68V 88 30.9 10.7
2 12330.00 29.6 AV 54.0 -24.4 3.68V 88 18.9 10.7
3 18495.00 42.8 PK 74.0 -31.2 2.29V 150 49.4 -6.6
4 18495.00 31.9 AV 54.0 221 2.29V 150 385 -6.6
5 | #24660.00 47.6 PK 88.2 -40.6 1.87V 176 49.7 21
6 | #24660.00 35.2 AV 68.2 -33.0 1.87V 176 37.3 21
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 425 PK 88.2 -45.7 1.60 H 296 31.7 10.8
2 | #12810.00 30.1 AV 68.2 -38.1 1.60 H 296 19.3 10.8
3 19215.00 45.4 PK 74.0 -28.6 1.55H 18 51.9 -6.5
4 19215.00 32.8 AV 54.0 -21.2 1.55H 18 39.3 -6.5
5 | #25620.00 47.1 PK 88.2 411 1.90H 96 48.4 -1.3
6 | #25620.00 35.1 AV 68.2 -33.1 1.90 H 96 36.4 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 39.5 PK 88.2 -48.7 3.78V 52 28.7 10.8
2 | #12810.00 27.7 AV 68.2 -40.5 3.78V 52 16.9 10.8
3 19215.00 43.8 PK 74.0 -30.2 2.36V 109 50.3 -6.5
4 19215.00 32.5AV 54.0 -215 2.36V 109 39.0 -6.5
5 | #25620.00 45.6 PK 88.2 -42.6 1.80V 175 46.9 -1.3
6 | #25620.00 34.1 AV 68.2 -34.1 1.80V 175 35.4 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jidegjr;)b'e Channel CH 123 : 6565 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 41.8 PK 88.2 -46.4 1.73H 284 30.4 11.4
2 | #13130.00 29.9 AV 68.2 -38.3 1.73H 284 18.5 11.4
3 | 19695.00 46.6 PK 74.0 -27.4 1.67H 33 52.8 -6.2
4 | 19695.00 34.7 AV 54.0 -19.3 1.67H 33 40.9 -6.2
5 | #26260.00 49.6 PK 88.2 -38.6 2.05H 78 50.6 -1.0
6 #26260.00 37.9 AV 68.2 -30.3 2.05H 78 38.9 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 40.4 PK 88.2 -47.8 3.85V 65 29.0 11.4
2 | #13130.00 28.6 AV 68.2 -39.6 3.85V 65 17.2 11.4
3 | 19695.00 43.5 PK 74.0 -30.5 230V 150 49.7 -6.2
4 | 19695.00 32.0AV 54.0 -22.0 230V 150 38.2 -6.2
5 | #26260.00 45.1 PK 88.2 -43.1 1.85V 138 46.1 -1.0
6 | #26260.00 33.7 AV 68.2 -345 1.85V 138 34.7 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 155 : 6725 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 42.8 PK 88.2 -45.4 1.53H 262 30.2 12.6
2 | #13450.00 30.2 AV 68.2 -38.0 1.53H 262 17.6 12.6
3 20175.00 445 PK 74.0 -29.5 1.44H 4 49.9 5.4
4 20175.00 31.9 AV 54.0 -22.1 1.44H 4 37.3 5.4
5 | #26900.00 48.0 PK 88.2 -40.2 1.89H 72 49.0 -1.0
6 #26900.00 35.9 AV 68.2 -32.3 1.89H 72 36.9 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 39.3 PK 88.2 -48.9 3.75V 61 26.7 12.6
2 | #13450.00 27.4 AV 68.2 -40.8 3.75V 61 14.8 12.6
3 20175.00 43.8 PK 74.0 -30.2 2.25V 139 49.2 5.4
4 20175.00 32.7 AV 54.0 -21.3 2.25V 139 38.1 5.4
5 | #26900.00 45.8 PK 88.2 -42.4 1.90V 171 46.8 -1.0
6 | #26900.00 33.7AV 68.2 -345 1.90V 171 34.7 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 179 : 6845 MHz
RF Mode 802.11ax (RU242) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 425 PK 88.2 -45.7 1.83H 307 29.3 13.2
2 | #13690.00 30.7 AV 68.2 -37.5 1.83H 307 17.5 13.2
3 20535.00 47.5 PK 74.0 -26.5 1.68H 17 52.7 5.2
4 20535.00 35.2 AV 54.0 -18.8 1.68H 17 40.4 5.2
5 | #27380.00 49.6 PK 88.2 -38.6 2.07H 66 51.0 -1.4
6 | #27380.00 37.5AV 68.2 -30.7 2.07H 66 38.9 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.3 PK 88.2 -47.9 3.84V 42 27.1 13.2
2 | #13690.00 28.0 AV 68.2 -40.2 3.84V 42 14.8 13.2
3 20535.00 44.0 PK 74.0 -30.0 2.26V 124 49.2 5.2
4 20535.00 32.5AV 54.0 -215 2.26V 124 37.7 5.2
5 | #27380.00 45.4 PK 88.2 -42.8 191V 146 46.8 -1.4
6 | #27380.00 33.5AV 68.2 -34.7 191V 146 34.9 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RU484

TX 40MHz Preamble .
CH 3 : 5965 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 41.9 PK 74.0 -32.1 1.69H 265 30.4 11.5
2 11930.00 29.8 AV 54.0 -24.2 1.69H 265 18.3 11.5
3 17895.00 45.5 PK 74.0 -28.5 1.79H 17 23.4 22.1
4 17895.00 35.1 AV 54.0 -18.9 1.79H 17 13.0 22.1
5 23860.00 50.5 PK 74.0 -235 2.04H 78 53.8 -3.3
6 23860.00 38.5 AV 54.0 -15.5 2.04 H 78 41.8 -3.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 11930.00 40.2 PK 74.0 -33.8 3.67V 40 28.7 11.5
2 11930.00 28.1 AV 54.0 -25.9 3.67V 40 16.6 11.5
3 17895.00 43.8 PK 74.0 -30.2 2.19V 151 21.7 22.1
4 17895.00 32.3AV 54.0 -21.7 2.19V 151 10.2 22.1
5 23860.00 46.7 PK 74.0 -27.3 1.90V 141 50.0 -3.3
6 23860.00 34.8 AV 54.0 -19.2 1.90V 141 38.1 -3.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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RF Mode ;ng‘fl“g)'jiRPJZZT)b'e Channel CH 43 : 6165 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 423 PK 74.0 -31.7 1.88 H 281 31.6 10.7
2 | 12330.00 30.3AV 54.0 -23.7 1.88 H 281 19.6 10.7
3 | 18495.00 47.9 PK 74.0 -26.1 1.68 H 21 545 -6.6
4 | 18495.00 36.0 AV 54.0 -18.0 1.68 H 21 42.6 -6.6
5 | #24660.00 49.9 PK 88.2 -38.3 2.05H 75 52.0 2.1
6 | #24660.00 37.6 AV 68.2 -30.6 2.05H 75 39.7 2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12330.00 40.4 PK 74.0 -33.6 3.79V 88 29.7 10.7
2 | 12330.00 28.9 AV 54.0 -25.1 3.79V 88 18.2 10.7
3 | 18495.00 43.8 PK 74.0 -30.2 2.26 V 117 50.4 -6.6
4 | 18495.00 32.5 AV 54.0 -21.5 2.26 V 117 39.1 -6.6
5 | #24660.00 48.2 PK 88.2 -40.0 1.82V 157 50.3 2.1
6 | #24660.00 36.1 AV 68.2 -32.1 1.82V 157 38.2 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 91 : 6405 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 41.7 PK 88.2 -46.5 1.77H 269 30.9 10.8
2 | #12810.00 30.2 AV 68.2 -38.0 1.77H 269 19.4 10.8
3 19215.00 47.4 PK 74.0 -26.6 1.76 H 8 53.9 -6.5
4 19215.00 35.1 AV 54.0 -18.9 1.76 H 8 41.6 -6.5
5 | #25620.00 49.0 PK 88.2 -39.2 2.07H 40 50.3 -1.3
6 #25620.00 36.9 AV 68.2 -31.3 2.07H 40 38.2 -1.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12810.00 40.9 PK 88.2 -47.3 3.81V 90 30.1 10.8
2 | #12810.00 29.3 AV 68.2 -38.9 3.81V 90 18.5 10.8
3 19215.00 43.6 PK 74.0 -30.4 2.24V 103 50.1 -6.5
4 19215.00 32.4 AV 54.0 -21.6 2.24V 103 38.9 -6.5
5 | #25620.00 47.6 PK 88.2 -40.6 1.77V 145 48.9 -1.3
6 | #25620.00 35.6 AV 68.2 -32.6 1.77V 145 36.9 -1.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 99 : 6445 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12890.00 42.0 PK 88.2 -46.2 1.73H 275 31.3 10.7
2 | #12890.00 30.5 AV 68.2 -37.7 1.73H 275 19.8 10.7
3 | 19335.00 45.3 PK 74.0 -28.7 1.77H 16 51.8 -6.5
4 | 19335.00 34.6 AV 54.0 -19.4 1.77H 16 41.1 -6.5
5 | #25780.00 49.9 PK 88.2 -38.3 2.08 H 77 51.1 -1.2
6 | #25780.00 38.0 AV 68.2 -30.2 2.08 H 77 39.2 -1.2
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12890.00 40.4 PK 88.2 -47.8 3.86V 84 29.7 10.7
2 | #12890.00 28.9 AV 68.2 -39.3 3.86V 84 18.2 10.7
3 | 19335.00 43.6 PK 74.0 -30.4 2.20V 102 50.1 -6.5
4 | 19335.00 32.2 AV 54.0 -21.8 2.20V 102 38.7 -6.5
5 | #25780.00 47.7 PK 88.2 -40.5 1.71V 149 48.9 -1.2
6 | #25780.00 35.8 AV 68.2 -32.4 1.71V 149 37.0 -1.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 107 : 6485 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12970.00 42.1 PK 88.2 -46.1 1.86 H 278 313 10.8
2 | #12970.00 30.2 AV 68.2 -38.0 1.86 H 278 19.4 10.8
3 | 19455.00 47.7 PK 74.0 -26.3 1.70H 28 53.9 -6.2
4 | 19455.00 36.0 AV 54.0 -18.0 1.70H 28 42.2 -6.2
5 | #25940.00 50.1 PK 88.2 -38.1 2.03H 84 51.2 -1.1
6 | #25940.00 37.9 AV 68.2 -30.3 2.03H 84 39.0 -11
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #12970.00 39.9 PK 88.2 -48.3 3.65V 31 290.1 10.8
2 | #12970.00 28.0 AV 68.2 -40.2 3.65V 31 17.2 10.8
3 | 19455.00 44.2 PK 74.0 -29.8 216V 135 50.4 -6.2
4 | 19455.00 32.6 AV 54.0 -21.4 216V 135 38.8 -6.2
5 | #25940.00 46.7 PK 88.2 -41.5 1.94V 143 47.8 -1.1
6 | #25940.00 34.9 AV 68.2 -33.3 1.94V 143 36.0 -1.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 115 : 6525 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13050.00 41.9 PK 88.2 -46.3 1.78 H 253 30.8 1.1
2 | #13050.00 30.7 AV 68.2 -37.5 1.78 H 253 19.6 1.1
3 19575.00 47.2 PK 74.0 -26.8 1.75H 15 53.5 -6.3
4 19575.00 34.7 AV 54.0 -19.3 1.75H 15 41.0 -6.3
5 | #26100.00 48.8 PK 88.2 -39.4 2.09H 24 498 -1.0
6 | #26100.00 36.8 AV 68.2 -31.4 2.09 H 24 37.8 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13050.00 40.6 PK 88.2 -47.6 3.84V 89 29.5 1.1
2 | #13050.00 29.2 AV 68.2 -39.0 3.84V 89 18.1 1.1
3 19575.00 43.8 PK 74.0 -30.2 2.18V 93 50.1 -6.3
4 19575.00 32.4 AV 54.0 -21.6 2.18V 93 38.7 -6.3
5 | #26100.00 475 PK 88.2 -40.7 1.77V 132 485 -1.0
6 | #26100.00 35.5 AV 68.2 -32.7 1.77V 132 36.5 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 123 : 6565 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 42.4 PK 88.2 -45.8 1.82 H 286 31.0 11.4
2 | #13130.00 30.6 AV 68.2 -37.6 1.82 H 286 19.2 11.4
3 | 19695.00 46.6 PK 74.0 -27.4 1.76 H 1 52.8 -6.2
4 | 19695.00 34.7 AV 54.0 -19.3 1.76 H 1 40.9 -6.2
5 | #26260.00 49.0 PK 88.2 -39.2 2.04H 46 50.0 -1.0
6 | #26260.00 37.2 AV 68.2 -31.0 2.04H 46 38.2 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13130.00 39.8 PK 88.2 -48.4 3.66 V 16 28.4 11.4
2 | #13130.00 28.0 AV 68.2 -40.2 3.66 V 16 16.6 11.4
3 | 19695.00 44.5 PK 74.0 -29.5 212V 132 50.7 -6.2
4 | 19695.00 32.9AV 54.0 -21.1 212V 132 39.1 -6.2
5 | #26260.00 47.2 PK 88.2 -41.0 1.96 V 133 48.2 -1.0
6 | #26260.00 35.2 AV 68.2 -33.0 1.96 V 133 36.2 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 155 : 6725 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 41.8 PK 88.2 -46.4 1.83H 243 29.2 12.6
2 | #13450.00 30.5 AV 68.2 -37.7 1.83H 243 17.9 12.6
3 | 20175.00 47.1 PK 74.0 -26.9 1.69 H 26 52.5 -5.4
4 | 20175.00 34.6 AV 54.0 -19.4 1.69 H 26 40.0 -5.4
5 | #26900.00 48.3 PK 88.2 -39.9 2.13H 27 49.3 -1.0
6 | #26900.00 36.4 AV 68.2 -31.8 2.13H 27 37.4 -1.0
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13450.00 40.3 PK 88.2 -47.9 3.91V 57 27.7 12.6
2 | #13450.00 28.3 AV 68.2 -39.9 3.91V 57 15.7 12.6
3 | 20175.00 43.1 PK 74.0 -30.9 2.30V 136 48.5 -5.4
4 | 20175.00 31.8 AV 54.0 -22.2 2.30V 136 37.2 -5.4
5 | #26900.00 46.6 PK 88.2 -41.6 1.87V 182 47.6 -1.0
6 | #26900.00 34.6 AV 68.2 -33.6 1.87V 182 35.6 -1.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 179 : 6845 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 423 PK 88.2 -45.9 1.92H 276 29.1 13.2
2 | #13690.00 30.1 AV 68.2 -38.1 1.92H 276 16.9 13.2
3 | 20535.00 47.1 PK 74.0 -26.9 1.66 H 36 52.3 5.2
4 | 20535.00 35.6 AV 54.0 -18.4 1.66 H 36 40.8 5.2
5 | #27380.00 50.4 PK 88.2 -37.8 2.08 H 80 51.8 -1.4
6 #27380.00 38.0 AV 68.2 -30.2 2.08 H 80 394 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13690.00 40.8 PK 88.2 -47.4 3.90V 69 27.6 13.2
2 | #13690.00 29.2 AV 68.2 -39.0 3.90V 69 16.0 13.2
3 | 20535.00 43.0 PK 74.0 -31.0 2.18V 97 48.2 5.2
4 | 20535.00 31.8 AV 54.0 -22.2 2.18V 97 37.0 5.2
5 | #27380.00 47.3 PK 88.2 -40.9 1.76 V 142 48.7 -1.4
6 | #27380.00 35.5 AV 68.2 -32.7 1.76 V 142 36.9 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 40MHz Preamble .
CH 187 : 6885 MHz
RF Mode 802.11ax (RU484) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13770.00 42.7 PK 88.2 -455 1.63H 288 29.4 13.3
2 | #13770.00 30.5 AV 68.2 -37.7 1.63H 288 17.2 13.3
3 20655.00 445 PK 74.0 -29.5 1.59 H 3 49.4 -4.9
4 20655.00 32.4 AV 54.0 -21.6 1.59 H 3 37.3 -4.9
5 | #27540.00 47.3 PK 88.2 -40.9 1.95H 93 48.8 -15
6 | #27540.00 35.5 AV 68.2 -32.7 1.95H 93 37.0 -1.5
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13770.00 40.8 PK 88.2 -47.4 3.92V 68 27.5 13.3
2 | #13770.00 29.4 AV 68.2 -38.8 3.92V 68 16.1 13.3
3 20655.00 42.9 PK 74.0 -31.1 2.18V 104 47.8 -4.9
4 20655.00 31.4 AV 54.0 -22.6 2.18V 104 36.3 -4.9
5 | #27540.00 46.8 PK 88.2 -41.4 1.81V 152 48.3 -15
6 | #27540.00 35.1 AV 68.2 -33.1 1.81V 152 36.6 -15
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;é(zéfll\g??:diﬂ)ble Channel CH 211 : 7005 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14010.00 42.5 PK 88.2 -45.7 1.91H 291 29.0 13.5
2 | #14010.00 30.5 AV 68.2 -37.7 1.91H 291 17.0 13.5
3 | 21015.00 46.8 PK 74.0 -27.2 1.65H 45 51.3 4.5
4 | 21015.00 35.5 AV 54.0 -18.5 1.65H 45 40.0 4.5
5 | #28020.00 49.8 PK 88.2 -38.4 2.13 H 89 51.5 -1.7
6 #28020.00 37.6 AV 68.2 -30.6 2.13H 89 39.3 -1.7
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14010.00 40.7 PK 88.2 -47.5 3.88V 69 27.2 13.5
2 | #14010.00 29.1 AV 68.2 -39.1 3.88V 69 15.6 13.5
3 | 21015.00 43.6 PK 74.0 -30.4 219V 109 48.1 4.5
4 | 21015.00 32.5 AV 54.0 -21.5 219V 109 37.0 4.5
5 | #28020.00 47.4 PK 88.2 -40.8 1.76 V 150 49.1 -1.7
6 | #28020.00 35.3 AV 68.2 -32.9 1.76 V 150 37.0 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ng‘fl'\g)'jideiZT)b'e Channel CH 227 : 7085 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14170.00 42.3 PK 88.2 -45.9 1.88 H 247 28.0 14.3
2 | #14170.00 30.8 AV 68.2 -37.4 1.88 H 247 16.5 14.3
3 | 21255.00 46.7 PK 74.0 -27.3 1.68 H 35 51.0 -4.3
4 | 21255.00 34.5 AV 54.0 -19.5 1.68 H 35 38.8 -4.3
5 | #28340.00 48.2 PK 88.2 -40.0 2.13H 75 49.8 -1.6
6 | #28340.00 36.3 AV 68.2 -31.9 2.13H 75 37.9 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #14170.00 40.7 PK 88.2 -47.5 3.82V 96 26.4 14.3
2 | #14170.00 29.1 AV 68.2 -39.1 3.82V 96 14.8 14.3
3 | 21255.00 43.3 PK 74.0 -30.7 225V 97 47.6 -4.3
4 | 21255.00 32.0AV 54.0 -22.0 225V 97 36.3 -4.3
5 | #28340.00 47.9 PK 88.2 -40.3 177V 144 49.5 -1.6
6 | #28340.00 35.7 AV 68.2 -325 177V 144 37.3 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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80Mz Preamble

RU996
RF Mode ;gfffg??&gg’g‘)b'e Channel CH 7 : 5985 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 41.7 PK 74.0 -32.3 1.39H 345 30.4 11.3
2 | 11970.00 30.2 AV 54.0 -23.8 1.39H 345 18.9 11.3
3 | 17955.00 45.6 PK 74.0 -28.4 1.59 H 3 22.0 23.6
4 | 17955.00 34.2 AV 54.0 -19.8 1.59 H 3 10.6 23.6
5 | 23940.00 49.3 PK 74.0 -24.7 211H 63 52.4 -3.1
6 | 23940.00 37.6 AV 54.0 -16.4 211H 63 40.7 -3.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 11970.00 41.6 PK 74.0 -32.4 3.86 V 95 30.3 11.3
2 | 11970.00 30.1AV 54.0 -23.9 3.86 V 95 18.8 11.3
3 | 17955.00 44.8 PK 74.0 -29.2 216V 110 21.2 23.6
4 | 17955.00 32.0 AV 54.0 -22.0 216V 110 8.4 23.6
5 | 23940.00 46.1 PK 74.0 -27.9 1.96 V 150 49.2 -3.1
6 | 23940.00 35.7 AV 54.0 -18.3 1.96 V 150 38.8 -3.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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RF Mode ;gfffg)'ji&ggrg)b'e Channel CH 39 : 6145 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12290.00 42.0 PK 74.0 -32.0 1.40 H 340 311 10.9
2 | 12290.00 30.2 AV 54.0 -23.8 1.40 H 340 19.3 10.9
3 | #12770.00 41.2 PK 88.2 -47.0 1.48 H 334 30.4 10.8
4 | #12770.00 29.3 AV 68.2 -38.9 1.48 H 334 18.5 10.8
5 | 18435.00 45.6 PK 74.0 -28.4 1.59 H 33 52.2 -6.6
6 | 18435.00 34.1 AV 54.0 -19.9 1.59 H 33 40.7 -6.6
7 | 19155.00 44.9 PK 74.0 -29.1 1.69 H 8 51.4 -6.5
8 | 19155.00 33.7 AV 54.0 -20.3 1.69 H 8 40.2 -6.5
9 | #24580.00 49.0 PK 88.2 -39.2 2.02H 63 51.3 -2.3
10 | #24580.00 37.9 AV 68.2 -30.3 2.02H 63 40.2 -2.3
11 | #25540.00 49.6 PK 88.2 -38.6 1.98 H 66 51.0 -1.4
12 | #25540.00 38.0 AV 68.2 -30.2 1.98 H 66 39.4 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 12290.00 39.6 PK 74.0 -34.4 3.77V 119 28.7 10.9
2 | 12290.00 27.6 AV 54.0 -26.4 3.77V 119 16.7 10.9
3 | #12770.00 39.9 PK 88.2 -48.3 3.66 V 88 29.1 10.8
4 | #12770.00 28.4 AV 68.2 -39.8 3.66 V 88 17.6 10.8
5 | 18435.00 45.4 PK 74.0 -28.6 1.94V 79 52.0 -6.6
6 | 18435.00 31.6 AV 54.0 -22.4 1.94V 79 38.2 -6.6
7 | 19155.00 43.6 PK 74.0 -30.4 2.28V 97 50.1 -6.5
8 | 19155.00 32.8 AV 54.0 -21.2 2.28V 97 39.3 -6.5
9 | #24580.00 46.4 PK 88.2 -41.8 1.91V 155 48.7 -2.3
10 | #24580.00 35.6 AV 68.2 -32.6 1.91V 155 37.9 -2.3
11 | #25540.00 46.6 PK 88.2 -41.6 1.98 V 145 48.0 -1.4
12 | #25540.00 36.1 AV 68.2 -32.1 1.98V 145 37.5 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;ﬁfffg;‘g&g‘;@)b'e Channel CH 135 : 6625 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 41.4 PK 74.0 -32.6 1.54 H 359 29.6 11.8
2 | 13250.00 29.3 AV 54.0 -24.7 1.54 H 359 17.5 11.8
3 | 19875.00 45.9 PK 74.0 -28.1 1.76 H 20 51.9 -6.0
4 | 19875.00 33.8 AV 54.0 -20.2 1.76 H 20 39.8 -6.0
5 | #26500.00 49.5 PK 88.2 -38.7 1.98 H 63 49.9 -0.4
6 | #26500.00 37.4 AV 68.2 -30.8 1.98 H 63 37.8 -0.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13250.00 40.6 PK 74.0 -33.4 3.76 V 86 28.8 11.8
2 | 13250.00 29.5 AV 54.0 -24.5 3.76 V 86 17.7 11.8
3 | 19875.00 44.0 PK 74.0 -30.0 2.07V 124 50.0 -6.0
4 | 19875.00 31L.1AV 54.0 -22.9 2.07V 124 37.1 -6.0
5 | #26500.00 46.7 PK 88.2 -41.5 1.93V 149 47.1 -0.4
6 | #26500.00 36.2 AV 68.2 -32.0 1.93V 149 36.6 -0.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 80MHz Preamble .
CH 151 : 6705 MHz
RF Mode 802.11ax (RU996) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 41.7 PK 88.2 -46.5 1.56 H 349 29.4 12.3
2 | #13410.00 29.6 AV 68.2 -38.6 1.56 H 349 17.3 12.3
3 20115.00 45.9 PK 74.0 -28.1 1.62H 11 51.4 55
4 20115.00 34.2 AV 54.0 -19.8 1.62H 11 39.7 55
5 | #26820.00 49.0 PK 88.2 -39.2 2.06 H 44 498 -0.8
6 #26820.00 37.8 AV 68.2 -30.4 2.06 H 44 38.6 -0.8
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13410.00 41.5 PK 88.2 -46.7 3.71V 115 29.2 12.3
2 | #13410.00 30.0 AV 68.2 -38.2 3.71V 115 17.7 12.3
3 20115.00 44.1 PK 74.0 -29.9 2.10V 76 49.6 55
4 20115.00 31.2 AV 54.0 -22.8 2.10V 76 36.7 55
5 | #26820.00 45.4 PK 88.2 -42.8 197V 167 46.2 -0.8
6 | #26820.00 35.3AV 68.2 -32.9 197V 167 36.1 -0.8
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 80MHz Preamble .
CH 167 : 6785 MHz
RF Mode 802.11ax (RU996) Channel
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 41.6 PK 88.2 -46.6 1.54 H 323 28.6 13.0
2 | #13570.00 29.7 AV 68.2 -38.5 1.54 H 323 16.7 13.0
3 20355.00 45.6 PK 74.0 -28.4 1.69H 4 51.1 55
4 20355.00 33.9AV 54.0 -20.1 1.69H 4 39.4 55
5 | #27140.00 49.4 PK 88.2 -38.8 1.96 H 68 50.8 -1.4
6 | #27140.00 37.4 AV 68.2 -30.8 1.96 H 68 38.8 -1.4
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #13570.00 40.3 PK 88.2 -47.9 3.73V 86 27.3 13.0
2 | #13570.00 28.5 AV 68.2 -39.7 3.73V 86 15.5 13.0
3 20355.00 43.7 PK 74.0 -30.3 2.28V 109 49.2 55
4 20355.00 32.8AV 54.0 -21.2 2.28V 109 38.3 55
5 | #27140.00 46.4 PK 88.2 -41.8 1.95V 180 47.8 -1.4
6 | #27140.00 35.8 AV 68.2 -32.4 1.95V 180 37.2 -1.4
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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160MHz Preamble

RU1992
RF Mode ;g;ffa'\)"('?égi‘;‘g’;)b'e Channel CH 15 : 6025 MHz
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 41.2 PK 74.0 -32.8 1.61H 322 30.0 11.2
2 | 12050.00 29.5 AV 54.0 -24.5 1.61H 322 18.3 11.2
3 | 18075.00 45,7 PK 74.0 -28.3 1.60 H 14 44.6 1.1
4 | 18075.00 34.1 AV 54.0 -19.9 1.60 H 14 33.0 1.1
5 | #24100.00 49.6 PK 88.2 -38.6 2.10H 73 52.5 -2.9
6 | #24100.00 37.7 AV 68.2 -30.5 2.10H 73 40.6 -2.9
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12050.00 41.0 PK 74.0 -33.0 3.70V 69 29.8 11.2
2 | 12050.00 29.7 AV 54.0 -24.3 3.70V 69 18.5 11.2
3 | 18075.00 44.0 PK 74.0 -30.0 2.08V 117 42.9 1.1
4 | 18075.00 31L.1AV 54.0 -22.9 2.08V 117 30.0 1.1
5 | #24100.00 47.2 PK 88.2 -41.0 1.90 V 166 50.1 -2.9
6 | #24100.00 36.8 AV 68.2 -31.4 1.90 V 166 39.7 -2.9
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5. " #": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffa'\)"('?égiggr;)b'e Channel CH 47 : 6185 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.6 PK 74.0 -33.4 1.51H 288 30.2 10.4
2 | 12370.00 29.1 AV 54.0 -24.9 1.51H 288 18.7 10.4
3 | 18555.00 44,5 PK 74.0 -29.5 1.73H 43 51.1 -6.6
4 | 18555.00 33.3AV 54.0 -20.7 1.73H 43 39.9 -6.6
5 | #24740.00 48.6 PK 88.2 -39.6 2.10H 43 50.7 -2.1
6 | #24740.00 37.4 AV 68.2 -30.8 2.10H 43 39.5 -2.1
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 12370.00 40.3 PK 74.0 -33.7 357V 117 29.9 10.4
2 | 12370.00 28.5 AV 54.0 -25.5 357V 117 18.1 10.4
3 | 18555.00 44.3 PK 74.0 -29.7 221V 119 50.9 -6.6
4 | 18555.00 31.0 AV 54.0 -23.0 221V 119 37.6 -6.6
5 | #24740.00 47.2 PK 88.2 -41.0 2.00V 155 49.3 2.1
6 | #24740.00 36.6 AV 68.2 -31.6 2.00V 155 38.7 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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TX 160MHz Preamble .
CH 79 : 6345 MHz
R leeks 802.11ax (RU1992) ChEmnE
i Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12690.00 41.6 PK 74.0 -32.4 152 H 301 30.8 10.8
2 12690.00 29.4 AV 54.0 -24.6 152 H 301 18.6 10.8
3 19035.00 45.7 PK 74.0 -28.3 1.57H 20 52.0 -6.3
4 19035.00 34.0 AV 54.0 -20.0 1.57H 20 40.3 -6.3
5 | #25380.00 49.9 PK 88.2 -38.3 2.03H 63 51.5 -1.6
6 #25380.00 38.3 AV 68.2 -29.9 2.03H 63 39.9 -1.6
Antenna Polarity & Test Distance : Vertical at 3 m
Emission . . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 12690.00 40.3 PK 74.0 -33.7 3.70V 107 29.5 10.8
2 12690.00 29.2 AV 54.0 -24.8 3.70V 107 18.4 10.8
3 19035.00 44.1 PK 74.0 -29.9 1.99V 136 50.4 -6.3
4 19035.00 31.7 AV 54.0 -22.3 1.99V 136 38.0 -6.3
5 | #25380.00 46.8 PK 88.2 -41.4 1.94V 175 48.4 -1.6
6 | #25380.00 36.6 AV 68.2 -31.6 1.94V 175 38.2 -1.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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RF Mode ;g;ffa'\)"('?égiggr;)b'e Channel CH 143 : 6665 MHz
) Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.4 PK 74.0 -33.6 1.51H 326 28.4 12.0
2 | 13330.00 28.6 AV 54.0 -25.4 1.51H 326 16.6 12.0
3 | 19995.00 44.0 PK 74.0 -30.0 1.69 H 23 49.9 -5.9
4 | 19995.00 32.8 AV 54.0 -21.2 1.69 H 23 38.7 -5.9
5 | #26660.00 49.8 PK 88.2 -38.4 2.08H 51 50.1 -0.3
6 | #26660.00 38.1 AV 68.2 -30.1 2.08 H 51 38.4 -0.3
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | 13330.00 40.2 PK 74.0 -33.8 3.71V 95 28.2 12.0
2 | 13330.00 28.2 AV 54.0 -25.8 3.71V 95 16.2 12.0
3 | 19995.00 44,1 PK 74.0 -29.9 2,29V 107 50.0 -5.9
4 | 19995.00 33.0AV 54.0 -21.0 229V 107 38.9 -5.9
5 | #26660.00 45,9 PK 88.2 -42.3 201V 189 46.2 -0.3
6 | #26660.00 35.9 AV 68.2 -32.3 201V 189 36.2 -0.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5."#": The radiated frequency is out of the restricted band.
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4.1.9 Test Results (Conducted Measurement)

Radiated versus Conducted Measurement

X Conducted measurement [1] Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).

Conducted Emission Convert Formula

a. Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
b. EIRP Level (dBm) = Raw Value(dBm) + Correction Factor(dB)

c. Correction Factor is directional gain, and the composite gain will be used when signal
support the correlated signal

For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

For the band edge the gain for the specific band may have been used.
Notes:
1. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:
For f =30 — 1000 MHz, add 4.7 dB.

2. The conducted emission test was considered some factor to compute test result.

Report No.: RF201119E01-6 Page No. 272 / 1508 Report Format Version:6.1.1




Above 1GHz Data (For Model: Standard AP Client):

802.11a - Channel 2
Conducted spurious emission table

No.| Frequency | SUGL uimit | wergin | RO VLS WBT FEECSET g
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1725 PK 54.77 74 -19.23 -52.27 | -51.15 8.17 -40.49
2 1729.68 AV 34.6 54 -19.4 -71.75 | -71.94 8.17 -60.66
3 5482.81 PK 58.84 88.2 -29.36 -48.27 | -47.02 8.17 -36.42
4 5487.5 AV 38.14 68.2 -30.06 -68.2 -68.4 8.17 -57.12
5 5759.37 PK 59.5 88.2 -28.7 -47.23 | -46.66 8.17 -35.76
6 5759.37 AV 45.99 68.2 -22.21 -59.9 -61.08 8.17 -49.27
7 3960.93 PK 57.68 74 -16.32 -49.08 | -48.46 8.17 -37.58
8 3956.25 AV 36.9 54 -17.1 -69.38 -69.7 8.17 -58.36
9 11867.18 PK 59.98 74 -14.02 -46.12 | -46.82 8.17 -35.28
10 | 11865.62 AV 39.03 54 -14.97 -67.57 | -67.26 8.17 -56.23
11 | 17803.87 PK 53.6 74 -20.4 -51.65 | -54.49 8.17 -41.66
12 | 17809.62 AV 42.24 54 -11.76 -64 -64.41 8.17 -53.02
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5925 PK 90.6 88.2 *2.4 -16.56 | -15.18 8.15 -4.66

2 5925 AV 71.02 68.2 *2.82 -35.49 | -35.31 8.15 -24.24
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX B)

Chain O

Chain 1
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802.11a - Channel 1
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1750 PK 55.55 74 -18.45 -50.47 | -51.35 8.17 -39.71
2 1750 AV 47.08 54 -6.92 -58.85 | -59.94 8.17 -48.18
3 5485.93 PK 59.55 88.2 -28.65 -46.02 | -47.99 8.17 -35.71
4 5479.68 AV 39.45 68.2 -28.75 -67.44 | -66.58 8.17 -55.81
5 5759.37 PK 61.89 88.2 -26.31 -44.1 -45.06 8.17 -33.37
6 5759.37 AV 55.3 68.2 -12.9 -50.63 | -51.72 8.17 -39.96
7 3968.75 PK 58.41 74 -15.59 -48 -48.06 8.17 -36.85
8 3970.31 AV 37.08 54 -16.92 -69.45 | -69.27 8.17 -58.18
9 11909.37 PK 61.06 74 -12.94 -44.08 | -47.23 8.17 -34.2
10 | 11909.37 AV 42.77 54 -11.23 -62.31 -65.66 8.17 -52.49
11 | 17862.81 PK 53.66 74 -20.34 -52.33 | -53.29 8.17 -41.6
12 | 17861.37 AV 43.89 54 -10.11 -62.48 -62.62 8.17 -51.37
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5924.9 PK 77.54 88.2 -10.66 | -26.99 | -32.29 8.15 -17.72

2 5924.97 AV 62.3 68.2 -5.9 -42.98 | -45.67 8.15 -32.96
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1
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802.11a - Channel 45

Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1970.31 PK 56.18 74 -17.82 -50.17 | -50.35 8.17 -39.08
2 1968.75 AV 47.56 54 -6.44 -58.6 -59.17 8.17 -47.7
3 5481.25 PK 50.71 88.2 -28.49 -47.34 -46.2 8.17 -35.55
4 5479.68 AV 39.62 68.2 -28.58 -66.48 -67.2 8.17 -55.64
5 5759.37 PK 62.3 88.2 -25.9 -43.65 -44.7 8.17 -32.96
6 5759.37 AV 57.03 68.2 -11.17 -48.89 -50 8.17 -38.23
7 4118.75 PK 57.69 74 -16.31 -49.1 -48.43 8.17 -37.57
8 4117.18 AV 37.34 54 -16.66 -69.03 | -69.18 8.17 -57.92
9 12350 PK 60.96 74 -13.04 -46.46 | -44.68 8.17 -34.3
10 12350 AV 44.72 54 -9.28 -63.47 -60.47 8.17 -50.54
11 | 18528.37 PK 55.99 74 -18.01 -50.73 -50.19 8.17 -39.27
12 | 18522.62 AV 43.97 54 -10.03 -62.4 -62.54 8.17 -51.29
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11a - Channel 93
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2207.81 PK 56.37 74 -17.63 -49.27 | -51.05 8.17 -38.89
2 2209.37 AV 48.1 54 -5.9 -57.62 | -59.21 8.17 -47.16
3 5481.25 PK 58.85 88.2 -29.35 -48.36 | -46.93 8.17 -36.41
4 5481.25 AV 38.79 68.2 -29.41 -67.6 -67.71 8.17 -56.47
5 5759.37 PK 61.32 88.2 -26.88 -46.32 | -44.18 8.17 -33.94
6 5759.37 AV 53.82 68.2 -14.38 -55.71 | -50.83 8.17 -41.44
7 4276.56 PK 58.2 74 -15.8 -48.5 -48 8.17 -37.06
8 4276.56 AV 36.89 54 -17.11 -69.37 | -69.73 8.17 -58.37
9 12825 PK 61.17 88.2 -27.03 -45.45 -45.09 8.17 -34.09
10 | 12831.25 AV 43.71 68.2 -24.49 -65.55 | -61.03 8.17 -51.55
11 | 19245.68 PK 55.02 74 -18.98 -51.04 -51.83 8.17 -40.24
12 | 19248.56 AV 44.61 54 -9.39 -61.68 | -61.98 8.17 -50.65
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11a - Channel 117
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2331.25 PK 56.94 74 -17.06 -48.61 | -50.62 8.17 -38.32
2 2329.68 AV 48.84 54 -5.16 -57.56 | -57.64 8.17 -46.42
3 5479.68 PK 59.36 88.2 -28.84 -47.82 | -46.44 8.17 -35.9
4 5487.5 AV 38.82 68.2 -29.38 -67.6 -67.65 8.17 -56.44
5 5759.37 PK 62.57 88.2 -25.63 -43.66 | -44.09 8.17 -32.69
6 5759.37 AV 54.21 68.2 -13.99 -54.86 -50.6 8.17 -41.05
7 4353.12 PK 58.48 74 -15.52 -47.25 -48.8 8.17 -36.78
8 4356.25 AV 37.34 54 -16.66 -69.12 | -69.09 8.17 -57.92
9 13070.31 PK 60.88 88.2 -27.32 -46.75 | -44.63 8.17 -34.38
10 | 13070.31 AV 43.65 68.2 -24.55 -65.78 -61.03 8.17 -51.61
11 | 19603.62 PK 54.24 74 -19.76 -51.68 -52.8 8.17 -41.02
12 | 19609.37 AV 43 54 -11 -63.2 -63.69 8.17 -52.26
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11a - Channel 149
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2489.06 PK 58.18 74 -15.82 -47 -50.05 8.17 -37.08
2 2489.06 AV 49.61 54 -4.39 -57.07 | -56.61 8.17 -45.65
3 5487.5 PK 59.64 88.2 -28.56 -46.55 | -47.07 8.17 -35.62
4 5481.25 AV 38.58 68.2 -29.62 -67.58 | -68.15 8.17 -56.68
5 5759.37 PK 61.59 88.2 -26.61 -45.1 -44.61 8.17 -33.67
6 5759.37 AV 54.38 68.2 -13.82 -53.04 | -51.26 8.17 -40.88
7 4462.5 PK 58.79 88.2 -29.41 -48.94 | -46.65 8.17 -36.47
8 4462.5 AV 37.27 68.2 -30.93 -68.92 | -69.44 8.17 -57.99
9 13387.5 PK 60.4 74 -13.6 -47.41 -45 8.17 -34.86
10 | 13390.62 AV 41.17 54 -12.83 -67.65 -63.74 8.17 -54.09
11 | 20085.18 PK 52.87 74 -21.13 -54.54 -52.78 8.17 -42.39
12 | 20080.87 AV 41.89 54 -12.11 -64.51 -64.59 8.17 -53.37
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11a - Channel 181
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2651.56 PK 57.4 74 -16.6 -48.98 -49.1 8.17 -37.86
2 2650 AV 45.6 54 -8.4 -61.2 -60.51 8.17 -49.66
3 5484.37 PK 61.56 88.2 -26.64 -43.89 | -46.16 8.17 -33.7
4 5484.37 AV 53.48 68.2 -14.72 -50.23 | -61.98 8.17 -41.78
5 5759.37 PK 61.32 88.2 -26.88 -45.8 -44.53 8.17 -33.94
6 5759.37 AV 54.62 68.2 -13.58 -52.48 | -51.24 8.17 -40.64
7 4565.62 PK 58.64 74 -15.36 -47.21 | -48.49 8.17 -36.62
8 4575 AV 37.1 54 -16.9 -69.31 -69.38 8.17 -58.16
9 13709.87 PK 56.33 88.2 -31.87 -54.12 | -48.06 8.17 -38.93
10 | 13709.87 AV 44.86 68.2 -23.34 -64.12 | -59.99 8.17 -50.4
11 20561 PK 52.35 74 -21.65 -53.35 -54.98 8.17 -42.91
12 | 20566.75 AV 41.57 54 -12.43 -64.63 | -65.13 8.17 -53.69
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 7130.8 PK 60.1 88.2 -28.1 -47.53 | -4541 8.17 -35.16

2 7201.9 AV 47.02 68.2 -21.18 | -59.43 | -59.42 8.17 -48.24
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1
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802.11ax (HE20) - Channel 2
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) | Correction | EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 11868.75PK 60.57 74 -13.43 | -46.19 | -45.57 8.17 -34.69

2 | 11873.43 AV 38.88 54 -15.12 | -67.57 | -67.56 8.17 -56.38

3 | 17813.93 PK 52.96 74 -21.04 | -53.92 | -53.08 8.17 -42.3

4 | 17811.06 AV 42.32 54 -11.68 | -63.97 | -64.28 8.17 -52.94
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5924.97 PK 81.98 88.2 -6.22 -24.07 | -24.85 8.15 -13.28

2 5925 AV 71.52 68.2 *3.32 -34.58 | -35.24 8.15 -23.74
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX B)

Chain O

Chain 1
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802.11ax (HE20) - Channel 1
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1754.68 PK 55.52 74 -18.48 -51.57 | -50.36 8.17 -39.74
2 1748.43 AV 46.87 54 -7.13 -60.19 | -59.03 8.17 -48.39
3 5481.25 PK 59.16 88.2 -29.04 -47.83 -46.8 8.17 -36.1
4 5479.68 AV 39.63 68.2 -28.57 -66.29 -67.4 8.17 -55.63
5 5759.37 PK 61.96 88.2 -26.24 -44.06 | -44.94 8.17 -33.3
6 5759.37 AV 55.22 68.2 -12.98 -51.74 | -50.75 8.17 -40.04
7 3975 PK 58.24 74 -15.76 -49.3 -47.32 8.17 -37.02
8 3973.43 AV 37.14 54 -16.86 -69.3 -69.3 8.17 -58.12
9 11909.37 PK 60.85 74 -13.15 -46.2 -45.05 8.17 -34.41
10 | 11909.37 AV 42.65 54 -11.35 -66.17 -62.26 8.17 -52.61
11 | 17861.37 PK 54.61 74 -19.39 -51.16 -52.62 8.17 -40.65
12 | 17865.68 AV 43.57 54 -10.43 -62.87 -62.87 8.17 -51.69
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 301 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 302 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 303 /1508 Report Format Version:6.1.1




Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5924.57 PK 75.46 88.2 -12.74 | -33.81 | -29.26 8.15 -19.8

2 5925 AV 60.73 68.2 -7.47 -47.83 | -44.27 8.15 -34.53
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1
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802.11ax (HE20) - Channel 45
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1970.31 PK 56.58 74 -17.42 -48.55 | -51.75 8.17 -38.68
2 1968.75 AV 47.29 54 -6.71 -58.91 | -59.41 8.17 -47.97
3 5487.5 PK 59.55 88.2 -28.65 -48.75 | -45.59 8.17 -35.71
4 5485.93 AV 39.59 68.2 -28.61 -66.5 -67.24 8.17 -55.67
5 5759.37 PK 63.31 88.2 -24.89 -43.28 | -42.98 8.17 -31.95
6 5759.37 AV 56.99 68.2 -11.21 -48.95 | -50.02 8.17 -38.27
7 4115.62 PK 58.75 74 -15.25 -46.55 | -49.25 8.17 -36.51
8 4115.62 AV 37.2 54 -16.8 -69.06 | -69.42 8.17 -58.06
9 12353.12 PK 61.69 74 -12.31 -44.02 -45.62 8.17 -33.57
10 12350 AV 44.54 54 -9.46 -63.21 -60.9 8.17 -50.72
11 | 18528.37 PK 55.38 74 -18.62 -51.19 | -50.93 8.17 -39.88
12 | 18521.18 AV 43.67 54 -10.33 -62.84 -62.71 8.17 -51.59
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11ax (HE20) — Channel 93
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2209.37 PK 55.9 74 -18.1 -50.24 | -50.87 8.17 -39.36
2 2209.37 AV 47.43 54 -6.57 -58.31 | -59.84 8.17 -47.83
3 5487.5 PK 59.08 88.2 -29.12 -47.32 | -47.41 8.17 -36.18
4 5487.5 AV 38.84 68.2 -29.36 -67.5 -67.71 8.17 -56.42
5 5759.37 PK 61.14 88.2 -27.06 -45.49 | -45.12 8.17 -34.12
6 5759.37 AV 53.81 68.2 -14.39 -55.53 | -50.91 8.17 -41.45
7 4275 PK 58.22 74 -15.78 -47.54 | -49.03 8.17 -37.04
8 4276.56 AV 36.9 54 -17.1 -69.4 -69.68 8.17 -58.36
9 12834.37 PK 61.09 88.2 -27.11 -46.29 -44.57 8.17 -34.17
10 | 12831.25 AV 43.15 68.2 -25.05 -65.63 -61.78 8.17 -52.11
11 | 19242.81 PK 55.12 74 -18.88 -51.49 -51.16 8.17 -40.14
12 | 19242.81 AV 44,71 54 -9.29 -61.59 | -61.87 8.17 -50.55
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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802.11ax (HE20) - Channel 117
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2328.12 PK 57.25 74 -16.75 -48.03 | -50.78 8.17 -38.01
2 2329.68 AV 48.29 54 -5.71 -58.33 | -57.98 8.17 -46.97
3 5485.93 PK 58.83 88.2 -29.37 -48.63 | -46.79 8.17 -36.43
4 5484.37 AV 38.73 68.2 -29.47 -67.73 -67.7 8.17 -56.53
5 5759.37 PK 61.22 88.2 -26.98 -46.02 | -44.55 8.17 -34.04
6 5759.37 AV 54.32 68.2 -13.88 -54.68 | -50.52 8.17 -40.94
7 4360.93 PK 58.83 74 -15.17 -4741 | -47.81 8.17 -36.43
8 4354.68 AV 37.25 54 -16.75 -69.23 | -69.16 8.17 -58.01
9 13068.75 PK 61.61 88.2 -26.59 -45.42 | -44.32 8.17 -33.65
10 | 13070.31 AV 43.3 68.2 -24.9 -65.75 | -61.52 8.17 -51.96
11 | 19600.75 PK 53.98 74 -20.02 -53.76 | -51.46 8.17 -41.28
12 | 19602.18 AV 42.86 54 -11.14 -63.38 -63.8 8.17 -52.4
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 311/ 1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 312 /1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 313 /1508 Report Format Version:6.1.1




802.11ax (HE20) - Channel 149
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2490.62 PK 57.19 74 -16.81 -49.42 | -49.09 8.17 -38.07
2 2489.06 AV 49.17 54 -4.83 -57.61 | -56.95 8.17 -46.09
3 5481.25 PK 59.92 88.2 -28.28 -45.15 | -48.54 8.17 -35.34
4 5487.5 AV 38.62 68.2 -29.58 -67.66 | -67.98 8.17 -56.64
5 5759.37 PK 62.24 88.2 -25.96 -44.52 -43.9 8.17 -33.02
6 5759.37 AV 54.57 68.2 -13.63 -52.73 | -51.15 8.17 -40.69
7 4462.5 PK 58.59 88.2 -29.61 -48.81 | -47.07 8.17 -36.67
8 4459.37 AV 37.14 68.2 -31.06 -69.26 | -69.34 8.17 -58.12
9 13392.18 PK 60.13 74 -13.87 -46.11 -46.53 8.17 -35.13
10 | 13390.62 AV 41.19 54 -12.81 -67.2 -63.91 8.17 -54.07
11 | 20080.87 PK 52.73 74 -21.27 -53.56 -53.87 8.17 -42.53
12 | 20083.75 AV 41.56 54 -12.44 -64.59 -65.19 8.17 -53.7
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6

Page No. 314 / 1508

Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 315 /1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 316 / 1508 Report Format Version:6.1.1




802.11ax (HE20) - Channel 181
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2653.12 PK 57.72 74 -16.28 -48.45 -49 8.17 -37.54
2 2650 AV 45.26 54 -8.74 -61.25 | -61.12 8.17 -50
3 5482.81 PK 66.58 88.2 -21.62 -37.76 -44.11 8.17 -28.68
4 5484.37 AV 61.04 68.2 -7.16 -42.55 | -56.69 8.17 -34.22
5 5759.37 PK 61.77 88.2 -26.43 -44.49 | -44.85 8.17 -33.49
6 5759.37 AV 54.8 68.2 -13.4 -52.37 | -51.02 8.17 -40.46
7 4570.31 PK 58.84 74 -15.16 -46.45 | -49.18 8.17 -36.42
8 4573.43 AV 37.06 54 -16.94 -69.5 -69.27 8.17 -58.2
9 | 13705.56 PK 55.36 88.2 -32.84 -53.87 | -49.39 8.17 -39.9
10 | 13709.87 AV 44.59 68.2 -23.61 -64.27 | -60.31 8.17 -50.67
11 | 20568.18 PK 52.83 74 -21.17 -55.01 -52.55 8.17 -42.43
12 | 20566.75 AV 41.53 54 -12.47 -64.76 -65.06 8.17 -53.73
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 317 / 1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 318 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 319 /1508 Report Format Version:6.1.1




Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 7204.3 PK 59.71 88.2 -28.49 | -45.86 | -47.81 8.17 -35.55

2 7211.5 AV 47.01 68.2 -21.19 | -59.43 | -59.43 8.17 -48.25
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1

Report No.: RF201119E01-6 Page No. 320/ 1508 Report Format Version:6.1.1




802.11ax (HE40) - Channel 3
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1760.93 PK 55.89 74 -18.11 -49.45 | -52.04 8.17 -39.37
2 1759.37 AV 43.56 54 -10.44 -61.99 | -63.99 8.17 -51.7
3 5482.81 PK 59.57 88.2 -28.63 -47.32 | -46.47 8.17 -35.69
4 5484.37 AV 39.84 68.2 -28.36 -67.4 -65.93 8.17 -55.42
5 5759.37 PK 62.37 88.2 -25.83 -43.52 | -44.71 8.17 -32.89
6 5759.37 AV 55.21 68.2 -12.99 -50.63 | -51.93 8.17 -40.05
7 3979.68 PK 58.01 74 -15.99 -49.53 | -47.55 8.17 -37.25
8 3976.56 AV 37.14 54 -16.86 -69.44 | -69.16 8.17 -58.12
9 11926.56 PK 60.72 74 -13.28 -46.58 -45.01 8.17 -34.54
10 | 11929.68 AV 41.6 54 -12.4 -63.63 | -66.51 8.17 -53.66
11 | 17897.31 PK 54.69 74 -19.31 -51.9 -51.6 8.17 -40.57
12 | 17898.75 AV 43.4 54 -10.6 -62.94 | -63.15 8.17 -51.86
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 321 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 322 /1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 323 / 1508 Report Format Version:6.1.1




Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5923.67 PK 82.48 88.2 -5.72 -22.24 | -26.76 8.15 -12.78

2 5925 AV 65.1 68.2 -3.1 -41.84 | -40.86 8.15 -30.16
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1

Report No.: RF201119E01-6

Page No. 324 / 1508

Report Format Version:6.1.1




802.11ax (HE40) - Channel 43
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1959.37 PK 57.12 74 -16.88 -48.41 | -50.48 8.17 -38.14
2 1957.81 AV 45.62 54 -8.38 -59.72 -62.3 8.17 -49.64
3 5484.37 PK 59.09 88.2 -29.11 -47.42 | -47.28 8.17 -36.17
4 5487.5 AV 39.73 68.2 -28.47 -66.23 | -67.26 8.17 -55.53
5 5759.37 PK 62.65 88.2 -25.55 -4495 | -42.87 8.17 -32.61
6 5759.37 AV 56.55 68.2 -11.65 -49.87 | -49.91 8.17 -38.71
7 4114.06 PK 57.53 74 -16.47 -48.65 | -49.19 8.17 -37.73
8 4109.37 AV 37.56 54 -16.44 -68.29 -69.57 8.17 -57.7
9 12328.12 PK 61.3 74 -12.7 -44.69 | -45.64 8.17 -33.96
10 | 12331.25 AV 42.63 54 -11.37 -64.6 -63.14 8.17 -52.63
11 | 1849243 PK 53.67 74 -20.33 -52.6 -52.94 8.17 -41.59
12 | 18499.62 AV 43.24 54 -10.76 -62.76 | -63.68 8.17 -52.02
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 325 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 326 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 327 / 1508 Report Format Version:6.1.1




802.11ax (HE40) - Channel 91
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 219531 PK 55.92 88.2 -32.28 -49.09 | -52.68 8.17 -39.34
2 2200 AV 45.06 68.2 -23.14 -60.31 -62.8 8.17 -50.2
3 5484.37 PK 59 88.2 -29.2 -48.2 -46.8 8.17 -36.26
4 5487.5 AV 38.64 68.2 -29.56 -68.08 | -67.54 8.17 -56.62
5 5759.37 PK 60.56 88.2 -27.64 -47.44 | -44.73 8.17 -34.7
6 5759.37 AV 53.21 68.2 -14.99 -58.76 | -50.88 8.17 -42.05
7 4275 PK 57.76 74 -16.24 -48.77 -48.6 8.17 -37.5
8 4270.31 AV 36.79 54 -17.21 -69.6 -69.7 8.17 -58.47
9 12814.06 PK 61.42 88.2 -26.78 -45.62 -44.5 8.17 -33.84
10 | 12810.93 AV 42.24 68.2 -25.96 -65.82 | -63.02 8.17 -53.02
11 | 19211.18 PK 55.35 74 -18.65 -51.33 -50.87 8.17 -39.91
12 192155 AV 44.52 54 -9.48 -61.58 -62.29 8.17 -50.74
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 328 / 1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 329 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 330/ 1508 Report Format Version:6.1.1




802.11ax (HE40) - Channel 123
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2362.5 PK 55.39 74 -18.61 -50.68 | -51.45 8.17 -39.87
2 2359.37 AV 43.7 54 -10.3 -63.85 | -61.86 8.17 -51.56
3 5485.93 PK 59.65 88.2 -28.55 -45.79 | -48.09 8.17 -35.61
4 5482.81 AV 38.7 68.2 -29.5 -67.97 | -67.52 8.17 -56.56
5 5759.37 PK 61.29 88.2 -26.91 -46.79 | -43.97 8.17 -33.97
6 5759.37 AV 53.95 68.2 -14.25 -56.16 | -50.53 8.17 -41.31
7 4381.25 PK 58.18 74 -15.82 -48.44 | -48.08 8.17 -37.08
8 4376.56 AV 37.06 54 -16.94 -69.51 | -69.26 8.17 -58.2
9 13126.56 PK 60.46 88.2 -27.74 -45.95 | -46.01 8.17 -34.8
10 | 13131.25 AV 41.5 68.2 -26.7 -66.6 -63.75 8.17 -53.76
11 | 19691.31 PK 52.19 74 -21.81 -53.87 -54.67 8.17 -43.07
12 | 19699.93 AV 41.5 54 -12.5 -65.28 | -64.62 8.17 -53.76
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 331 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 332 /1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 333 /1508 Report Format Version:6.1.1




802.11ax (HE40) - Channel 155
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2515.62 PK 56.34 74 -17.66 -49.99 | -50.22 8.17 -38.92
2 2518.75 AV 43.89 54 -10.11 -62.53 | -62.58 8.17 -51.37
3 5481.25 PK 59.28 88.2 -28.92 -47.93 -46.5 8.17 -35.98
4 5484.37 AV 38.49 68.2 -29.71 -68.2 -67.71 8.17 -56.77
5 5759.37 PK 62.09 88.2 -26.11 -44.86 -43.9 8.17 -33.17
6 5759.37 AV 54.69 68.2 -13.51 -53.91 | -50.32 8.17 -40.57
7 4479.68 PK 57.95 88.2 -30.25 -49.38 | -47.75 8.17 -37.31
8 4482.81 AV 36.94 68.2 -31.26 -69.53 | -69.47 8.17 -58.32
9 13448.43 PK 61.27 88.2 -26.93 -45.59 | -44.79 8.17 -33.99
10 | 13451.56 AV 40.49 68.2 -27.71 -67.18 -65 8.17 -54.77
11 | 20178.62 PK 52.2 74 -21.8 -54.68 | -53.85 8.17 -43.06
12 | 20177.18 AV 41.69 54 -12.31 -64.48 | -65.03 8.17 -53.57
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 334 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 335/ 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 336 / 1508 Report Format Version:6.1.1




802.11ax (HE40) - Channel 179
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2637.5 PK 57.01 74 -16.99 -50.19 | -48.79 8.17 -38.25
2 2637.5 AV 40.52 54 -13.48 -66.37 | -65.51 8.17 -54.74
3 5487.5 PK 59.23 88.2 -28.97 -47.34 | -47.09 8.17 -36.03
4 5485.93 AV 38.54 68.2 -29.66 -68.13 | -67.69 8.17 -56.72
5 5759.37 PK 61.55 88.2 -26.65 -45.79 | -44.14 8.17 -33.71
6 5759.37 AV 54.91 68.2 -13.29 -53.53 | -50.17 8.17 -40.35
7 4562.5 PK 58.94 74 -15.06 -48.15 | -46.93 8.17 -36.32
8 4562.5 AV 37.4 54 -16.6 -68.78 | -69.32 8.17 -57.86
9 | 13688.31 PK 51.92 88.2 -36.28 -56.53 | -53.15 8.17 -43.34
10 | 13689.75 AV 42.65 68.2 -25.55 -65.34 | -62.65 8.17 -52.61
11 | 20536.56 PK 52.46 74 -21.54 -52.56 -56.09 8.17 -42.8
12 | 20539.43 AV 40.96 54 -13.04 -65.53 | -65.43 8.17 -54.3
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6

Page No. 337 /1508

Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 338 /1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 339 /1508 Report Format Version:6.1.1




Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 7151.7 PK 59.99 88.2 -28.21 | -46.92 | -46.02 8.17 -35.27

2 7204.5 AV 47.01 68.2 -21.19 | -59.41 | -59.45 8.17 -48.25
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1

Report No.: RF201119E01-6 Page No. 340/ 1508 Report Format Version:6.1.1




802.11ax (HE80) - Channel 7
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1776.56 PK 54.84 74 -19.16 -51 -52.3 8.17 -40.42
2 1781.25 AV 41.07 54 -12.93 -66.35 | -64.57 8.17 -54.19
3 5487.5 PK 59.85 88.2 -28.35 -45.52 | -48.02 8.17 -35.41
4 5487.5 AV 39.87 68.2 -28.33 -65.93 | -67.31 8.17 -55.39
5 5757.81 PK 61.68 88.2 -26.52 -45.08 | -44.46 8.17 -33.58
6 5759.37 AV 52.96 68.2 -15.24 -52.17 | -55.37 8.17 -42.3
7 3989.06 PK 57.79 74 -16.21 -48.37 | -48.95 8.17 -37.47
8 3989.06 AV 37.09 54 -16.91 -69.05 | -69.67 8.17 -58.17
9 11975 PK 60.56 74 -13.44 -45.24 -46.64 8.17 -34.7
10 | 11968.75 AV 41.19 54 -12.81 -66.38 -64.35 8.17 -54.07
11 | 17951.93 PK 53.25 74 -20.75 -53 -53.38 8.17 -42.01
12 | 17954.81 AV 42.14 54 -11.86 -64.34 -64.26 8.17 -53.12
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 341 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 342 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 343 /1508 Report Format Version:6.1.1




Bandedge table

Frequency Emission Limit Margin Raw Value (dBm) |Correction| EIRP

No. (MHz) Level (dBuV/m) (dB) ) ) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 5897 PK 82.67 88.2 -5.53 -34.21 | -20.94 8.15 -12.59

2 5903.75 AV 66.79 68.2 -1.41 -42.87 -37.8 8.15 -28.47
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.

Chain O

Chain 1

Report No.: RF201119E01-6

Page No. 344 / 1508

Report Format Version:6.1.1




802.11ax (HE80) - Channel 39
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1943.75 PK 56 74 -18 -49.31 | -51.98 8.17 -39.26
2 1937.5 AV 41.85 54 -12.15 -64.71 | -64.48 8.17 -53.41
3 5484.37 PK 59.02 88.2 -29.18 -47.53 | -47.31 8.17 -36.24
4 5481.25 AV 39.36 68.2 -28.84 -67 -67.17 8.17 -55.9
5 5759.37 PK 61.03 88.2 -27.17 -44.64 | -46.35 8.17 -34.23
6 5759.37 AV 53.51 68.2 -14.69 -51.41 | -55.29 8.17 -41.75
7 4100 PK 57.9 74 -16.1 -48.52 | -48.56 8.17 -37.36
8 4095.31 AV 36.88 54 -17.12 -69.7 -69.42 8.17 -58.38
9 12285.93 PK 61.18 74 -12.82 -44.3 -46.5 8.17 -34.08
10 | 12290.62 AV 40.82 54 -13.18 -66.06 | -65.23 8.17 -54.44
11 18433.5 PK 52.99 74 -21.01 -53.7 -53.22 8.17 -42.27
12 | 18430.62 AV 42.18 54 -11.82 -64.19 -64.34 8.17 -53.08
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 345 /1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 346 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 347 / 1508 Report Format Version:6.1.1




802.11ax (HES80) - Channel 87
Conducted spurious emission table

No.| Frequency | SUCEPT wimit | wergin | RO VLS GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2184.37 PK 55.44 88.2 -32.76 -51.7 -50.39 8.17 -39.82
2 2178.12 AV 40.81 68.2 -27.39 -66.35 | -65.02 8.17 -54.45
3 5485.93 PK 59.27 88.2 -28.93 -47.45 -46.9 8.17 -35.99
4 5482.81 AV 38.51 68.2 -29.69 -68.11 | -67.76 8.17 -56.75
5 5759.37 PK 60.35 88.2 -27.85 -46.03 | -46.16 8.17 -34.91
6 5759.37 AV 49.72 68.2 -18.48 -58.06 -55.7 8.17 -45.54
7 4254.68 PK 57.77 74 -16.23 -48.88 | -48.47 8.17 -37.49
8 4256.25 AV 36.55 54 -17.45 -69.78 -70 8.17 -568.71
9 12765.62 PK 60.9 88.2 -27.3 -45.94 | -45.18 8.17 -34.36
10 | 12771.87 AV 40.66 68.2 -27.54 -66.84 | -64.93 8.17 -54.6
11 | 19159.43 PK 54.21 74 -19.79 -52.86 -51.68 8.17 -41.05
12 19158 AV 43.39 54 -10.61 -63.22 | -62.88 8.17 -51.87
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF201119E01-6 Page No. 348 / 1508 Report Format Version:6.1.1




Chain O

Report No.: RF201119E01-6 Page No. 349 / 1508 Report Format Version:6.1.1




Chain 1

Report No.: RF201119E01-6 Page No. 350/ 1508 Report Format Version:6.1.1




802.11ax (HE80) - Channel 135
Conducted spurious emission table

No.| Frequency | SUCEPT uimit | wergin | RO VELe GBI SEEEGEN ol
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 2421.87 PK 55.89 88.2 -32.31 -51.4 -49.84 8.17 -39.37
2 2420.31 AV 41.98 68.2 -26.22 -64.61 | -64.32 8.17 -53.28
3 5487.5 PK 59.5 88.2 -28.7 -46.02 | -48.12 8.17 -35.76
4 5485.93 AV 38.65 68.2 -29.55 -68.08 | -67.52 8.17 -56.61
5 5759.37 PK 60.7 88.2 -27.5 -46.43 | -45.14 8.17 -34.56
6 5759.37 AV 50.67 68.2 -17.53 -56.54 -55.11 8.17 -44.59
7 4417.18 PK 57.99 88.2 -30.21 -49.76 | -47.44 8.17 -37.27
8 4417.18 AV 37.08 68.2 -31.12 -69.26 | -69.46 8.17 -58.18
9 13254.68 PK 61.23 74 -12.77 -44.63 -45.88 8.17 -34.03
10 | 13251.56 AV 40.23 54 -13.77 -66.86 | -65.65 8.17 -55.03
11 | 19872.43 PK 54.95 74 -19.05 -51.82 -51.19 8.17 -40.31
12 | 19873.87 AV 44.75 54 -9.25 -61.66 -61.72 8.17 -50.51
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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